Sectional Layout

Main Sections, Optional Equipment - - - - - - = - - = - - oo m e m o mm oo 0.0039 - 0.0040
Enging---------cmmmm e e e e e e et e e e e e e 0.02 - 0.88
Engine Equipment - -------------- - oo 1.14.0-1.19.9
Transmission - = - == === - - o m o m e oo o 1.21.0-1.38.5
Front Axle, Steering - - ---------------omm e 1.38.8-1.42.0
RearAxle ---------mmme e - 1.48.0 - 1.68.6
Electrical System - - - - -----cc-mmmm e 1.742-1.75.6
Hydraulic System - - = - = - - = - - - oo e e e 1.80.1-1.82.8
SheetMetal - - - ----------mmmmm oo 1.83.0-1.87.4
Implement Lift = ------cccmomommem e e e e e e e e 1.89.0 - 1.89.9
Operator’s Platform, Cab-----------------“--“-ee e 1.90.2 - 1.99.3
Wheels/Tracks === === -c-cccmmmmmmm i e e e e ce e ce e ce e e s 82 -1.98.2

Numerical INndeX = == = == == === s c s e e e e e e e e o I



How to Use Your Parts Catalog

ONENOIOIO
35.900.01 01 p1 | 01/02

\
A

HYDRAULKCVLINDER -396137A2

1Y

35.900.01 01 p1 | 01/02
Y

i [
Horaubic CYL|NDER1¥3961 3782 Y
> REF FN  PARTNUMBER YRISN ary DESCRIPTION <—@
1 1 306137A2 BTWO01/858 02002 1 CYLINDER ASSY. 4-3/4 in strk, Inc 2-10.
2 3195 Before 01/85 2 FITTING W
2 219-8 From 01/85 2 NIPPLE, LUBE Grease, 1/4 tpr x 17/32
3 02T 1 BREATHER W @
4 402474A° 1 CAP CYLINDER END
5 402468A1 BSNJJCO189200 1  PISTON ROD/GLAND @
5 145221C3 ASNJJCO189200 1 PISTON
6 402471A1 m 1 SPACER
7 402473A1 1 ROD, PISTON
8 402469A1 1 PISTON ROD/GLAND
9 402476A1 1 PACKAGE, SEALS
10 NSS 1 NOT SERVICED SEPARAT CASE ASSEMBLY
@—)—(1) 08-20
STAN DARD‘ MODELS‘\’




How to Use Your Parts Catalog

—_

© ©®© N o 0o ~ 0D

—_
o

11.
12.

13.

14.
15.

16.

17.
18.
19.
20.

Figure Number

Sequence code within the Figure Number

Page number within the Sequence Code

Date of Printing (month / year)

Figure Description

General information regarding the figure

Parts supplied in repair kits per symbol reference
Figure call-out of the part number (REF)

Technical Specifications relating to the part indicated

. Figure call-out includes bracketed items, the included items may also be listed in the additional description

area
Orientation - Arrow indicates front of the machine

Footnote - Additional information relating to the part number. In this example, 08-20 equals another figure
that this part is shown on.

Part Number
NSS = Non-serviced parts
Bracketed numbers = not available as service parts in this market

Not Available as service part in this market

YR/SN
Year
Before 01/85 = Part valid for production January 1985 and before
From 01/85 = Part valid for production from January 1985 and after
BTW 01/85 & 02/02 = Part valid for machines produced between January 1985 and February 2002.

Serial Number (P.I.N.)
BSN JJC0268800 = Part valid for serial number JJC0268800 and below
ASN JJC0268800 = Part valid for serial number JJC0268800 and above
BTW JJC0178000 & JJC0179000 = Part valid for serial numbers between JJC0178000 & JJC0179000

Total Quantity of the Part referred to in the page. The quantity can be replaced by the following indications:
AR = quantity as required
X = as required

Part Description
Additional description of the part to help confirm identification
Figure Notes

Model Number(s)



Explanation of Abbreviations

Abbreviation Meaning Abbreviation Meaning
adj adjustable in inch(es)
amp ampere Inc. includes
AR As required inv fl inverted flare
ASN Serial number and after / K kilo
P.I.N. and after .
kg kilogram
barb barb L litre
blkhd bulkhead b sound(s)
boss boss
Ig long
BSN gg]tg:: Is:eir'l\?l number / LH left hand
BTW between LH thd left hand thread
cc cubic centimetre links links
chain chain M (prefix) metric thread
size
cl class
m metre
copt cup point male male
CRS Chrome Alloy Steel -
mm millimetre
osT Carbon Steel NF National Fine
cuyd cubic yard No. umber
deg degree NS National Super Fine
dia diameter oD outside diameter
driype drive type ohm electrical unit of resis-
dry dry tance
fc face Or O-ring
fc sl face seal orifice orifice
fem female P pitch
fem PT female pipe thread piece piece
fl flare psi pounds per square inch
ft feet (or foot) PT pipe thread
gal gallon(s) rd round
ar grade rd holes round holes
hd head RH right hand
hp horsepower RH thd right hand thread
ID inside diameter rom revolutions per minute




Explanation of Abbreviations

Abbreviation Meaning Abbreviation Meaning
sl self locking tube tube
slat slat type type
spool spool \Y volt(s)
sq square w watt(s)
SST Stainless Steel way way
st self tapping wide wide
stem stem X as required
strk stroke yd yard
sw swivel . .
Dimensions
T teeth
Metric and U.S. hardware dimensions do not show the
Teflon Teflon numeric designations of standard coarse threads. A
thin thin number following a semi colon (;) is the class or grade of
: hardware. A comma (,) represents the decimal point (.)
thk thick used in U.S. dimensions.
tpr taper







TABLE OF CONTENTS

MAIN MAIN SECTIONS

SEC. 01 ENGINE

SEC. 02 ENGINE EQUIPMENT

SEC. 03 TRANSMISSION

SEC. 04 FRONT AXLE

SEC. 05 REAR AXLE

SEC. 06 ELECTRICAL

SEC. 07 HYDRAULICS

SEC. 08 SHEET METAL

SEC. 09 LINKAGE

SEC. 10 01 DRIVER'S COMPARTMENT
SEC. 10 02 DRIVER'S COMPARTMENT
SEC. 11 01 SEC. 11 - TRACTION

SEC. 11 02 SEC. 11 - TRACTION

SEC. 13 DECALS

0.0039 SERVICE MAINTENANCE KIT
0.0040 OPTIONAL EQUIPMENT
0.0040/01 OPTIONAL EQUIPMENT
0.0040/02 OPTIONAL EQUIPMENT
0.0040/03 OPTIONAL EQUIPMENT

0.02.1 ENGINE

0.04.0 CRANKCASE

0.04.2 ENGINE OIL SUMP

0.04.3 CRANKCASE COVERS

0.06.0 CYLINDER HEAD

0.06.3 01 CYLINDER HEAD COVERS
0.06.3 02 CYLINDER HEAD COVERS
0.06.6 ROCKER SHAFT

0.07.1 INTAKE MANIFOLD

0.07.7 EXHAUST MANIFOLD

0.08.0 CRANKSHAFT

0.08.1 CONNECTING ROD

0.08.2 PISTON

0.08.3 FLYWHEEL

0.08.4 PULLEY - CRANKSHAFT

0.12.0 CAMSHAFT - TIMING CONTROL
0.14.0 01 INJECTION PUMP

0.14.0 02 INJECTION EQUIPMENT - INJECTOR
0.14.0/ A INJECTION PUMP - COMPONENTS
0.14.9 INJECTION EQUIPMENT - PIPING
0.20.0 FUEL FILTER

0.20.3 PIPING - FUEL

0.20.4 INJECTION EQUIPMENT - PIPING
0.24.0 TURBOCHARGER

0.27.0 ENGINE OIL DIPSTICK

0.30.0 OIL PUMP - ENGINE

0.30.2 OIL FILTERS - ENGINE

0.30.5 PIPING - ENGINE OIL

0.315 HEAT EXCHANGER - ENGINE
0.32.0 WATER PUMP

0.32.3 PIPING - ENGINE COOLING SYSTEM



TABLE OF CONTENTS

0.32.6

0.34.0

0.34.5 01

0.34.5 02

0.35.0

0.36.0

0.40.0

0.41.0

0413

0.88.0

0.88.0/ A

1.14.0

1.14.6

1.14.7

1.14.7/01

1.15.1

1.17.0 01

1.17.0 01A
1.17.0 01B
1.17.0 01C
1.17.0 02

1.17.0/ A

1.17.0/ B

1.17.0/ C

1.17.2

1.17.3

1.17.5

1.19.1

1.19.1/01

1.19.6

1.19.9

1.21.0 01

1.21.0 02

1.21.0 03

1.21.0/03 01

1.21.0/03 02

1.21.0/03 03

1.21.1 01

1.21.1 02

1.21.1 03

1.21.1/01

1.21.1/02

1.21.2 01

1.21.2 01A
1.21.2 02

1.21.2 02A
1.21.2 03

1.21.21 A

THERMOSTAT - ENGINE COOLING SYSTEM

WATER PUMP DRIVE

FAN DRIVE

FAN DRIVE

POWER TAKE OFF

STARTER MOTOR

ALTERNATOR

ELECTRONIC INJECTION

CONNECTIONS CABLE FOR ENGINE INJECTION

COMPRESSOR, AIR CONDITIONING

COMPRESSOR, AIR CONDITIONING - BREAKDOWN - C5908

FUEL TANK

FUEL LINES

MAIN FUEL TANK SUPPORT

(VAR.330142) FUEL TANK GUARDS

SILENCER

RADIATOR, COOLING SYSTEM & RELATED PARTS - C5790

RADIATOR, COOLING SYSTEM & RELATED PARTS - D5790 - C6266

RADIATOR, COOLING SYSTEM & RELATED PARTS - D6266

RADIATOR, COOLING SYSTEM & RELATED PARTS - D6266

DEHYDRATING FILTER FOR AIR CONDITIONED

INTERCOOLER AND CONDENSER - BREAKDOWN

INTERCOOLER AND CONDENSER - BREAKDOWN

INTERCOOLER AND CONDENSER - BREAKDOWN

COOLING - EXPANSION TANK

RADIATOR HOSES

RADIATOR DUCT AND SEALS

DRY AIR FILTER - PIPES

(VAR.330189) AIRCLEANER WITH PRECLEANER FOR ROOF WITH LOW PROFILE
INTERCOOLER AND CONDENSER - PIPES

ENGINE GUARD

CLUTCH BOX ASSY

CENTRAL HOUSING / TRANSMISSION BOX

CENTRAL HOUSING / TRANSMISSION BOX

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING , GEARS
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING , GEARS
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING - SPACER
4WD SUPPORT FOR FRONT AXLE

4WD SUPPORT FOR FRONT AXLE

4WD SUPPORT FOR FRONT AXLE

(VAR.330211) SIDE RAILS

(VAR.330414-330427) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK -
SUPPORT

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - VALVE SUSP. CONTR. -
C5833

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - VALVE SUSP. CONTR. -
D5833

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES - C5833
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES - D5833
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF.LOCK - PIPES, AND CYLINDER
HYDRAULIC VALVE - BREAKDOWN



TABLE OF CONTENTS

1.21.3
1.21.3

1.21.3

1.21.5
1.21.5/01
1.21.5/02
1.21.5/03
1.21.5/04
1.21.6

1.21.6/01
1.25.3
1.25.3
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7/01

1.28.7/01
1.28.7/01
1.28.7/01
1.28.7/01
1.28.7/01
1.28.7/01
1.28.7/01
1.28.7/02
1.28.7/02
1.29.6

1.29.6

1.29.6

1.29.6

1.29.6/01
1.29.6/01

1.29.6/01
1.29.7

01
02

03

01
02
01
02
03
04
05
06
07
08
09
01

02
03
04
05
06
07
08
01
02
01
02
03
04
01
02

03
01

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - ARM AND SUSPENSION
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - CYLINDER AND REL.
PARTS

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - CYLINDER AND REL.
PARTS

VAR.330217-332217) FRONT WEIGHT CARRIER FOR FAN STYLED WEIGHTS
VAR.330222) FRONT PULL HOOK

VAR.330220-330221) WEIGHT CARRIER

VAR.330224) WEIGHT CARRIER - WITH HOOK

VAR.330228) WEIGHT CARRIER - WITH HOOK

VAR. 332821-334821) EUROPEAN LOADER READY WITH 2 ELEMENTS MMV -
SUPPORTS

(VAR. 333821-333822) NAR LOADER READY - BRACKETS

SEMI POWER SHIFT - DAMPER AND TRASMISSION / PTO INPUT SHAFT
FULL POWER SHIFT - DAMPER AND TRASMISSION / PTO INPUT SHAFT
SPEED GEAR AND CLUTCHES - SUPPORT AND MANIFOLD

SPEED GEAR AND CLUTCHES - "A" CLUTCH AND GEARS

SPEED GEAR AND CLUTCHES - "B" CLUTCH

SPEED GEAR AND CLUTCHES - TOP DRIVING SHAFT AND GEARS

SPEED GEAR AND CLUTCHES - DRIVING SHAFT AND "E" CLUTCH

SPEED GEAR AND CLUTCHES - "C" AND "D" CLUTCHES

SPEED GEAR AND CLUTCHES - GEARS

SPEED GEAR AND CLUTCHES - SHIMS

SPEED GEAR AND CLUTCHES - SHIMS

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS
(VAR.331247-331291) TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - CLUTCH
ENGAGEMENT

(VAR.331247-331291) TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - CLUTCH
ENGAGEMENT

HYDRAULIC GEARBOX CONTROL

HYDRAULIC GEARBOX CONTROL

TRANSMISSION LUBRICATION SYSTEM - PIPES

TRANSMISSION LUBRICATION SYSTEM - PIPES

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HYDRAULIC
GEARBOX CONTROL

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - PIPES
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - PIPES
TRANSMISSION LUBRICATION SYSTEM - PIPES - C5876

Py



TABLE OF CONTENTS

1.29.7 01A SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES - D5876

1.29.7 02 SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES

1.29.7 03 SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES - C5833

1.29.7 03A TRANSMISSION LUBRICATION SYSTEM - PIPES - D5833

1.29.7 04 SEMI POWER SHIFT - TRANSMISSION OIL COOLER PIPES

1.29.7 05 FULL POWER SHIFT - TRANSMISSION OIL COOLER PIPES

1.29.7/01 01 TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - VALVE AND PIPES - C5833

1.29.7/01 01A TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - VALVE AND PIPES - D5833

1.32.0 TRANSMISSION, COVERS AND SUPPORTS

1.32.1 01 CENTRAL REDUCTION GEARS

1.32.1 02 CENTRAL REDUCTION GEARS

1.32.1 03 SEMI POWER SHIFT - CENTRAL REDUCTION GEARS

1.32.1 04 FULL POWER SHIFT - CENTRAL REDUCTION GEARS

1.32.1 05 CENTRAL REDUCTION GEARS - SHIMS

1.32.1 06 CENTRAL REDUCTION GEARS - SHIMS

1.32.1 07 CENTRAL REDUCTION GEARS - SHIMS

1.32.1 08 CENTRAL REDUCTION GEARS - SHIMS

1.32.1 09 CENTRAL REDUCTION GEARS - SHIMS

1.32.1 10 CENTRAL REDUCTION GEARS - SHIMS

1.32.1 1 CENTRAL REDUCTION GEARS - SHIMS

1.32.1/01 01 (VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

1.32.1/01 02 (VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

1.32.1/01 03 CENTRAL REDUCTION GEARS

1.32.1/01 04 (VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

1.32.1/01 05 (VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

1.32.1/01 06 (VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

1.32.1/01 07 (VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

1.32.2 01 SEMI POWER SHIFT - CENTRAL REDUCTION GEARS - SHIMS

1.32.2 02 SEMI POWER SHIFT - CENTRAL REDUCTION GEAR CONTROLS

1.32.2 03 SEMI POWER SHIFT - CENTRAL REDUCTION GEAR CONTROLS

1.32.2 04 SEMI POWER SHIFT - CENTRAL REDUCTION GEAR CONTROLS

1.32.2/01 01 (VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL
REDUCT.GEAR CTRL

1.32.2/01 02 (VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL
REDUCT.GEAR CTRL

1.32.3 01 (VAR. 332330-335330) CREEPER FOR TRANSMISSION 16X16/17X6/18X6/19X6 -
REDUCTION UNIT CONTROLS

1.32.3 02 (VAR. 332330-335330) CREEPER FOR TRANSMISSION 16X16/17X6/18X6/19X6 -
GEARS

1.32.3 03 (VAR. 332330-335330) CREEPER FOR TRANSMISSION 16X16/17X6/18X6/19X6 -
VALVE AND PIPES

1.32.4 DIFFERENTIAL GEARS

1.32.5 01 TRASMISSION 19X6 (40/50KM/H) SPS/FPS - HYDRAULIC CENTRAL SPLITTER

1.32.5 02 TRASMISSION 19X6 (40/50KM/H) SPS/FPS - HYDRAULIC CENTRAL SPLITTER

1.32.6 DIFFERENTIAL LOCKS



TABLE OF CONTENTS

1.32.6
1.32.6/01
1.32.6/02

1.32.8
1.32.8
1.32.8
1.32.8
1.32.8
1.33.3
1.33.3
1.33.3
1.33.3
1.33.3
1.38.5
1.38.5
1.38.8
1.40. 0/01
1.40. 0/02
1.40. 0/04
1.40. 0/05
1.40. 0/06

1.40. 0/06
1.40. 0/06
1.40. 0/07
1.40. 0/08
1.40. 0/10
1.40. 0/10A
1.40. 0/12
1.40. 0/12A
1.40. 1/01
1.40. 1/02
1.40. 1/02

1.40. 1/04
1.40. 1/05

1.40. 1/06

1.40. 1/06

1.40. 1/07

02

01
02
03
04
05
01
02
03
04
05
01
02

01

02

03

01

02

01

02

01

DIFFERENTIAL LOCKS - PIPES

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES
(VAR.330408-330409) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING
SENSOR - PIPES

PUMPS FOR HYDRAULIC SYSTEM AND LIFT - PUMPS

PUMPS FOR HYDRAULIC SYSTEM AND LIFT - OIL FILTER, PIPES AND SUPPORT
PUMPS FOR HYDRAULIC SYSTEM AND LIFT - GEARS

PUMPS FOR HYDRAULIC SYSTEM AND LIFT - ADJUSTING SHIMS

PUMPS FOR HYDRAULIC SYSTEM AND LIFT - ADJUSTING SHIMS

START HYDRAULIC CLUTCH (4WD)

START HYDRAULIC CLUTCH (4WD)

START HYDRAULIC CLUTCH (4WD)

START HYDRAULIC CLUTCH (4WD)

START HYDRAULIC CLUTCH (4WD)

FRONT AXLE PROPELLER SHAFT (4WD)

FRONT AXLE PROPELLER SHAFT (4WD)

(VAR.330448-336449) WATERPROOFING - SLEEVE, SCHIELD & FLANGE

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR - BOX

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR - HUBS

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR - LINK
(
(

> T ==

CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR - SUPPORT
CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR - BEVEL GEAR
PAIR

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR - ADJUSTING
SHIMS

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR - ADJUSTING
SHIMS

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR -
DIFFERENTIAL LOCKING

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR -
DIFFERENTIAL LOCK

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENS. - DIFFERENTIAL
GEARS AND SHAFT

SHAFT ARTICULATED - BREAKDOWN

(CL.3) FRONT AXLE WITH DOG CLUTCH LESS STEERING SENSOR - CYLINDERS
HYDRAULIC STEERING CYLINDER - BREAKDOWN

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR - BOX
(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
KNUCKLES AND HUBS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
SENSOR

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR AND BRAKES - LINK
(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
SUPPORT

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR - BEVEL
GEAR PAIR

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
ADJUSTING SHIMS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
DIFFERENTIAL



TABLE OF CONTENTS

1.40. 1/07
1.40. 1/10
1.40. 1/10A
1.40. 1/10A
1.40. 112

1.40. 2/01
1.40. 2/02

1.40. 2/02

1.40. 2/04
1.40. 2/05

1.40. 2/06

1.40. 2/06

1.40. 2/07

1.40. 2/07

1.40. 2/10

1.40. 2/10

1.40. 2/12

1.40. 3/01
1.40. 3/02

1.40. 3/02
1.40. 3/04
1.40. 3/05
1.40. 3/06
1.40. 3/06
1.40. 3/07
1.40. 3/07
1.40. 3/10
1.40. 3/10
1.40. 3/14

1.40. 3/14

02

01
01A

01

02

01

02

01

02

01

01A

01

02

01

02

01

02

01

01A

01

02

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
DIFFERENTIAL

LOCK AND STEERING SENSOR -

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.LOCK AND STEERING SENSOR -

DIFFER.GEARS AND SHAFT

SHAFT ARTICULATED - BREAKDOWN - C6063
SHAFT ARTICULATED - BREAKDOWN - D6063
(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.LOCK AND STEERING SENSOR -

CYLINDERS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
KNUCKLES AND HUBS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
SENSOR

LOCK AND STEERING SENSOR - BOX
LOCK AND STEERING SENSOR -

LOCK AND STEERING SENSOR -

4WD (CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR - LINK

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
SUPPORT

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
GEAR PAIR

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
ADJUSTING SHIMS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
DIFFERENTIAL

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
DIFFERENTIAL

LOCK AND STEERING SENSOR -

LOCK AND STEERING SENSOR - BEVEL

LOCK AND STEERING SENSOR -

LOCK AND STEERING SENSOR -

LOCK AND STEERING SENSOR -

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.LOCK AND STEERING SENSOR -

DIFFER.GEARS AND SHAFT - C5831

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.LOCK AND STEERING SENSOR -

DIFFER.GEARS AND SHAFT - D5831

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.LOCK AND STEERING SENSOR -

CYLINDERS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
KNUCKLES AND HUBS

CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
GEAR PAIR

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
BRAKES - ADJUSTING SHIMS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
DIFFERENTIAL

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
DIFFERENTIAL

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
GEARS AND SHAFTS - C5831

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
GEARS AND SHAFTS - D5831

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
BRAKES

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

P

LOCK SENSOR AND BRAKE - BOX
LOCK, ST. SENSOR AND BRAKES -

LOCK SENSOR AND BRAKE - SENSOR
LOCK, ST. SENSOR AND BRAKES - LINK
LOCK SENSOR AND BRAKE - SUPPORT
LOCK SENSOR AND BRAKE - BEVEL
LOCK AND STEERING SENSOR AND
LOCK SENSOR AND BRAKE -

LOCK SENSOR AND BRAKE -

LOCK, ST. SENSOR AND BRAKES -
LOCK, ST. SENSOR AND BRAKES -
LOCK, ST. SENSOR AND BRAKES -

LOCK, ST. SENSOR AND BRAKES - PIPES



TABLE OF CONTENTS

1.40. 3/14

1.40. 3/14

1.40. 4/01

1.40. 4/02

1.40. 4/02

1.40. 4/04

1.40. 4/05

1.40. 4/06

1.40. 4/06

1.40. 4/07

1.40. 4/07

1.40. 4/10

1.40. 4/10

1.40. 4/12

1.40. 4/12

1.40. 5/01

1.40. 5/02

1.40. 5/02

1.40. 5/04
1.40. 5/05

1.40. 5/06

1.40. 5/06

1.40. 5/07

1.40. 5/07

1.40. 5/10

1.40. 5/10

03

03A

01

02

01

02

01

02

01

01A

01

02

01

02

01

02

01

02

01

01A

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

PIPES - C6366

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

PIPES - D6366

LOCK, ST. SENSOR AND BRAKES -

LOCK, ST. SENSOR AND BRAKES -

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

BOX

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

AXLES & HUBS

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

SENSOR

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

LINK

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

SUPPORT

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

BEVEL GEAR PAIR

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

ADJUSTING SHIMS

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

DIFFERENTIAL

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

DIFFERENTIAL

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

GEARS & SHAFT - C5831

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

GEARS & SHAFT - D5831

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

CYLINDERS

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

PIPES

(CL.4) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -

BOX

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

KNUCKLES AND HUBS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

SENSOR

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.
(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

SUPPORT

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

BEVEL GEAR PAIR

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

ADJUSTING SHIMS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

DIFFERENTIAL

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

DIFFERENTIAL

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

GEARS AND SHAFTS - C5831

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF.

GEARS AND SHAFTS - D5831

LOCK, ST. SENSOR AND BRAKES -
LOCK, ST. SENSOR AND BRAKES -

LOCK, ST. SENSOR AND BRAKES - LINK
LOCK, ST. SENSOR AND BRAKES -

LOCK, ST. SENSOR AND BRAKES -
LOCK, ST. SENSOR AND BRAKES -
LOCK, ST. SENSOR AND BRAKES -
LOCK, ST. SENSOR AND BRAKES -
LOCK, ST. SENSOR AND BRAKES -

LOCK, ST. SENSOR AND BRAKES -



TABLE OF CONTENTS

1.40. 5/12

1.40. 5/12

1.40. 5/14

1.40. 5/14
1.40. 5/14

1.40. 5/14

1.40. 6/01
1.40. 6/02

1.40. 6/04
1.40. 6/05

1.40. 6/06

1.40. 6/06

1.40. 6/06

1.40. 6/07

1.40.6/10

1.40. 6/10A
1.40. 6/12

1.40. 6/14

1.40. 6/14

1.40. 6/14

1.40. 6/14

1.40. 7/01
1.40. 7/02

1.40. 7/04
1.40. 7/05

1.40. 7/05

1.40. 7/06

1.40. 7/06

01

02

01

02
03

03A

01

02

03

01

02

03

03A

01

01A

01

01A

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR AND BRAKES -

CYLINDERS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR AND BRAKES -

CYLINDERS

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR AND BRAKES -

BRAKES

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR AND BRAKES - PIPES
(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR AND BRAKES -

PIPES - C6089

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR AND BRAKES -

PIPES - D6089

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.
4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

HUBS

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.
4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

SUPPORT

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

BEVEL GEAR PAIR

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

ADJUSTING SHIMS

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

ADJUSTING SHIMS

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

DIFFERENTIAL LOCKING

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

GEARS AND SHAFT
SHAFT ARTICULATED - BREAKDOWN

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

CYLINDERS

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

BRAKES

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

PIPES

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

VALVE AND PIPES - C6366

4WD (CL.3) FRONT AXLE WITH LIMITED SLIP DIFF.

VALVE AND PIPES

L/ST. SENSOR W/BRAKES -

BOX

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES

- LINK

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

L/ST. SENSOR W/BRAKES -

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR - BOX
(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -

STEERING AXLES - HUBS

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR - LINK
(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -

SUPPORT - C5954

(CL.3) FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR - SUPPORT -

D5954

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR - BEVEL

GEAR PAIR - C5954

(CL.3) FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR - BEVEL GEAR

PAIR - D5954



TABLE OF CONTENTS

1.40. 7/06

1.40. 7/06

1.40. 7/06

1.40. 7/06

1.40. 7/07

1.40. 7/07

1.40. 7/07

1.40. 7/07

1.40.7/10

1.40.7/10

1.40. 7/10A

1.40. 7/10A

1.40. 7/12

1.40. 8/01

1.40. 8/02

1.40. 8/04

1.40. 8/05

1.40. 8/05

1.40. 8/06

1.40. 8/06

1.40. 8/06

1.40. 8/06

1.40. 8/07

1.40. 8/07

1.40. 8/07

1.40. 8/07

02

02A

03

03A

01

01A

02

02A

01

01A

01
01A

01

01A

01

01A

02

03

01

01A

02

02A

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
ADJUSTING SHIMS - C5954

(CL.3) FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR - ADJUSTING
SHIMS - D5954

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
ADJUSTING SHIMS - C5954

(CL.3) FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR - ADJUSTING
SHIMS - D5954

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
DIFFERENTIAL - C5954

(CL.3) FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR - DIFFERENTIAL
LOCKING - D5954

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
DIFFERENTIAL - C5954

(CL.3) FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR - DIFFERENTIAL
LOCK - D5954

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF.LOCK AND STEERING SENS -
DIFFER.GEARS & DIFF.SHAFT - C5954

(CL.3) FRONT AXLE WITH DOG CLUTCH AND STEERING SENS. - DIFFERENTIAL
GEARS AND SHAFT - D5954

SHAFT ARTICULATED - BREAKDOWN - C5954

SHAFT ARTICULATED - BREAKDOWN - D5954

(CL.3) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING SENSOR -
CYLINDERS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
BOX

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST.
SENSOR-STEERING AXLES - HUBS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
LINK

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
SUPPORT - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR -
SUPPORT - D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
BEVEL GEAR PAIR - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR -
BEVEL GEAR PAIR - D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
ADJUSTING SHIMS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
ADJUSTING SHIMS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
DIFFERENTIAL - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR -
DIFFERENTIAL LOCKING - D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
DIFFERENTIAL - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR -
DIFFERENTIAL LOCK - D5954



TABLE OF CONTENTS

1.40. 8/10

1.40. 8/10

1.40. 8/12

1.40. 8/12

1.40. 9/01
1.40. 9/02

1.40. 9/04
1.40. 9/05

1.40. 9/05

1.40. 9/06

1.40. 9/06

1.40. 9/06

1.40. 9/06

1.40. 9/07

1.40. 9/07

1.40. 9/07

1.40. 9/07

1.40. 9/10

1.40. 9/10

1.40. 9/10A

1.40. 9/10A

1.40. 9/12

1.40. 9/12
1.40. 9/14

1.40. 9/14

1.40. 9/14

1.40. 9/14

1.42.0
1.42.0

01

01A

01

02

01

01A

01

01A

02

03

01

01A

02

02A

01

01A

01

01A

01

02
01

02

03

03A

01
02

(CL.3) SUSP.FRONT AXLE W/MULTI-PLATE DIFF.LOCK AND ST.SENSOR -
DIFF.GEARS & DIFF.SHAFT - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND STEERING SENSOR -
DIFFERENTIAL GEARS AND SHAFT-D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
CYLINDERS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND ST. SENSOR -
PIPES

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES - BOX
(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES
-STEERING AXLES-HUBS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES - LINK
(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
SUPPORT - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND BRAKES - SUPPORT -
D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
BEVEL GEAR PAIR - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND BRAKES - BEVEL GEAR
PAIR - D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
ADJUSTING SHIMS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
ADJUSTING SHIMS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES-
DIFFERENTIAL - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND BRAKES -
DIFFERENTIAL LOCKING - D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
DIFFERENTIAL - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND BRAKES -
DIFFERENTIAL LOCK - D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND
BRAKES-DIFF.GEARS & DIFF.SHAFT - C5954

(CL.3) SUSPENDED FRONT AXLE WITH DOG CLUTCH AND BRAKES - DIFFER.
GEARS AND SHAFT - D5954

SHAFT ARTICULATED - BREAKDOWN - C5954

SHAFT ARTICULATED - BREAKDOWN - D5954

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
CYLINDERS

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES - PIPES
(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
BRAKES

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
BRAKES

(CL.3) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND BRAKES -
PIPES - C6089

(CL.4) FRONT AXLE W/MULTI-PLATE DIFF. LOCK, ST. SENSOR AND BRAKES -
PIPES - D6089

POWER STEERING DELIVERY AND RETURN PIPES

POWER STEERING DELIVERY AND RETURN PIPES



TABLE OF CONTENTS

1.42.0

1.42.0

1.42.0/01

1.48.0
1.48.1
1.48.1
1.48.1/01
1.48.1/02

1.49.6
1.65.3
1.65.5
1.68.5
1.68.5
1.68.6

1.68.6
1.68.6
1.68.6

1.68.6
1.68.6
1.68.6
1.68.6

1.68.6

1.68.6
1.68.6
1.68.6
1.74.2
1.75.1
1.75.3
1.75.3/01
1.75.3/01
1.75.4/01
1.75.4/02
1.75.4/03
1.75.4/03
1.75.6
1.75.6
1.75.6
1.75.6/01
1.80.1
1.80.1
1.80.1
1.80.1

03

03A

01
02

01
01A
01

02
03
04

05
06
07
08

09

10
1
12

01
02

01
01A
01
02
03

01
02
03
03A

POWER STEERING DELIVERY AND RETURN PIPES FOR 16X16 TRANSMISSION -
C5833

POWER STEERING DELIVERY AND RETURN PIPES FOR 16X16 TRANSMISSION -
D5833

4WD SUSPENDED FRONT AXLE - STEERING CYLINDER PIPES AND POWER
STEER. PIPES

SIDE REDUCTION UNIT (FINAL DRIVE) HOUSING AND COVERS

FINAL DRIVE, GEARS AND SHAFTS

FINAL DRIVE, GEARS AND SHAFTS

(VAR.330331-330332-331331-331332) AXLE FOR STEEL DISK

(VAR.330340) ADDITIONAL HUBS FOR DUAL OUTER STEEL WHEELS FOR 112" BAR
AXLES - HUBS

(VAR.330628-331628) 65 KG REAR BALLAST FOR BAR AXLE

TRANSMISSION BRAKES

PARKING BRAKE

BRAKE PIPING - C5833

BRAKE PIPING - D5833

(VAR.332727-332737-332739) PNEUMATIC TRAILER BRAKE - COMPRESSOR AND
SUPPORT

(VAR.332727-332737-332739) PNEUMATIC TRAILER BRAKE - PULLEYS AND BELT
(VAR.332727-332737-332739) PNEUMATIC TRAILER BRAKE - SHIELDS
(VAR.332727-332737-332739) PNEUMATIC TRAILER BRAKE - PIPES AND
COMPRESSOR
VAR.332727-332737-332739
VAR.332727-332737-332739
VAR.332727-332737-332739
VAR.332727-332737-332739
RELEVANT PARTS
(VAR.332727-332737-332739) PNEUMATIC TRAILER BRAKE - CONTROL VALVE AND
RELEVANT PARTS

(VAR.332727) PNEUMATIC TRAILER BRAKE - QUICK HITCH AND PIPES
(VAR.332737) PNEUMATIC TRAILER BRAKE (ITALY) - BRACKET AND COUPLING
(VAR.332739) PNEUMATIC TRAILER BRAKE (UK) - QUICK HITCH AND PIPES
BATTERY AND BATTERY MOUNTING

ELECTRIC SYSTEM, HORN & HORN MOUNTING

BATTERY, CABLES

(VAR.330798) ELECTRICALLY CONTROLLED BATTERY ISOLATOR

(VAR.330798) ELECTRICALLY CONTROLLED BATTERY ISOLATOR - HARNESS
(VAR.330204) GRID HEATER
(
(

PNEUMATIC TRAILER BRAKE - PIPES

PNEUMATIC TRAILER BRAKE - AIR TANK AND PIPES
PNEUMATIC TRAILER BRAKE - AIR TANK AND PIPES
PNEUMATIC TRAILER BRAKE - CONTROL VALVE AND

/\/\/\/\
—— ==

VAR.331723) HYDRAULIC TRAILER BRAKE HARNESS
VAR.332727-332737-332739) PNEUMATIC TRAILER BRAKE - HARNESS - C6267
(VAR.332727-332737-332739) PNEUMATIC TRAILER BRAKE - HARNESS - D6267
FRONT LIGHT

FRONT LIGHT FITTING ON CAB HANDLE

REAR LIGHT

(VAR.331916) ROTARY BEACON

POWER TAKE-OFF 540/750/1000 RPM - COVER AND RELATED PARTS

POWER TAKE-OFF 540/750/1000 RPM - SHAFTS AND GEARS

POWER TAKE-OFF 540/750/1000 RPM - LEVER AND FORK - C5904

POWER TAKE-OFF 540/750/1000 RPM - LEVER AND FORK - D5904



TABLE OF CONTENTS

1.80.1/01

1.80.1/01

1.80.1/01

1.80.5

1.80.5

1.80.5/ A
1.80.5/ B
1.80.5/ C
1.80.5/01
1.80.5/01
1.80.5/01A
1.80.7
1.80.7
1.80.7/01
1.80.7/01
1.80.7/02
1.81.9
1.81.9/01

1.81.9/01

1.81.9/01

1.81.9/01

1.81.9/02

1.81.9/02

1.81.9/02

1.81.9/02

1.81.9/02

1.81.9/02A
1.81.9/02B
1.81.9/02C
1.81.9/02D
1.81.9/03
1.81.9/03
1.81.9/03
1.81.9/03
1.81.9/03
1.81.9/03
1.81.9/03A

01

02

03

01

02

01
02

01

02

01

02

01

01A

02

02A

01

02

03

04

05

01
02
03
04
05
06

(VAR.330800) POWER TAKE-OFF 540/1000 RPM REVERSABLE SHAFT - COVER
AND ASSOCIATED PARTS

(VAR.330800) POWER TAKE-OFF 540/100 RPM REVERSABLE SHAFT - SHAFT AND
GEARS

(VAR.330800) POWER TAKE-OFF 540/100 RPM REVERSABLE SHAFT - LEVER AND
FORK

(VAR.330813) FRONT HPL AND FRONT PTO WITH SHAFT WITH 6 SPLINES -
COVER, CLUTCH, CYLINDERS

(VAR.330813) FRONT HPL AND FRONT PTO WITH SHAFT WITH 6 SPLINES -
GUARDS AND PIPES

CLUTCH - BREAKDOWN

CYLINDER - BREAKDOWN

COVER - BREAKDOWN

FRONT HPL & FRONT PTO WITH SHAFT WITH 6 SPLINES - CLUTCH AND CYL.
FRONT HPL AND FRONT PTO WITH SHAFT WITH 6 SPLINES - GUARDS AND PIPES
FRONT POWER TAKE-OFF - CYLINDER - BREAKDOWN

PTO, CLUTCH - SHAFT CONTROL PTO ASSY AND CLUTCH PLATES

PTO, CLUTCH - SUPPORT AND BRAKE BAND

(VAR.330800) PTO, CLUTCH - SHAFT CONTROL PTO ASSY AND CLUTCH PLATES

(VAR.330800) PTO, CLUTCH - SUPPORT AND BRAKE BAND

(VAR.332802) PTO W/GROUND SPEED

(VAR.330814) 2 HYDRAULIC FRONT COUPLERS FOR NON INTEGRATED FRONT HPL

(VAR.331814) 2 HYDRAULIC FRONT COUPLERS FOR INTEGRATED FRONT HPL -
C5857

(VAR.331814) 2 HYDRAULIC FRONT COUPLERS FOR INTEGRATED FRONT HPL -
D5857

(VAR.331814) 2 HYDRAULIC FRONT COUPLERS FOR INTEGRATED FRONT HPL -
C5857

(VAR.331814) 2 HYDRAULIC FRONT COUPLERS FOR INTEGRATED FRONT HPL -
D5857

(VAR.330813) FRONT HPL AND FRONT PTO WITH SHAFT WITH 6 SPLINES - LIFT
CYLINDERS AND SUPPORTS

(VAR.330813) FRONT HPL AND FRONT PTO WITH SHAFT WITH 6 SPLINES - LIFT
CYLINDER PIPES

(VAR.330813) FRONT HPL AND FRONT PTO WITH SHAFT WITH 6 SPLINES - LIFT
PIPES

(VAR.330813) FRONT HPL AND FRONT PTO WITH SHAFT WITH 6 SPLINES -
POTENTIOMETER AND BREAKDOWN

(VAR.330813) FRONT HPL AND FRONT PTO WITH SHAFT WITH 6 SPLINES - LIFT
ARMS AND ROD

FRONT HYDRAULIC LIFT - HYDRAULIC CYLINDER - BREAKDOWN

THIRD-LINK SPRAG - BREAKDOWN

IMPLEMENT LINKAGE HOOK - BREAKDOWN

IMPLEMENT LINKAGE HOOK - BREAKDOWN

FRONT HYDRAULIC LIFT LESS FRONT POWER TAKE-OFF - AXLE SUPPORT
FRONT HYDRAULIC LIFT - CYL. AND SUPPORT

FRONT HYDRAULIC LIFT - IMPLEMENT ATTACH

FRONT HYDRAULIC LIFT - VALVE AND PIPES

FRONT HYDRAULIC LIFT - PIPES

FRONT HYDRAULIC LIFT - PIPES

THIRD-LINK SPRAG - BREKDOWN - C5925



TABLE OF CONTENTS

1.81.9/03B
1.81.9/03C
1.81.9/04
1.81.9/04
1.82.1
1.82.1
1.82.6
1.82.6/01

1.82.7

1.82.71 A
1.82.7/ B
1.82.7/ C
1.82.7/ D
1.82.7/ E
1.82.7/ F
1.82.7/ G
1.82.7/ H
1.82.7/01

1.82.7/01A

1.82.7/01B
1.82.7/01C
1.82.7/02
1.82.7/02A
1.82.7/02B
1.82.7/03

1.82.7/03A
1.82.7/04

1.82.7/04A
1.82.7/05

1.82.7/05A
1.82.7/06

1.82.7/07

1.82.7/07A
1.82.7/08

1.82.7/08A
1.82.7/09

1.82.7110
1.82.7111

1.82.71M11 A
1.82.711B

01
02
01
02

LIFTING ARMS - BREKDOWN

THIRD-LINK SPRAG - BREKDOWN - D5925

(VAR.331172) 4 HYDRAULIC FRONT COUPLERS FOR INTEGRATED FRONT HPL
(VAR.331172) 4 HYDRAULIC FRONT COUPLERS FOR INTEGRATED FRONT HPL
LIFTER LINES

LIFTER LINES

2 CYLINDERS (DIAM.90 MM.) - CYLINDERS

(VAR.332909-333909) EDC WITH TWO EXTERNAL CYLINDERS - CYLINDERS
(DIAM.100MM.)

2 REMOTE VALVES FOR EDC - REMOTE VALVE & RELATED PARTS

2 CONTROL VALVES CCLS (EDC) AND RELEVANT PARTS

CLOSING SIDE PANEL & RELATED PARTS

QUICK HITCH ASSEMBLY & RELATED PARTS

INCOMING SIDE PANEL & RELATED PARTS

VALVE CONTROL - BREAKDOWN

VALVE CONTROL - BREAKDOWN

INCOMING SIDE PANEL & RELATED PARTS

ELECTRONIC CONTROL VALVE - COMPONENT PARTS

2 REAR ELECTRO-HYDRAULIC CONTROL VALVES FOR CCLS PUMP (113 LIMIN)
AND EDC

2 CCLS (EDC) ELECTRONIC CONTROL VALVES WITH TRAILER BRAKE VALVE AND
ASSOCIATED PARTS

CLOSING SIDE PANEL & RELATED PARTS

ELECTRONIC CONTROL VALVE - BREAKDOWN

(VAR.331849) 2 CONTROL VALVES CCLS (MDC) AND RELEVANT PARTS

2 CONTROL VALVES CCLS (MDC) AND RELEVANT PARTS

VALVE CONTROL - BREAKDOWN

(VAR.333844) 3 REMOTES (1NC+2CONFIG) FOR CCLS PUMP FOR EDC AND
RELEVANT PARTS

3 REMOTES (INC+2CONFIG) FOR CCLS PUMP FOR EDC AND RELEVANT PARTS
(VAR.333845 - 334845) 4 REMOTES (2NC+2CONFIG) FOR CCLS PUMP FOR EDC
AND RELEVANT PARTS

4 REMOTES (2NC+2CONFIG) FOR CCLS PUMP FOR EDC AND RELEVANT PARTS
(VAR.334845) 4 REM. (2NC+2CONFIG) FOR CCLS PUMP FOR EDC AND WITH
HYDR. ADJUST LINK. - CONTROL VALVE

CONTROL VALVE - COMPONENT PARTS

(VAR.330853) 2 REAR ELECTRO-HYDRAULIC CONTROL VALVES FOR CCLS PUMP
(113 LIMIN) AND EDC

(VAR.330856) 3 CCLS (EDC) ELECTRONIC CONTROL VALVES AND ASSOCIATED
PARTS

3 CCLS (EDC) ELECTRONIC CONTROL VALVES AND ASSOCIATED PARTS
(VAR.330862-331862) 4 CCLS (EDC) ELECTRONIC CONTROL VALVES AND
ASSOCIATED PARTS

4 CCLS (EDC) ELECTRONIC CONTROL VALVES AND ASSOCIATED PARTS
(VAR.331862) 4 EHR FOR CCLS PUMP FOR EDC WITH HYDR. ADJUST LINKAGE -
CONTROL VALVE AND PARTS

(VAR.330921-331921) CAT.2/3 QUICK ATTACH LINKS FOR HYDR. LINKAGE
ADJUSTMENT - PIPES

ELECTRONIC MID MOUNTED VALVES

ELECTRONIC MID MOUNTED VALVES 2 SLICE - BREAK DOWN

ELECTRONIC MID MOUNTED VALVES 3 SLICE - BREAK DOWN



TABLE OF CONTENTS

1.82.711C
1.82.711D
1.82.7112

1.82.7113
1.82.713
1.82.713
1.82.714
1.82.714
1.82.715
1.82.715
1.82.8

1.82.8/01

1.83.0
1.83.0
1.83.0
1.87.4
1.87.4
1.87.4
1.87.4
1.87.4/ A
1.87.4/ B
1.87.4/ C
1.89.0
1.89.0
1.89.0/01
1.89.0/01
1.89.0/02
1.89.0/02
1.89.0/03
1.89.0/04
1.89.3

1.89.3
1.89.3
1.89.4
1.89.5
1.89.5/01
1.89.5/02
1.89.5/03
1.89.5/04
1.89.5/05
1.89.5/06

1.89.6
1.89.6

01
01A
01
01A
01
01A

01
02
03
01
01A
02
02A

01
01A
01
01A
01
01A

01

02

03

01
02

ELECTRONIC MID MOUNTED VALVES 4 SLICE - BREAK DOWN

VALVE CONTROL - BREAK DOWN

EUROPEAN LOADER READY WITH 2 ELEMENTS MID MOUNT VALVES -
FAST-FITTING CONNECTION AND PIPES

(VAR.331839) LOW PRESSURE HYDRAULIC RETURN PORT FOR EDC
(VAR.330720) BRAKING SYSTEM VALVE - C5833

(VAR.330720) BRAKING SYSTEM VALVE - D5833

(VAR.330718) UNIVERSAL TRAILER BRAKE VALVE - VALVE AND PIPES - 5833
(VAR.330718) UNIVERSAL TRAILER BRAKE VALVE - VALVE AND PIPES - D5833
(VAR.331723) TRAILER BRAKE VALVE (ITALY) AND ASSOCIATED PARTS - C5833
(VAR.331723) TRAILER BRAKE VALVE (ITALY) AND ASSOCIATED PARTS - D5833
LIFTER, ROCK SHAFT AND ASSOCCIATES

(VAR.331909-333909) EDC WITH TWO EXTERNAL CYLINDERS FOR APUH - LIFT
BOOMS

HOOD

HOOD

HOOD

AWD DYNAMIC FRONT FENDERS WITH AXLE WITH BRAKE - C5799

DYNAMIC FRONT FENDERS WITH AXLE WITH BRAKE - D5799

AWD DYNAMIC FRONT FENDERS WITH AXLE WITH BRAKE - C5799

DYNAMIC FRONT FENDERS WITH AXLE WITH BRAKE - D5799

AWD DYNAMIC FRONT FENDERS WITH AXLE WITH BRAKE - HUB - BREAKDOWN
AWD DYNAMIC FRONT FENDERS WITH AXLE WITH BRAKE - HUB - BREAKDOWN
AWD DYNAMIC FRONT FENDERS WITH AXLE WITH BRAKE - HUB - BREAKDOWN
(VAR.330918) DRAWBAR FOR SLIDING SUPPORT - C5818

(VAR.330918) DRAWBAR FOR SLIDING SUPPORT - D5818

(VAR.331918) DRAWBAR FOR SLIDING SUPPORT - (ITALY) - C5818

(VAR.331918) DRAWBAR FOR SLIDING SUPPORT - (ITALY) - D5818

(VAR.330915) SWINGING DRAWBAR WITH ROLLERS - C6098

(VAR.330915) SWINGING DRAWBAR WITH ROLLERS - D6098

(VAR.330934) SWINGING DRAWBAR (NAR)

(VAR.330937) SWINGING DRAWBAR

(VAR.331945) APUH - HYDRAULIC PUSH BACK WITH SWINGING DRAWBAR - TOW

(VAR.331945) APUH - HYDRAULIC PUSH BACK WITH SWINGING DRAWBAR - TOW
HOOK

(VAR.331945) APUH - HYDRAULIC PUSH BACK WITH SWINGING DRAWBAR - CLEVIS
(VAR.330895) TRAILER BRAKE BRACKET (ITALY)

(VAR.330938-330939) SLIDER TOW HOOK WITH AUTO SWIVEL COUPLING

GERMAN TYPE

SLIDER TOW HOOK W/SWIVEL COUPLING & PITON, LESS SWINGING DRAWBAR -
FRENCH TYPE

VAR.330942-330954) SLIDER TOW HOOK WITH FIXED COUPLING - ITALIAN TYPE
VVAR.330952) SLIDER TOW HOOK WITH K80 BALL

VAR.331945) APUH - HYDRAULIC PUSH BACK WITH SWINGING DRAWBAR - LEVER
VAR.330955) SLIDER TOW HOOK WITH AUTO SWIVEL COUPLING LESS

SWINGING DRAWBAR (GERMANY)

(VAR.331954-332954) SLIDER TOW HOOK WITH FIXED COUPLING C AND D3 LESS
SWINGING DRAWBAR (ITALY)

IMPLEMENT CARRIER

TOOLING CONNECTION UNIT

o~ o~ —~ —~



TABLE OF CONTENTS

1.89.6/ A
1.89.6/ B
1.89.6/ C
1.89.6/01
1.89.6/01A
1.89.6/02
1.89.6/02A
1.89.6/03

1.89.6/03A
1.89.6/03B
1.89.9
1.89.9/01
1.89.9/02
1.89.9/02A
1.90.2
1.90.2/01
1.90.5
1.90.5/01
1.91.0
1.91.1
1.91.1
1.91.1/01
1.91.1/02
1.91.1/03
1.91.1/04

1.91.1/05
1.91.1/06
1.91.3
1.91.3
1.91.3/01
1.91.3/02
1.91.4
1.91.4
1.91.4
1.91.4
1.91.4
1.91.4
1.91.4
1.91.4
1.91.4
1.91.4
1.91.4
1.91.4/01
1.91.4/02
1.91.4/02
1.91.4/03
1.91.4/04
1.91.4/05

01
02

01
02

01
02
02A
03
04
05
06
07
08
09
10

01
01A

THIRD-LINK SPRAG - PARTS - C6242

ADJUSTABLE LIFT - ROD - PARTS

THIRD-LINK SPRAG - PARTS - D6242

(VAR.331920) CAT.2/3 FLEXIBLE LINKS FOR EDC AND SPS

THIRD-POINT TOP LINK - BREAKDOWN

(VAR.331970) CAT.2 FLEXIBLE LINKS FOR EDC

THIRD-POINT TOP LINK - BREAKDOWN

CAT.2/3 QUICK ATTACH LINKS FOR HYDR. LINKAGE ADJUSTMENT -TOOLING
CONNECTION UNIT

THIRD-POINT TOP LINK - BREAKDOWN

ADJUSTABLE LIFT-ROD - BREAKDOWN

LATERAL STABILIZERS

(VAR.330945) MECHANICAL STABILIZERS PIN TYPE ADJUSTMENT (NA)
(VAR.330949) AUTOMATIC STABILIZERS

STABILIZER - BREAKDOWN

FOOT STEP

ELECTRONIC MID MOUNTED VALVES - COVER

TOOL BOX

(VAR.330995) LARGE TOOL BOX

INSTRUMENT CLUSTER - ANALOGUE/DIGITAL AND SWITCH TOGGLE
SWITCH AND RELATED PARTS

SWITCH AND RELATED PARTS

(VAR.332703) RADAR UNIT - JAPAN

(VAR.332703) RADAR UNIT - UK

(VAR.334703) RADAR FOR ALL COUNTRIES EXCEPT UK, JAPAN
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - SENSOR AND RELATED
PARTS

(VAR.330803-332803) OUTER PTO CONTROL MOUNTED ON MUDGUARDS
FRONT HPL - SWITCHES AND CABLES

CAB INTERNAL AND EXTERNAL LIGHTING

WORKLAMPS

(VAR.330007-335007) NORTH AMERICA VERSION - WORKLAMPS
(VAR.330786) WORKLAMPS

REAR MAIN CABLE

FRONT MAIN CABLE - C6074

FRONT MAIN CABLE - D6074

CAB ROOF CABLE

CONTROL PANEL CABLE

CABLE EXTENSION

SUPPORT FOR RELAY BOX, RELAY, POWER SOCKET AND SWITCHES

AIR CONDITIONING - CABLE

PUMP CABLE

EHR CONTROLS, HARNESS

VISCTRONIC FAN HARNESS

(VAR. 330205) ENGINE BLOCK AND TRANSMISSION HEATER, 110 V
(VAR.330206) ENGINE BLOCK AND TRANSMISSION HEATER, 240 V - C5998
(VAR.330206) ENGINE BLOCK AND TRANSMISSION HEATER, 240 V - D5998
(VAR.330631) FAST STEERING - AUXILIARY CABLES

ELECTRONIC MID MOUNTED VALVES - HARNESS

(VAR. 332821) EUROPEAN LOADER READY WITH 2 ELEMENTS MID MOUNT
VALVES - AUXILIARY CABLES



TABLE OF CONTENTS

1.91.4/06
1.91.5
1.91.5
1.91.5
1.91.5/01
1.91.6
1.92.1
1.92.2
1.92.2
1.92.2
1.92.3
1.92.4
1.92.4/01
1.92.5
1.92.5
1.92.5/01
1.92.5/01
1.92.5/01
1.92.6
1.92.6/01
1.93.0
1.93.0
1.93.0
1.93.0
1.93.0/01
1.93.1
1.93.2
1.93.2
1.93.3
1.93.3/ A

1.93.3/ A

1.93.3/ A

1.93.3/ A

1.93.3/ A

1.93.3/ A

1.93.3/ B

1.93.3/ B

1.93.3/ B

1.93.3/ B

1.93.3/ B

01
02
03

01
02
03

01
02
01
02
03

01
02
03
04

01

02

01

02

03

04

05

06

01

02

03

04

05

(VAR. 333821) NAR LOADER READY WITH 3 ELEMENTS MMV - AUXILIARY CABLES
WINDSHIELD WIPER TANK

FRONT WINDSHIELD WIPER

REAR WINDSHIELD WIPER

WINDSCREEN AND REAR-WINDOW WASHER TUBES

INTENDED FOR RADIO INSTALLATION

CAB FRAME

DOOR RH

DOORS - HANDLE

DOORLH

WINDSHIELD AND RELATED PARTS

REAR WINDOW AND RELATED PARTS

(VAR.330579) SUNBLIND FOR REAR WINDOW

REAR FENDERS

REAR FENDERS - MUDFLAP

WIDE REAR FENDERS - FENDERS AND SUPPORTS

WIDE REAR FENDERS - SUPPORTS AND CABLE

WIDE REAR FENDERS WITH EXTENSIONS - EXTENSIONS

CAB SUPPORTS

(VAR.330658-331658) CABIN SUSPENSION - SUPPORTS

CONTROLS COVER

CONTROLS COVER

CONTROLS COVER

CONTROLS COVER

(VAR.330871) CAB STORAGE BOX

SOUNDPROOFING

FRONT MAT

REAR MAT

SEAT

"GRAMMER" DELUXE SEAT W/AIR SPRING, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE SEAT W/AIR SPRING, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE SEAT W/AIR SPRING, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE SEAT W/AIR SPRING, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE SEAT W/AIR SPRING, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE SEAT W/AIR SPRING, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN



TABLE OF CONTENTS

1.93.3/ B

1.93.3/ C

1.93.3/ C

1.93.3/ C

1.93.3/ C

1.93.3/ C

1.93.3/ C

1.93.3/ D

1.93.3/ D

1.93.3/ D

1.93.3/ D

1.93.3/ D

1.93.3/ D

1.93.3/01
1.93.5
1.93.6
1.93.6/01

1.93.6/02
1.94.0
1.94.0
1.94.0
1.94.0
1.94.0/01
1.94.0/01
1.94.0/02
1.94.0/02
1.94.2
1.94.2
1.94.2
1.94.21 A
1.942/ B
1.942/ C
1.942/ D
1.942/ G
1.94.2/01
1.94.2/01
1.94.2/01A

06

01

02

03

04

05

06

01

02

03

04

05

06

01
02
02A
03
01
02
01
02
01
02
03

01
02

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT, W/BELTS AND W/SWITCH -
BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

"GRAMMER" DELUXE AIR SUSPENSION SEAT WITH HEATED CUSHIONS, W/BELTS
AND W/SWITCH - BREAKDOWN

(VAR.330719) PASSENGER SEAT

PANEL INSTRUMENTS

TELESCOPIC REAR VIEW MIRROR

(VAR.330827-331827) TELESCOPIC, HEATED AND WITH REMOTE ADJUST
REAR-VIEW MIRROR

(VAR.330829) MIRROR FOR TRAILER HITCH

ROOF WITH HIGH PROFILE WITH HIGH VISIBILITY PANEL

ROOF WITH HIGH PROFILE WITH HIGH VISIBILITY PANEL - FRAME - C5936

ROOF WITH HIGH PROFILE WITH HIGH VISIBILITY PANEL - FRAME - D5936

ROOF WITH HIGH PROFILE WITH HIGH VISIBILITY PANEL - HATCH

(VAR.331515) ROOF WITH HIGH PROFILE LESS HIGH VISIBILITY PANEL
(VAR.331515) ROOF WITH HIGH PROFILE LESS HIGH VISIBILITY PANEL - FRAME
(VAR.331520) NA ROOF WITH HIGH PROFILE LESS HIGH VISIBILITY PANEL
(VAR.331520) NA ROOF WITH HIGH PROFILE LESS HIGH VISIBILITY PANEL - FRAME
HEATING - AIR CONDITIONING - FAN AND VENTILATION DUCTS

HEATING - AIR CONDITIONING - VENTILATION DUCTS

HEATING - HEATER - AIR CONDITIONER AND RELATED PARTS

AIR CONDITIONING BREAKDOWN - C5941

AIR CONDITIONING BREAKDOWN

FAN - BREAKDOWN - C6119

AIR CONDITIONING BREAKDOWN - D5941

FAN - BREAKDOWN - D6119

(VAR.330643) AIR CONDITIONING WITH ATC - FAN AND VENTILATION DUCTS
(VAR.330643) AIR CONDITIONING WITH ATC - VENTILATION DUCTS

AUTOMATIC CLIMATE CONTROL - BLOWER - BREAKDOWN - C5923



TABLE OF CONTENTS

1.94.2/01B
1.94.2/01C
1.94.2/01D
1.94.2/01E
1.94.2/01F
1.94.3
1.94.3
1.94.3
1.94.3
1.94.3
1.95.0
1.95.0
1.95.0/01
1.95.1
1.95.2
1.95.2/01
1.95.3
1.95.5
1.95.5
1.95.5
1.95.5/01
1.95.5/01
1.95.5/01
1.95.5/01A
1.95.5/01B
1.95.5/01B
1.96.0
1.96.0/01

1.96.0/02
1.96.2

1.96.2/01
1.96.2/02

1.96.2/03

1.96.2/04

1.96.2/04A
1.96.2/05
1.96.2/05A
1.96.3
1.96.3
1.96.3/01
1.97.0
1.97.0
1.97.0
1.97.0/ A
1.97.0/ B
1.97.0/ C
1.97.0/ D

01
02
03
03A
04
01
02

01
01A
02
01
02
03

01
02

01
01A

01
01A

AUTOMATIC CLIMATE CONTROL - AIR CONDITIONER - BREAKDOWN - C5941
AUTOMATIC CLIMATE CONTROL - EVAPORATOR - BREAKDOWN
AUTOMATIC CLIMATE CONTROL - BLOWER - BREAKDOWN - D5923 - C6119
AUTOMATIC CLIMATE CONTROL - AIR CONDITIONER - BREAKDOWN - D5941
AUTOMATIC CLIMATE CONTROL - BLOWER - BREAKDOWN - D6119

AIR CONDITIONING SYSTEM PIPES

HEATING SYSTEM PIPES

AIR CONDITIONING SYSTEM PIPES - C5898

AIR CONDITIONING SYSTEM PIPES - D5898

AIR CONDITIONING SYSTEM PIPES

BRAKE PEDALS

BRAKE PEDALS

(VAR.330468) EXHAUST BRAKE - PEDAL AND ASSOCIATED PARTS
HANDBRAKE CONTROL

CLUTCH PEDAL

(VAR.330285) CLUTCH PEDAL

ACCELERATOR PEDAL

HYDROSTATIC STEERING WHEEL AND STEERING COLUMN - C6099
HYDROSTATIC STEERING WHEEL AND STEERING COLUMN - D6099
COVERING SUPPORT - STEERING COLUMN

(VAR.330631) FAST STEERING - WHEEL AND COLUMN

(VAR.330631) FAST STEERING - COVERING AND SUPPORT

(VAR.330631) FAST STEERING - POWER STEERING, VALVE AND PIPES
STEERING WHEEL - BREAKDOWN

VALVE - BREAKDOWN

VALVE - BREAKDOWN

GEARSHIFT SUPPORT

(VAR.336761-337761) VIRTUAL TERMINAL MOUNTED ON IMPLEMENT BRACKET -
MONITOR AND BRACKET

VAR.338761) BRACKET FOR MOUNTING EQUIPMENT MONITORS - BRACKET
VAR.333844) 3 REAR CONTROL VALVES - CONTROL VALVE CONTROL
VVAR.333845) 4 REMOTES (2NC+2CONFIG) - CONTROL VALVE

VVAR.334845) 4 REM. F/CCLS PUMP F/EDC W/HYD. ADJ. LINKAGE AND REL.
PARTS - CONTROL VALVE CONTROLS
(VAR.330853-330856-330862-331862) ELECTRONIC CONTROL VALVES - CONTROL
VALVE CONTROL

(VAR. 332821) EUROPEAN LOADER READY WITH 2 ELEMENTS MID MOUNT
VALVES - JOYSTICK

JOYSTICK FOR MIDMOUNT - BREAKDOWN

(VAR. 333821) NAR LOADER READY WITH 3 ELEMENTS MMV - JOYSTICK
JOYSTICK FOR MIDMOUNT (NA) - BREAKDOWN

POWER TAKE-OFF 540/750/1000 RPM - PTO CONTROL - C5805

POWER TAKE-OFF 540/750/1000 RPM - PTO CONTROL - D5805
(VAR.332802) PTO W/GROUND SPEED - PTO CONTROL

ELECTRONIC LIFT CONTROL AND EHR CONTROL - C6303

ELECTRONIC LIFT CONTROL AND EHR CONTROL - D6303

GEARSHIFT CONTROL AND CONTROL LIFTING-ARMREST

EHR CONTROL - BREAKDOWN

ARMREST - C5817

ARMREST - C5817

ARMREST

o~ o~ —~ —~



TABLE OF CONTENTS

1.97.0/ E
1.97.0/ F
1.97.0/ G
1.97.0/ H
1.97.0/ |
1.97.0/ L
1.97.0/ M
1.97.0/ N
1.97.0/ O
1.97.0/ P
1.97.0/Q
1.97.0/01
1.97.0/01 A
1.97.0/01 B
1.97.0/01 C
1.97.0/01D
1.97.0/01 E
1.97.0/01 F
1.97.0/01G
1.97.2
1.97.2
1.98.3
1.98.3/01
1.99.1
1.99.2
1.99.3
82.00
82.00
82.00
82.00
82.00
83.00
83.00
83.00
83.00
83.00
83.00
1.98.0
1.98.0
1.98.0
1.98.0/01
1.98.0/02
1.98.0/02
1.98.0/02
1.98.2

01
01A

01

01
02
03
04
05
01
02
03
04
05
06
01
02
03

01
02
03

ARMREST
ARMREST - C5817

ARMREST - D5817 - C6303

EHR CONTROL - BREAKDOWN

EHR CONTROL - BREAKDOWN

ARMREST - D5817

ARMREST - D5817 - C6220

ARMREST - D6220

ARMREST - D5817

ARMREST - D6303

GEARSHIFT CONTROL AND CONTROL LIFTING - BREAKDOWN
(VAR.331021-331022-331023) ELECTRONIC LIFT CONTROL
ARMREST - C5817

ARMREST - C5817

ARMREST - C5817

ARMREST - D5817 - C6303

ARMREST - D5817

ARMREST - D5817 - C6303

ARMREST - D6303

ELECTRONIC CONTROL UNITS AND DISPLAY OF GEARS - C6084
ELECTRONIC CONTROL UNITS AND DISPLAY OF GEARS - D6084
(VAR.330956) LICENSE PLATE LAMP & SUPPORT, MOUNTING ON CAB ROOF
(VAR.333958) LICENSE PLATE LAMP & SUPPORT, MOUNTING ON MUDGUARD
(VAR.330864) CHOCK

(VAR.330996) SET OF TOOLS

(VAR.330712) SLOW MOVING VEHICLE SIGN

4WD DRIVING WHEELS

4WD DRIVING WHEELS

4WD DRIVING WHEELS

DRIVING WHEELS

DRIVING WHEELS

DRIVE WHEELS

DRIVE WHEELS

DRIVE WHEELS

DRIVE WHEELS

DRIVE WHEELS

DRIVE WHEELS

DECALS

DECALS

DECALS

(VAR.330972-331972) GERMAN VERSION - DECALS
(VAR.330007-335007) NORTH AMERICA VERSION - DECALS
(VAR.330007-335007) NORTH AMERICA VERSION - DECALS
(VAR.330007-335007) NORTH AMERICA VERSION - DECALS
MODEL IDENTIFICATION DECALS






SECTION INDEX

General

MAIN MAIN SECTIONS

SEC. 01 ENGINE

SEC. 02 ENGINE EQUIPMENT

SEC. 03 TRANSMISSION

SEC. 04 FRONT AXLE

SEC. 05 REAR AXLE

SEC. 06 ELECTRICAL

SEC. 07 HYDRAULICS

SEC. 08 SHEET METAL

SEC. 09 LINKAGE

SEC. 10 01 DRIVER'S COMPARTMENT
SEC. 10 02 DRIVER'S COMPARTMENT
SEC. 11 01 SEC. 11 - TRACTION

SEC. 11 02 SEC. 11 - TRACTION

SEC. 13 DECALS

0.0039 SERVICE MAINTENANCE KIT
0.0040 OPTIONAL EQUIPMENT
0.0040/01 OPTIONAL EQUIPMENT
0.0040/02 OPTIONAL EQUIPMENT
0.0040/03 OPTIONAL EQUIPMENT



03/09

p1

MAIN

MAIN SECTIONS




MAIN p1 | 03/09

MAIN SECTIONS

REF FN

PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




SEC. 01 p1 | 03/09

ENGINE

0.34.0 ’3:
N N

)
‘i

@
( )
S >
e
@ | = B
¥ Q)
\\\))‘) NS
N
q " S ok
3 2
S N
D Q)
X
1 A Q & & i
\W) N e
s S SN N
o
K 2 4




SEC. 01 p1 | 03/09

ENGINE

REF

FN

PART NUMBER YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

SEC. 02

ENGINE EQUIPMENT




SEC. 02 p1 | 03/09

ENGINE EQUIPMENT

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




SEC. 03 p1 | 03/09

TRANSMISSION

1.32.4

‘ ; A 1.32.0
L8

&

’ | l\\ ‘ 3 ;
a s
Z A ‘é. ‘;'
2 : Ve') ¢ 2
,”J AN [+
B

N

1.32.6
1.32.6/01

L\l {\*
N, Q75
1.28.7 G 0

1.32.1

1.21.5/02




SEC. 03 p1 | 03/09

TRANSMISSION

REF FN

PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




SEC. 04 p1 | 03/09

FRONT AXLE

1.40.0/02

1.40.0/04

1.40.0/01

1.40.0/07




SEC. 04 p1 | 03/09

FRONT AXLE

REF FN

PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

SEC. 05

REAR AXLE

1.68.5

Q
©
<
—

1.65.3

Uyl ﬁ

\j//
I
oo

Y \\‘A\E\\‘a\l\!\.
5

1.48.1

1.65.5




SEC. 05 p1 | 03/09

REAR AXLE

REF FN

PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

SEC. 06

ELECTRICAL




SEC. 06 p1 | 03/09

ELECTRICAL

REF FN

PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




SEC. 07 p1 | 03/09

HYDRAULICS

=) N7 “"fgf}f:ﬁ/‘/’f
g SO AL




SEC. 07 p1 | 03/09

HYDRAULICS

REF FN

PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




SEC. 08

p1

03/09

SHEET METAL




SEC. 08 p1 | 03/09

SHEET METAL

REF FN

PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

SEC. 09

LINKAGE

©
o))
«
-

1.89.9




SEC. 09 p1 | 03/09

LINKAGE

REF FN

PART NUMBER YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




p1 | 03/09

01

SEC. 10

DRIVER'S COMPARTMENT




SEC. 10 01 p1 | 03/09

DRIVER'S COMPARTMENT

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

02

SEC. 10

DRIVER'S COMPARTMENT




SEC. 10 02 | p1 |03/09

DRIVER'S COMPARTMENT

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




SEC. 11

01

p1

03/09

SEC. 11 - TRACTION

GROUP EQUIP. TIRE SIZE RIM
82.41 14.9 R28 A8 W12X28
8242 14.9 R28 A8 W12X28
82.50 13.6 R28 A8 W12X28
82.51 14.9 R28 R1 W12X28
82.52 16.9 R28 R1 W15X28
82.53 16.9 R28 R1 W15X28
82.55 16.9 R28 A8 W15X28
82.58 14.9 R30 A8 W12X30
82.58/1 14.9 R30 A8 W13X30
82.95 320/85 R38 R1W W10X38
82.95/1 320/85 R38 W10X38
88.01/1 520/60 R28 DW18LX28

82.00 (8801 520/60 R28 DW18LX28
88.13 480/70 R28 W15X28
88.13/1 480/70 R28 A8 W15X28
88.15 480/65 R28 A8 W14X28
88.15/1 480/65 R28 A8 W15X28
88.25 480/65 R28 A8 W14X28
88.37 540/65 R28 W15LX28
88.51 420/70 R28 A8 W12X28
88.52 420/70 R28 A8 W14X28
88.58 540/65 R28 A8 W15X28
88.58/1 540/65 R28 W15LX28
88.59 320/85 R34 DW10X34
88.59/1 600/60 R28 DW20AX28
88.68 540/65 R28 A8 W15X28




SEC. 11 01 p1 | 03/09

SEC. 11 - TRACTION

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 140 PUMA 115
PUMA 155 PUMA 125




SEC. 11 02 | p1 |03/09

SEC. 11 - TRACTION

GROUP| EQUIP. TIRE SIZE RIM
83.24 |20.8 R38 R1 DW18X38

83.28 |18.4 R38 A8 DW15LX38

83.28/1 |18.4 R38 A8 DW15X38

83.33 |20.8 R38 A8 DW15X38

83.34 [18.4 R38 A8 DW15X38

83.44 |320/30 R54 W10x54

83.70 [14.9 R46 R1 W12X46

83.77 [18.4 R38 DW15LX38

83.80 [20.8R38A8  |W18X38

83.84 [18.4 R42 DW16X42
8300 |83.88 [18.4 R42 W16X42

84.01  [320/90 R54 R1W |W10X54

84.80 |20.8 R38 A8 W18X38

84.88 |460/85 R42 W16X42
85.80 |20.8 R38 R2 W18X38

89.07  |650/60 R38 DW23AX38

89.49 [600/65 R38 A8 |W18X38

89.26  |580/70 R38 A8 |W18X38

89.34 [16.9 R46 W12X46
89.75 |520/70 R38 A8 |DW15LX38
89.78 [520/70 R38 DW15X38

80.84 |580/70 R38 W18X38

89.91 [710/80 R38 DW25AX38




SEC. 11 02 | p1 |03/09

SEC. 11 - TRACTION

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 140 PUMA 115
PUMA 155 PUMA 125




SEC. 13

140




SEC. 13 p1 | 03/09

DECALS

REF FN

PART NUMBER YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.0039

p1

03/09

SERVICE MAINTENANCE KIT




0.0039 p1 | 03/09

SERVICE MAINTENANCE KIT

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 {73325012m} 1 600 - With cab heating air conditioner and dry air
cleaner ( without precleaner )T

1 {733250131} 11200 hrs or 1 year - With cab heating air conditioner

and dry air cleaner ( without precleaner )T

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.0040 p1 | 03/09
OPTIONAL EQUIPMENT
APPLICATION
VARIANT
CODE DESCRIPTION Aalols
330007 North America version (See sec. 6-9-10-13) o000
335007 North America version for full cover fenders (See sec. 6-8-10-13) { 2K 2K AN J
336007 Europe version for full cover fenders (See sec.13) o o000
330021 Command arm for EDC with radar and less headland turn system (See sgr. 1.97.0) (B B AN J
331021 Command arm for EDC with radar and less headland turn system, for FPS (See sgr. 1.97.0/01) ( 2K BK AN J
330022 Command arm for EDC less radar and with headland turn system (See sgr. 1.97.0) (B BK AN J
331022 Command arm for EDC less radar and with headland turn system, for FPS (See sgr. 1.97.0/01) [ BN B BN )
330023 Command arm for EDC with radar and with headland turn system (See sgr. 1.97.0) o o000
331023 Command arm for EDC with radar and with headland turn system, for FPS (See sgr. 1.97.0/01) ( AKX BK AN J
330025 Command arm for EDC less radar and less headland turn system (See sgr. 1.97.0) (B BK AN J
331025 Command arm for EDC less radar and less headland turn system for FPS (See sgr. 1.97.0) ( 2K BN J
330142 Fuel tank with guard (See sgr. 1.14.7/01) [ B BK AN J
330160 Auto PTO (See sgr. 1.91.1) oo o0
331172 4 hydraulic front couplers for integrated front HPL (See sgr. 1.81.9/04) o|0o|j®| O
330189 Air cleaner with pre-cleaner for roof with high profile (See sec. 2) [ BK BK BN )
330204 Grid heater (See sgr. 1.75.4/01) oeo(o0®
330205 Engine block and trasmission heater, 110 V (See sgr. 1.91.4/01) [ BN B BN )
330206 Engine block and trasmission heater, 240 V (See sgr. 1.91.4/02) o o000
330211 Engine side rails (See sgr.1.21.1/03) ( 2K BK AN J
330217 Front weight carrier for fan styled weights (See sgr. 1.21.5) ( 2K BK AN J
332217 Wide front weight carrier for fan styled weights (See sgr. 1.21.5) o000
330220 Weight carrier with 8 weights (See sgr. 1.21.5/02) [ B BK AN J
330221 Weight carrier with 16 weights (See sgr. 1.21.5/02) (B BK AN J
330222 Front pull hook without weight carrier (See sgr. 1.21.5/01) (B B AN J
330224 Weight carrier with 10 weights - with hook (See sgr. 1.21.5/03) ( 2K 2K AN J
330228 Weight carrier with 18 weights - with hook (See sgr. 1.21.5/04) (2K BK AN J
333245 Transmission 17x6 (30 KM/H) SPS (See sgr. 1.97.2) [ BN B BN )
334245 Transmission 17x6 (30 KM/H) FPS (See sgr. 1.97.2) o o000
331247 Transmission 19x6 (50 KM/H) SPS (See sec. 3-10) ( B BK AN J
332247 Transmission 19x6 (50 KM/H) FPS (See sec. 3-10) ( B BK AN J
331291 Transmission 19x6 (40 KM/H) SPS Economy (See sec. 3-10) (B 2K AN J
332291 Transmission 19x6 (40 KM/H) FPS Economy (See sec. 3-10) (B 2K AN J
332330 Creeper for transmission 16x16, 18x6, 19x6, 17x6 SPS (See sec. 3-10) o o000
335330 Creeper for transmission 18x6, 19x6, 17x6 FPS (See sec. 3-10) ( B BK AN J
330331 Bar axle 98" for steel wheels (See sec. 5-13) ( 2K 2K AN J
331331 Bar axle 98” for cast wheels (See sec. 5-13) o o000
330332 Bar axle 112" for steel wheels (See sec. 5-13) [ BN BE BN J
331332 Bar axle 112” for cast wheels (See sec. 5-13) (B DK AN J
330340 Additional hubs for dual outer steel wheels for 112” bar axles (See sgr.1.48.1/02) (B BK AN J
335341 Headland turn system for 40E Km/H and 50Km/H (See sec. 10-13) (B BK AN J
330345 Advanced processor for front HPL front suspension or EHR (See sgr.1.97.2) eoeo(o0®
330367 Deluxe Radio with hi performance speakers - high roof (see sgr. 1.91.6) o o000
330408 4WD front axle class 4 with multi-plate differential lock and steering sensor (See sec. 4) [ BK 3K )
330409 4WD front axle class 3 with hydraulic differential lock and steering sensor (See sec. 3-4) [ AK 3K J
330414 4WD suspended front axle class 3 with hydraulic differential lock and steering sensor
(See sec. 3-4-10) [ 2K 3K )
330425 4WD front axle class 3 with limited slip and front brakes less steering sensor (See. sec. 4) [ AK 3K )
330426 4WD front axle class 4 with multi-plate differential lock, steering sensor and brakes (See sec. 4) o|0o|®
330427 4WD suspended front axle class 3 with multi-plate differential lock, steering sensor and brakes
(See sec. 3-4-10) [ AK 3K )
330429 4WD suspended front axle class 4 with multi-plate differential lock and steering sensor (Seesec.4) | ® (@ (@ | ®
330430 4WD suspended front axle class 4 with multi-plate differential lock, steering sensor and brakes
(See sec. 4) o o000
330448 Waterproofing (See sgr. 1.38.8) o|l0o|j®|@
336449 Waterproofing (See sgr. 1.38.8) ( B BK AN J

-40 -




0.0040 p1 | 03/09

OPTIONAL EQUIPMENT

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.0040/01 p1 | 03/09
OPTIONAL EQUIPMENT
APPLICATION
VARIANT
CODE DESCRIPTION Aalols
330468 Exhaust brake (See sgr. 1.95.0/01) (AN 2K AN
331515 Roof with high profile less high visibility panel (See sec.10) (B BK AN J
330518 Rear fenders with extensions for static cab (See sec. 8) ( B BK AN J
331518 Rear fenders with extensions for suspended cab (See sec. 8) ( B BK AN J
332518 Rear fenders with extensions for static cab and 650/65R38 tyres (See sec. 8) ( BK 2K AN J
333518 Rear fenders with extensions for suspended cab and 650/65R38 tyres (See sec. 8) o o000
330519 Rear full cover fenders with extensions for static cab (See sec. 8) [ BN BE BN J
331519 Rear full cover fenders with extensions for suspended cab (See sec. 8) ( B DK AN J
332519 Rear full cover fenders with extensions for static cab and 650/65R38 tyres (See sec. 8) ( B BK AN J
333519 Rear full cover fenders with extensions for suspended cab and 650/65R38 tyres (See sec. 8) L B B AN J
331520 NA roof with high profile less high visibility panel (See sec.8) oeolo0®
330560 2 elements electronic mid mounted valves (See sec. 7-10) o o000
330561 3 elements elecironic mid mounted valves (See sec. 7-10) ( B 2K AN J
330562 4 elements electronic mid mounted valves (See sec. 7-10) ( 2K BK AN J
330579 Sunblind for rear window (See sgr. 1.92.4/01) (B BK AN J
331610 Roof with high profile without open visibility panel and fixed front screen for air conditioning
(see sec.10) o o000
332612 Roof with high profile with open visibility panel and fixed front screen for ATC (see sec.10) o|0o|j®| O
331618 Roof with high profile with open visibility panel and hinged front screen for air conditioning
(see sec.10) ( 2K BN J
331619 Roof with high profile with open visibility panel and fixed front screen for air conditioning for
suspended cab (see sec.10) o o000
332619 Roof with high profile with open visibility panel and fixed front screen for air conditioning with ATG
for suspended cab (see sec.10) o o000
330628 Rear weights for wheels with 6 plates weighting 65 Kg each for MAVT and steel wheels
(See sgr.1.49.6) (B B AN J
331628 Rear weights for wheels with 6 plates weighting 65 Kg each for Cast wheels (See sgr.1.49.6) o000
330631 Fast steer 4wd with tiltable/telescopic steering column (See sec. 10) (2K 2K AN J
330643 Air Conditioning with ATC (See sec. 2-10) [ BN B BN )
331653 High performance speakers for high roof (See sgr.1.91.6) o|0o|j®|@
330658 Cah suspension for standard steer (See sec. 4-10) (B BK AN J
331658 Cab suspension for fast steer (See sec. 4-10) (B BK AN J
330698 Headlamps - LH Dip (B 2K AN J
332703 Radar unit - UK (See sgr.1.91.1/02) (B BK AN J
333703 Radar unit - Japan (See sgr.1.91.1/01) oeo(o0®
334703 Radar unit - All countries except Japan and UK (See sgr.1.91.1/03) ( AKX BK AN J
330709 Deluxe air suspension seat with heated cushions,0PS and belt (See sgr.1.93.3) (2K 2K AN J
330712 Slow moving vehicle sign (See sgr. 1.99.3) o o000
331712 Slow moving vehicle sign in high mount position (See sgr. 1.99.3) [ BN BE BN J
330718 Hydraulic trailer brake universal (See sgr. 1.82.714) (B B AN J
330719 Passenger seat w/belt (See sgr. 1.93.3/01) (2K 2K AN J
330720 Braking system valve (See sqr. 1.82.713) [ BK BE BN )
331723 Hydraulic trailer brake (Italy) for CCLS pump (See sec. 6-7) o o0 0
332727 Pneumatic trailer brake universal (See sec. 5-6) o o000
332737 Pneumatic trailer brake (ltaly) (See sec. 5-6) ( 2K BK AN J
332739 Pneumatic trailer brake (UK) (See sec. 5-6) ( B BK AN J
338761 Bracket for mounting equipment monitor (see sgr. 1.96.0/02) [ BK BK BN J
338776 Deluxe Radio with bluetooth and hi performance speakers - high roof (see sgr. 1.91.6) ( K BK AN J
338777 Deluxe Radio with hi performance speakers - high roof (see sgr. 1.91.6) [ BN BK BN J
337782 Electro hydraulic joystick for 4 electrohydraulic remotes with EDC (See sgr.1.97.0) o0
330786 2 Worklamps on grab-rail and 2 low rear for high roof (1.91.3/02) (B BK AN J
330798 Elecirically controlled battery insulation (See sec. 6) ( 2K 2K AN J
330800 Power take-off 540-100 RPM reversable shaft (See sec.7-10) (2K BK AN J
332802 Synchronized PTO for 16x16 or 18x6 or 17x6 SPS transmission (See sec.7-10) o o000
333802 Synchronized PTO for 18x6 or 17x6 FPS transmission (See sec.7-10) ( 2K 2K AN J

-40/1 -




0.0040/01 p1 | 03/09

OPTIONAL EQUIPMENT

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.0040/02 p1 | 03/09
OPTIONAL EQUIPMENT
APPLICATION
VARIANT
CODE DESCRIPTION alals
330803 Quter PTO and EDC control mounted on mudguards (See sec. 6-10) [ A AK AN J
332803 Quter PTO and EDC control mounted on wide fenders (See sec. 6-10) (B BK AN J
330809 PTO shaft with 21 splines (See sgr.1.80.1) ( B BK AN J
336811 Less front linkage & PTO for suspended axle (See sgr. 1.17.5) ( B BK AN J
330813 Front HPL and front PTQ with shaft with 6 splines (See sec. 7-10) ( BK 2K AN J
330814 2 hydraulic front couplers for non integrated front HPL (See sor. 1.81.9) o o000
331814 2 hydraulic front couplers for integrated front HPL (See sgr. 1.81.9/01) [ BN BE BN J
332821 European loader ready with electronic joystick 2 slice for EDC (See sec. 3-7-10) o|0o|j® O
333821 NAR loader ready with electronic joystick 3 slice for EDC (See sec. 3-7-10) [ BN BK BN )
334821 European loader ready with electronic joystick 2 slice for EDC and FHPL (See sec. 3-7-10) [ 2K AK AN J
333822 Rear brackets for NAR loader ready (See sgr. 1.21.6/01) oeolo0®
330827 2 Telescopic, heated with remote adjust rear-view mirrors with high visibility panel (See sec.10) o o000
331827 2 Telescopic, heated with remote adjust rear-view mirrors less high visibility panel (See sec.10) [ BN BE BN J
330829 Mirror for frailer hitch (See sgr. 1.93.6/02) ( 2K BK AN J
330831 Front HPL less PTO (See sec. 7-10) (B BK AN J
331831 Front HPL less PTO for front axle suspension (See sec. 7-10) ( B BK AN J
332831 Front HPL less PTO for electrohydraulic remotes (See sec. 7-10) [ BN BK BN J
333831 Front HPL less PTO for front axle suspension and electrohydraulic remotes (See sec. 7-10) o eo|00@
332836 113 I/min GCLS pump for EDC and SPS (30-40Km/H) with electro-hydraulic remote control valves
(See sec. 3-10) o 0|00
334836 113 I/min GCLS pump for EDC and FPS with slip for electro-hydraulic remote control valves
(See sec. 3-10) ( B BK AN J
331839 Low pressure hydraulic return port for EDC (See sor. 1.82.7/13) [ BN BE BN J
333844 3 Remotes (1NC + 2 config) for CCLS pump for EDC (See sec. 7-10) o eo|00@
333845 4 Remotes (2NG + 2 config) for CCLS pump for EDC (See sec. 7-10) o000
334845 4 Remotes (2NG + 2 config) for GCLS pump for EDC for hydraulic adjust linkage (See sec. 7-10) ( 2K 2K AN J
330847 Front HPL and PTO with shaft with 6 spline (See sec. 7-10) (2K BK AN J
331847 Front HPL and PTO with shaft with 6 spline for front axle suspension (See sec. 7-10) o|0oj0| @
332847 Front HPL and PTO with shatt with 6 spline for electrohydraulic remotes (See sec. 7-10) ( 2K 2K AN J
333847 Front HPL and PTO with shaft with 6 spline for front axle suspension and EHR's (See sec. 7-10) o000
334847 Front HPL and PTO with shaft with 6 spline for front axle suspension with front brakes
(See sec. 7-10) o o000
335847 Front HPL and PTO with shaft with 6 spline for EHR’s for front axle susp. w/iront brakes
(See sec. 7-10) o o000
331849 2 Configurable remotes closed centre mechanical for 113L/Min CCLS pump for EDC (See sec. 7) ( 2K BK AN J
330853 2 Electro-hydraulic remote control valves for 113L/Min CCLS pump and EDC (See sec.7-10) ( B BK AN J
330856 3 Electro-hydraulic remote control valves for 113L/Min CCLS pump and EDC (See sec.7-10) |00 |0
330862 4 Electro-hydraulic remote control valves for 113L/Min CCLS pump and EDC (See sec.7-10) (B BK AN J
331862 4 Electro-hydraulic remotes for CCLS pump for EDC for hydraulic adjust linkage (See sec. 7-10) (B BK AN J
330864 Chock (See sgr. 1.99.1) o 0|00
330866 “A” Pillar for GIH Enhanced instrument (See sgr.1.91.0) ( 2K 2K AN J
330869 LH front box (See sgr.1.93.0) o o000
330871 Rear cab storage box (See sgr. 1.93.0/01) o o000
333884 4WD dynamic front fenders (420mm.) with axle with brake (See sgr. 1.87.4) (B BK AN J
334884 4WD dynamic front fenders (480mm.) with axle with brake (See sgr. 1.87.4) ( B BK AN J
335884 4WD dynamic front fenders (540mm.) with axle with brake (See sgr. 1.87.4) ( B BK AN J
337884 4WD dynamic front fenders (620mm.) with axle with brake (See sgr. 1.87.4) [ BK B BN J
330895 Trailer brake bracket (ltaly) (See sgr. 1.89.4) o o000
331909 EDC with two external cylinders (90mm.) for APUH (See sgr. 1.82.8/01) o o000
332909 EDC with two external cylinders (100mm.) (See sgr. 1.82.6/01) ( B BK AN J
333909 EDC with two external cylinders (90mm.) for APUH (See sec. 7) ({ BK 2K AN J
330915 Swinging drawbar with rollers (See sgr. 1.89.0/02) ( B BK AN J
331916 Rotating beacon (See sgr. 1.75.6/01) ( B BK AN J
330918 Swinging drawbar for slider tow hook (See sgr. 1.89.0) (B BK AN J
331918 Swinging drawbar for slider tow hook - ltaly (See sgr. 1.89.0/01) [ BK BK BN J

-40/2 -




0.0040/02 p1 | 03/09

OPTIONAL EQUIPMENT

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.0040/03 p1 | 03/09
OPTIONAL EQUIPMENT
APPLICATION
VARIANT
CODE DESCRIPTION alals
331920 Cat.2/3 flexible links for EDC and SPS (See sgr. 1.89.6/01) [ BK B BN )
330921 Cat.2/3 quick attach links for hydraulic linkage adjustment and mechanical remote control valves
(See sec. 7-9) (B BK AN J
331921 Cat.2/3 quick attach links for hydraulic linkage adjustment and EH remote control valves
(See sec. 7-9) (B BK AN J
330930 Self cancelling and audible warning turn indicators (See sgr.1.91.0) [ BE BN J
330933 Linkage drawbar (See sec. 9) (B DK AN J
330934 Swinging drawbar (NAR) (See sgr. 1.89.0/03) (B BK AN J
330937 Swinging drawbar (See sgr. 1.89.0/04) o000
330938 Slider tow hook with auto swivel coupling german type 32mm. (See sgr. 1.89.5) ( B BK AN J
330939 Slider tow hook with auto swivel coupling german type 38mm. (See sgr. 1.89.5) (AKX 2K AN J
330940 Slider tow hook with swivel coupling and “piton” French type (See sgr. 1.89.5/01) o o000
330942 Slider tow hook with fixed coupling (C) Italian type (See sgr. 1.89.5/02) [ BN BE BN J
330945 Mechanical stabilizers pin type adjustment (NAR) (See sgr. 1.89.9/01) o|0o|j®| @
331945 (APUH) Automatic pick up hitch “hydraulic push back” with swinging drawbar for 2 rams with EDC
(See sec. 9) ( 2K BK AN J
330949 Automatic stabilizers (See sec. 9) ( B BK AN J
330952 Slider tow hook with K80 ball (See sgr. 1.89.5/03) o000
330954 Slider tow hook with fixed coupling (D2) less swinging drawbar Italian type (See sgr. 1.89.5/02) oeo(o0®
331954 Slider tow hook with fixed coupling and D3 less swinging drawbar- italian type (see sgr. 1.89.5/06) @ @ (@ | @
332954 Slider tow hook with fixed coupling and D3 less swinging drawbar- italian type (see sgr. 1.89.5/06) @ (@ (@ | @
330955 Slider tow hook with auto swivel coupling less swinging drawbar and welded 80K ball - german
fype (see sgr. 1.89.5/05) (AN 2K AN
330956 License plate lamp & support, mounting on cab with high roof (See sgr. 1.98.3) o o000
333958 License plate lamp & support, mounting on mudguard for high roof (See sgr. 1.98.3/01) ( B BK AN J
331970 Cat.2 flexible links for EDC (See sgr. 1.89.6/02) ( B BK AN J
330972 German version for 50 KPH (See sgr. 1.98.0/01) (AKX 2K AN J
331972 German version for 40 KPH (See sor. 1.98.0/01) [ B BK AN J
330995 Large tool box (See sgr.1.90.5/01) ( B BK AN J
330996 Set of fools (See sgr.1.99.2) (B B AN J

-40/3 -




0.0040/03 p1 | 03/09

OPTIONAL EQUIPMENT

REF FN PART NUMBER

YR/SN QTY DESCRIPTION

PUMA 155 PUMA 115
PUMA 125 PUMA 140







SECTION INDEX

Engine
0.02.1 ENGINE
0.04.0 CRANKCASE
0.04.2 ENGINE OIL SUMP
0.04.3 CRANKCASE COVERS
0.06.0 CYLINDER HEAD
0.06.3 01 CYLINDER HEAD COVERS
0.06.3 02 CYLINDER HEAD COVERS
0.06.6 ROCKER SHAFT
0.071 INTAKE MANIFOLD
0.07.7 EXHAUST MANIFOLD
0.08.0 CRANKSHAFT
0.08.1 CONNECTING ROD
0.08.2 PISTON
0.08.3 FLYWHEEL
0.08.4 PULLEY - CRANKSHAFT
0.12.0 CAMSHAFT - TIMING CONTROL
0.14.0 01 INJECTION PUMP
0.14.0 02 INJECTION EQUIPMENT - INJECTOR
0.14.0/ A INJECTION PUMP - COMPONENTS
0.14.9 INJECTION EQUIPMENT - PIPING
0.20.0 FUEL FILTER
0.20.3 PIPING - FUEL
0.20.4 INJECTION EQUIPMENT - PIPING
0.24.0 TURBOCHARGER
0.27.0 ENGINE OIL DIPSTICK
0.30.0 OIL PUMP - ENGINE
0.30.2 OIL FILTERS - ENGINE
0.30.5 PIPING - ENGINE OIL
0.31.5 HEAT EXCHANGER - ENGINE
0.32.0 WATER PUMP
0.32.3 PIPING - ENGINE COOLING SYSTEM
0.32.6 THERMOSTAT - ENGINE COOLING SYSTEM
0.34.0 WATER PUMP DRIVE
0.34.5 01 FAN DRIVE
0.34.5 02 FAN DRIVE
0.35.0 POWER TAKE OFF
0.36.0 STARTER MOTOR
0.40.0 ALTERNATOR
0.41.0 ELECTRONIC INJECTION
0.41.3 CONNECTIONS CABLE FOR ENGINE INJECTION
0.88.0 COMPRESSOR, AIR CONDITIONING

0.88.0/ A COMPRESSOR, AIR CONDITIONING - BREAKDOWN - C5908



0.02.1

p1

06/09

ENGINE




0.02.1 p1 | 06/09
ENGINE
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 87542028 1 ENGINE, Puma 115, Std equipment, unboosted
version kw 86
84132429 1 ENGINE, SHORT
1 87516256 1 ENGINE, Puma 115, Var. 330158, boosted version
kw 104
84132429 1 ENGINE, SHORT
1 87542026 1 ENGINE, Puma 125, Std equipment, unboosted
version kw 93
84132429 1 ENGINE, SHORT
1 87312076 1 ENGINE, Puma 125, Var. 330158, boosted version
kw 112
84132429 1 ENGINE, SHORT
1 87542025 1 ENGINE, Puma 125, Var. 330004, boosted version
kw 112, for Japan market
84131875 1 ENGINE, SHORT
1 87542024 1 ENGINE, Puma 140, Std equipment, unboosted
version kw 104
84132429 1 ENGINE, SHORT
1 87664194 1 ENGINE, Puma 140, Var. 330004, boosted version
kw 118, for Japan market
84131875 1 ENGINE, SHORT
1 87312077 1 ENGINE, Puma 140, Var. 330158, boosted version
kw 123
84132429 1 ENGINE, SHORT
1 87542023 1 ENGINE, Puma 155, Var. 330004, unboosted
version kw 116, for Japan market
84131875 1 ENGINE, SHORT
1 87542022 1 ENGINE, Puma 155, Std equipment, unboosted
version kw 116
84132429 1 ENGINE, SHORT
1 87312078 1 ENGINE, Puma 155, Var. 330158, boosted version
kw 123
84132429 1 ENGINE, SHORT

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

0.04.0

CRANKCASE




0.04.0 p1 | 03/09
CRANKCASE
REF FN PART NUMBER QTyY DESCRIPTION
1 2831313 1 CYLINDER BLOCK, - ASSY
2 4895605 2 PLUG, HEX SOCKET, M14 x 1.5, - Assy
3 4899115 1 O-RING, M11.3ID x 2.2 Thk
4 4899009 3 PLUG,M10x1.5
5 4899072 1 O-RING, M8.11D x 1.6 Thk
6 4895392 3 PLUG, HEX SOCKET, M18 x 1.5, - Assy
7 4895393 1 O-RING, M15.3ID x 2.2 Thk
8 4895049 2 DOWEL, M16.05x10L
9 4894218 6 SCREW, Special, M8 x 20
10 4899026 14 DOWEL, M18x 10 L
11 4895039 2 PLUG, EXPANSION, M17.73
12 4895038 6 PLUG, EXPANSION, M58.06
13 4895228 3 PLUG, EXPANSION, 35.23mm
14 4891353 14 SCREW, Flg Hd, M12 x 1.5 x 120
15 4895040 1  BUSHING
16 4899803 12 TAPPET
17 2852203 6 NOZZLE, PISTON COOLING
18 2831364 1 NOZZLE, LUB. OIL JET
19 4895623 1 PLUG, HEX SOCKET, M16 x 1.5, - Assy
20 4895625 1 O-RING, M13.3ID x 2.2 Thk
PUMA 155 PUMA 115

PUMA 125 PUMA 140




0.04.2

p1

03/09

ENGINE OIL SUMP

7

o

?




0.04.2 p1 | 03/09
ENGINE OIL SUMP
REF FN PART NUMBER QTY DESCRIPTION
1 2855274 1 PAN, ENGINE OIL, - ASSY
2 4895339 2 SCREW, 8X20
2 4892753 22 SCREW
2 2855278 6 SCREW, M10X1,5X150
2 4892742 4 SCREW, Hex Flg, M10 x 1.5x 190, 10.9
3 4894301 1 GASKET
4 4895936 1  PLUG
5 4895935 1 SCREEN, FILTER
6 2853728 3 O-RING, M23.47 ID x 2.62 Thk
7 2855276 1  PLUG
8 4894139 3  PLUG, Hex Soc, M22x 1.5

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

0.04.3

CRANKCASE COVERS




0.04.3 p1 | 03/09
CRANKCASE COVERS
REF FN PART NUMBER QTY DESCRIPTION
1 2855172 1 HOUSING
2 4890833 1 SEAL, OIL, M130 x 155 x 12.5/16
3 4899145 2 SCREW, Hex Flg, M12 x 1.75x 100
4 4891250 15 SCREW, Hex, Flg Hd, M12x 1.75x 78
4 4899385 1 BOLT, FLANGE, Hex Flg, M16 x 1.5 x 80, 8.8
5 4895586 2 SCREW, Hex, Flg Hd, M8 x 16
6 4894532 2 DOWEL,M18x10L
7 4895392 1 PLUG, HEX SOCKET, M18 x 1.5, - Assy
8 4895393 1 O-RING,M15.3 ID x 2.2 Thk
9 2854809 1 COVER, - ASSY
10 2853695 1 O-RING

PUMA 155 PUMA 115

PUMA 125 PUMA 140




05/09

p1

0.06.0

CYLINDER HEAD




0.06.0 p1 | 05/09

CYLINDER HEAD
REF FN PART NUMBER QTY DESCRIPTION
1 4891024 12 SCREW, Hex Flange Hd Cap, M12 x 130
1 4891025 14 SCREW, Hex Flange Hd Cap, M12 x 150
2 4895082 1 O-RING,M19.3 ID x 2.2 Thk
3 2831279 1 CYLINDER HEAD, Assy

87536188 1 CYLINDER HEAD, Assy, ref. 3,4,5,6,7,8,9
4 4899081 48 COTTER, ROCKER ARM
5 4895051 12 VALVE, ENG EXHAUST, STD
6 4895052 12 VALVE, ENGINE, INLET, STD
7 2831287 24 SEAT, SPRING
8 4895073 24 SPRING, VALVE
9 4895074 24 CUP
10 4897578 12 VALVE SEAT
11 4895085 13 PLUG, EXPANSION, 25.74mm, OD
11 4895408 2 PLUG, .511"OD
12 4895089 11 PLUG, .886" OD
12 4895078 4 PLUG, PIPE, 1/2"-14
13 4895406 7 PLUG, EXPANSION, 9.8mm OD, - Intake
13 4893036 1 PLUG, PIPE, 3/4"-14 NPTF
14 4895407 2 PLUG, - Exhaust, 38.28mm OD
15 2830705 1 GASKET, CYLINDER HEAD, SP=1.25
15 2830704 1 GASKET, CYLINDER HEAD, SP=1.15
16 4897106 12 VALVE SEAT
17 4893036 1 PLUG, PIPE, 3/4"-14 NPTF
18 2854491 1 PLUG
19 4893036 1 PLUG, PIPE, 3/4"-14 NPTF
20 4895080 1 PLUG, HEX SOCKET, M22 x 1.5, - Assy

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

01

0.06.3

CYLINDER HEAD COVERS

I
A RIg)
sl iUl
,fx, Mx&w,

]




0.06.3 01 p1 | 03/09

CYLINDER HEAD COVERS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 1 2853857 1 COVER, VALVE
2 2852773 1 CAP, - ASSY
3 2852774 1 GASKET
4 2854812 4 STUD
5 4893936 6 NUT
6 2853784 1 GASKET
7 4899239 6 SILENTBLOC
8 4896991 2 SCREW
(1) See page 2, incl. p/n 2853826
PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

02

0.06.3

CYLINDER HEAD COVERS




0.06.3 02 p1 | 03/09

CYLINDER HEAD COVERS

REF FN PART NUMBER

YR/SN

QTY

2853826
504153150
87307807
504153151

B~ oo N -

_ A A

DESCRIPTION
BREATHER, - ASSY
VALVE
ELBOW
ELEMENT

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

0.06.6

ROCKER SHAFT




0.06.6 p1 | 03/09
ROCKER SHAFT
REF  FN PART NUMBER QrY DESCRIPTION
1 4895432 5 SCREW,M8x1.25x 70
2 2856458 6 ROCKERARM, - ASSY
3 4897248 2 RETAINER
4 4897245 2 SOCKET
5 4895068 1 ROCKER ARM, - ASSY
6 4895198 2 NUT, 3/8"-24, Heavy
7 2830222 2 SCREW, ADJUSTMENT
8 4895065 2 SPACER
9 2852776 3 WASHER
10 2852428 6 CLIP
11 4895067 1 ROCKER ARM, - ASSY
12 4899245 5 SLEEVE
13 4899257 1 HOUSING, - ASSY
14 2852427 3 HARNESS, WIRE
15 2856460 2 SCREW
16 4893487 1 SUPPORT
17 4895031 12 ROD, PUSH
18 2854530 12 CROSSBAR
19 2853788 1 GASKET
20 2852602 3 SCREW
21 4899089 2 SCREW, Hex Flg, M8 x 1.25 x 50
PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

0.07.1

INTAKE MANIFOLD




0.07.1 p1 | 03/09

INTAKE MANIFOLD

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 2854816 1 MANIFOLD, INLET

2 4895294 2 SCREW, Hex Flg, M8 x 1.25 x 80
3 4899039 8 SCREW, Hex Flg, M8 x 1.25 x 25
4 2854700 1 COVER

5 2854701 1 GASKET

6 2854702 6 SCREW

7 1 2854837 1 HEATER

8 1 87316233 1 CABLE, ELECTRIC

(1)  With Grid Heater, VAR.330204

PUMA 155 PUMA 115
PUMA 125 PUMA 140




07/09

p1

0.07.7

EXHAUST MANIFOLD

“
5 =~ N
_\/w §




0.07.7 p1 | 07/09

EXHAUST MANIFOLD
PART NUMBER DESCRIPTION
1 2831205 1 MANIFOLD, INLET
2 2854818 1 MANIFOLD, EXHAUST
3 2853800 6 GASKET, MANIFOLD
5 4899085 4 STUD
6 2852834 12 SCREW, M10X1.5X65

PUMA 155 PUMA 115
PUMA 125 PUMA 140




05/09

p1

0.08.0

CRANKSHAFT




0.08.0 p1 | 05/09
CRANKSHAFT
REF FN  PARTNUMBER QTY DESCRIPTION
1 2831402 1 CRANKSHAFT, - ASSY
2 4899046 1 DOWEL M6x9L
3 2995784 1 SET OF THRUST WASHERS, STD
3 2995785 1 SET OF THRUST WASHERS +0.25
3 2995786 1 SET OF THRUST WASHERS +0.508, + 0.500
4 2095787 6 SET OF MAIN BEARINGS, STD
4 2995788 6 SET OF MAIN BEARINGS -0.254. + 0,250
4 2995789 6 SET OF MAIN BEARINGS -0.254. + 0500
PUMA 155 PUMA 115

PUMA 125 PUMA 140




0.08.1

p1

06/09

CONNECTING ROD

0.08.0




0.08.1 p1 | 06/09

CONNECTING ROD

REF FN  PARTNUMBER QTY DESCRIPTION

1 2831298 6 ROD, CONNECTING, - ASSY

2 4892708 1 BUSHING

3 2831297 2 BOLT, FLANGE, Hex, M10 x 1.25 x 52
4 8093882 6 SET, CONN ROD BRGS (STD)

4 8094960 6 SET, CONN ROD BRGS (STD), (-0.250)
4 8094961 6 SET, CONN ROD BRGS (STD), (-0.500)

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.08.2

03/09

PISTON




PISTON

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87317258 6 KIT, PISTON & RINGS, - ASSY

1 8093952 6 PISTONASSY +04

2 4892712 1 PIN, PISTON

3 2854030 2 RING, SNAP, M40.8 OD

4 8093881 1 KIT, PISTON RINGS, (STD) Includes (1 ea)
2852036 Wear Ring, 2830158 Piston Ring, 2852037
Oil Scraper Ring

4 8093949 1 SET, PISTON RINGS + 0.4, (+0,4)

PUMA 155 PUMA 115
PUMA 125 PUMA 140

0.08.2 p1 | 03/09




03/09

p1

0.08.3

FLYWHEEL

<
oo}
<
o




0.08.3 p1 | 03/09
FLYWHEEL
REF FN PART NUMBER QTY DESCRIPTION
1 87300082 1 FLYWHEEL, ENGINE, ASSY
2 4895353 1 GEAR RING
3 4894641 8 SCREW, Wash Hd, M12 x 1.25 x 31
4 4892925 1 DOWEL,M10x15L
5 87300110 1 SPACER
6 81800705 4 DOWEL

PUMA 155 PUMA 115

PUMA 125 PUMA 140




0.08.4

p1

03/09

PULLEY - CRANKSHAFT




0.08.4 p1 | 03/09
PULLEY - CRANKSHAFT
REF FN PART NUMBER QTY DESCRIPTION
1 4890989 1  PULLEY
2 4892867 6 SCREW, Torx Wash Hd, M12 x 1.25 x 78.5
3 2853545 1 DAMPER
4 2853546 1  PULLEY
5 2852355 4 SCREW

PUMA 155 PUMA 115

PUMA 125 PUMA 140




0.12.0

p1

03/09

CAMSHAFT - TIMING CONTROL




0.12.0 p1 | 03/09
CAMSHAFT - TIMING CONTROL
REF FN PART NUMBER QTY DESCRIPTION
1 4899079 6 SCREW, Hex Flg, M8 x 1.25 x 25
2 2854823 1 GEAR
3 4899068 2 SCREW, Hex Flg, M8 x 1.25 x 16
4 4897457 1 SUPPORT
5 2854604 1 CAMSHAFT, - ASSY
6 4899080 1 DOWEL, M6 x 8L

PUMA 155 PUMA 115

PUMA 125 PUMA 140




05/09

p1

01

0.14.0

INJECTION PUMP




0.14.0 01 p1 | 05/09
INJECTION PUMP
REF FN PART NUMBER QTY DESCRIPTION
1 4899003 3 NUT, FLANGE, M8 x 1.25
2 4896952 1 COVER
3 4892831 3 STUD, M8X1.25X50
4 4890700 1 GASKET
5 1 4898921 1 PUMP, FUEL INJECTION, - ASSY
6 4890088 1 O-RING
7 4890634 1 NUT,M18x 1.5
8 4891385 4  GASKET
9 4893962 4 COUPLING, QUICK, MALE
10 2830564 1 SPACER, - ASSY
11 17290581 1 O-RING, 2.34X72.62
12 4896138 1 GEAR, DRIVEN
13 4899146 2 SCREW, Hex Flg, M8 x 1.25 x 20
14 4890635 1 WASHER
15 2830598 1 BEARING COVER, - ASSY
16 4897111 2 O-RING
17 4899063 3 SCREW, Hex Flg, M8 x 1.25 x 30
(1) SeePL0.14.0/A

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

02

0.14.0

INJECTION EQUIPMENT - INJECTOR




0.14.0 02 p1 | 03/09
INJECTION EQUIPMENT - INJECTOR
REF FN PART NUMBER QTY DESCRIPTION
1 4895483 12 SCREW
2 2854606 6 FITTING, - ASSY
3 4890929 1 ORING
4 4893739 6 NUT, TUBE
5 2854608 6 INJECTOR, FUEL SYSTEM, ASSY
6 2854609 1 BRACKET
7 4890926 1 ORING
8 4899689 1 WASHER, SEALING

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

0.14.0/ A

INJECTION PUMP - COMPONENTS




0.14.0/ A p1 | 03/09
INJECTION PUMP - COMPONENTS
REF FN PART NUMBER QTY DESCRIPTION
1 42541851 1 SOLENOID, - ASSY
2 42541850 1  O-RING
3 42541849 1  O-RING
4 42547619 1 PUMP, FUEL
5 42550488 1 ORING
6 42548060 1 ORING
7 42550487 4 SCREW
8 42550932 3 SCREW
9 42550486 1 VALVE
10 4898921 1 PUMP, FUEL INJECTION

PUMA 155 PUMA 115

PUMA 125 PUMA 140




0.14.9 p1 | 03/09

INJECTION EQUIPMENT - PIPING

0.06.0

3




0.14.9 p1 | 03/09
INJECTION EQUIPMENT - PIPING
REF FN PART NUMBER QTY DESCRIPTION
1 2854540 1 MANIFOLD, - ASSY
2 4899020 1 BOLT, FLANGE, Hex, M8 x 1.25 x 20
3 2853537 4 BOLT
4 2854543 1 VALVE, PRESSURE RELIEF
5 2854542 1 SENSOR
6 2854860 1 TUBE, RIGID
7 2854544 3  PIPE INJECTION
8 2854549 3  PIPE INJECTION

PUMA 155 PUMA 115

PUMA 125 PUMA 140




0.20.0

p1 | 03/09

FUEL FILTER

@10

@12

>
_




0.20.0 p1 | 03/09
FUEL FILTER
REF FN  PARTNUMBER YR/SN QrY DESCRIPTION
1 2853539 1 BRACKET, - ASSY
2 2852247 3 SCREW, M8X30
3 4890811 1 PUMP, FUEL
4 4897224 1 SENSOR, Temperature
5 4890814 2 VALVE, HYDRAULIC
6 4890964 5 FITTING, M12x1.5
7 4894721 6 WASHER, SEALING, M12.2 x 17 x 1.5 Thk
8 4896543 1 FITTING
9 87803200 1 FILTER, FUEL
10 87803182 1 FILTER, FUEL
11 2830375 1  ADAPTER
12 2853540 1 SENSOR, M8X25
13 2830459 1 ADAPTER

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

0.20.3

PIPING - FUEL




0.20.3 p1 | 03/09

PIPING - FUEL

REF FN PART NUMBER QTY DESCRIPTION
1 2830389 1 PIPE INJECTION, - ASSY

2 4894095 2 O-RING, M8 ID x 2.5 Thk

3 2830386 1 PIPE INJECTION, - ASSY

4 2830383 1 PIPE INJECTION, - ASSY

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

0.20.4

INJECTION EQUIPMENT - PIPING




0.20.4 p1 | 03/09
INJECTION EQUIPMENT - PIPING
REF FN PART NUMBER QTY DESCRIPTION
1 2854825 1 PIPE, RETURN, - ASSY
2 4894095 4  O-RING, M8 1D x 2.5 Thk
3 4896329 1 VALVE, PRESSURE RELIEF
4 4895462 1  CLAMP
5 4899039 1 SCREW, Hex Flg, M8 x 1.25 x 25

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

0.24.0

TURBOCHARGER




0.24.0 p1 | 03/09
TURBOCHARGER
REF FN PART NUMBER YR/SN DESCRIPTION
1 2854829 TURBOCHARGER
2 4895099 GASKET
3 4899086 4 NUT
PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

0.27.0

ENGINE OIL DIPSTICK




0.27.0 p1 | 03/09

ENGINE OIL DIPSTICK

REF FN PART NUMBER YR/SN DESCRIPTION
1 4891168 NECK FILLER

2 2854831 DIPSTICK, - ASSY

3 2853751

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.30.0

p1

05/09

OIL PUMP - ENGINE

©

‘ ;«;‘2)

g N O




0.30.0 p1 | 05/09
OIL PUMP - ENGINE
REF FN PART NUMBER QTyY DESCRIPTION
1 2830914 1 PUMP, ENGINE OIL
2 2830972 1 GASKET
3 4890832 1 SEAL, OIL, M70 x 100 x 12.5/16
4 4899019 11 SCREW, Hex Flg, M8 x 1.25 x 35
4 4899089 2 SCREW, Hex Flg, M8 x 1.25 x 50
4 4899031 2 SCREW, Hex Flg, M8 x 1.25 x 25
5 2853552 1 SENDER UNIT, Crankshaft Speed
6 4899082 1 SCREW, Hex Soc Hd, M6 x 1 x 20
7 2852776 1 WASHER
8 2852100 1 BOLT, FLANGE, Hex, M8 x 1.25 x 16
9 2852819 1 CLAMP

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

0.30.2

OIL FILTERS - ENGINE

[ it BN
IS0




0.30.2 p1 | 03/09

OIL FILTERS - ENGINE

REF FN PART NUMBER

YR/SN

QTY DESCRIPTION

1 2854750

1 FILTER, ENGINE OIL

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

0.30.5

PIPING - ENGINE OIL

I

N

4
\
11
v

oAy,
RN
N
N A

7o




0.30.5 p1 | 03/09

PIPING - ENGINE OIL

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 4899079 2 SCREW, Hex Flg, M8 x 1.25 x 25
2 4895107 1 CONNECTOR, HYD., 11/16"-16 x M12, - Assy
3 4899107 1 O-RING, 414" ID x .072" Thk

4 4899108 1 O-RING, .364" ID x .070" Thk

5 4891288 1 GASKET

6 4896893 1 CLAMP

7 4899058 2 O-RING,M17.12ID x 2.62 Thk

8 2855471 1 PIPE

9 4899037 1 SCREW, M12X1.75X25

10 4894915 1 TUBE, - ASSY

11 4895089 1 PLUG, .886" OD

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

0.31.5

HEAT EXCHANGER - ENGINE




0.31.5 p1 | 03/09

HEAT EXCHANGER - ENGINE

REF FN PART NUMBER QTY DESCRIPTION
1 4899019 13 SCREW, Hex Flg, M8 x 1.25 x 35
2 2830672 1 HEAD, FILTER, - ASSY

3 4895609 2 SCREW, Hex, Flg Hd, M8 x 100
4 2831317 1 GASKET

5 2830559 1 GASKET

6 4896407 1 COOLER, OIL

6 2853604 1 COOLER, OIL

7 4896410 1 VALVE, PRESSURE RELIEF

8 4893391 1 ADAPTER, M24 x 2 x M27 x 2

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

0.32.0

WATER PUMP




0.32.0 p1 | 03/09

WATER PUMP

REF FN PART NUMBER YR/SN DESCRIPTION
1 2854835 PUMP, WATER, - ASSY

2 2852047 SEALRING

3 4899079 2 SCREW, Hex Flg, M8 x 1.25 x 25

PUMA 155 PUMA 115
PUMA 125 PUMA 140




03/09

p1

0.32.3

PIPING - ENGINE COOLING SYSTEM




0.32.3 p1 | 03/09
PIPING - ENGINE COOLING SYSTEM
REF FN PART NUMBER QTY DESCRIPTION
1 4895174 3 SCREW, Flg Hd, M10 x 1.5 x 65
2 2854072 1 SEAL, Rectangular, 50mm ID x 5.16 Thk
3 2831186 1 BRACKET, - ASSY
4 2830894 2 DOWEL, .25" OD x .625" L
5 2853561 1 BRACKET
6 2852100 4  BOLT, FLANGE, Hex, M8 x 1.25 x 16
7 2853999 1 PIPE ASSY.
8 2853563 1 O-RING
9 2853564 1 BRACKET
10 2854000 1 SCREW

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

0.32.6

THERMOSTAT - ENGINE COOLING SYSTEM




0.32.6 p1 | 03/09

THERMOSTAT - ENGINE COOLING SYSTEM

REF FN PART NUMBER QTY DESCRIPTION
1 4899110 3 SCREW, Hex Flg, M6 x 1 x 20

2 4895131 1 HOUSING

3 2852471 1 THERMOSTAT, - ASSY

4 2852473 1 GASKET

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.34.0

p1

05/09

WATER PUMP DRIVE




0.34.0 p1 | 05/09

WATER PUMP DRIVE

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 2852161 1 TENSIONER, BELT

2 2852245 1 PULLEY

3 2853341 1 SUPPORT

4 2852247 2 SCREW

5 2852325 1 SCREW, M10X80

6 4899178 C6358 1 BELT

6 2858019 D6358 1 BELT
D6358 After Date 22 February 2008 PU MA 1 55 PU MA 11 5

PUMA 125 PUMA 140




0.34.5

01

p1

03/09

FAN DRIVE




0.34.5 01 p1 | 03/09

FAN DRIVE

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 4893217 1 KIT, ASSY

2 4895323 4 BOLT, FLANGE, Hex, M8 x 1 x 40
2 4895608 3 SCREW

3 4899032 4 SCREW, Hex Flg, M10 x 1.5 x 25
4 2853304 1 PULLEY

5 4892426 1 HUB

6 4892732 1 BEARING, BALL

7 4890732 1 RETAINER

8 4893228 1 SCREW, Hex Flg, M10x 1.5x 70
9 4890698 1 RING, SNAP, Int, M52

10 87516757 1 FAN

11 87516756 1 COUPLING, VISCOUS

PUMA 115
PUMA 125




0.34.5

02

p1

03/09

FAN DRIVE




0.34.5 02 p1 | 03/09
FAN DRIVE
REF FN PART NUMBER QTyY DESCRIPTION
1 4893217 1 KIT, ASSY
2 4895323 4 BOLT, FLANGE, Hex, M8 x 1 x 40
2 4895608 3 SCREW
3 4899032 4 SCREW, Hex Flg, M10 x 1.5x 25
4 2853304 1 PULLEY
5 4892426 1 HUB
6 4892732 1 BEARING, BALL
7 4890732 1 RETAINER
8 4893228 1 SCREW, Hex Flg, M10 x 1.5 x 70
9 4890698 1 RING, SNAP, Int, M52
10 87726035 1 COUPLING, VISCOUS
11 87739304 1 COUPLING, VISCOUS
12 87516755 1 FAN

PUMA 155
PUMA 140




03/09

p1

0.35.0

POWER TAKE OFF




0.35.0 p1 | 03/09

POWER TAKE OFF

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 2853044 1 PTO

2 2854356 1 SCREW

3 2831392 1 RING, SNAP, M97

4 4897110 1 O-RING, M98.02 ID x 3.53 Thk

5 4895875 1 SPACER

PUMA 155 PUMA 115
PUMA 125 PUMA 140




0.36.0

p1

03/09

STARTER MOTOR




0.36.0 p1 | 03/09

STARTER MOTOR

REF FN PART NUMBER YR/SN QTyY DESCRIPTION

1 87653219 6252 1 MOTOR, STARTER

2 11106421 2 BOLT, Hex, M10x 30, 8.8

3 82039109 1 COVER

4 84151331 D6252 1 MOTOR, STARTER
D6252 After Date 18 September 2008 PU MA 1 55 PU MA 11 5

PUMA 125 PUMA 140




0.40.0 p1 | 06/09

ALTERNATOR

(6]
TN

w

=
2




PUMA 125 PUMA 140

0.40.0 p1 [ 06/09
ALTERNATOR
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 87361082 C5771 1 ALTERNATOR, 120A
1 87652087 D5771 C6248 1 ALTERNATOR, ISKRA, 120A
1 84141452 D6248 1 ALTERNATOR, ISKRA, 120A
2 16202224 2 BOLT, Hex, M8 x 130
3 16287121 2 BOLT, Hex Flg, M8 x 20, 8.8
4 81851141 1 NUT, LOCK, M8 x 1.25, CI 8
5 87802805 1 SUPPORT
6 87533425 2 NUT
7 10519604 2 WASHER, M8 x 17 x 2
8 86505157 2 DOWEL, 1/2"x 1"
D5771 After Date 06 June 2007;10D6248 After Date 15 September 2008 PU MA 1 55 PU MA 11 5




03/09

p1

0.41.0

ELECTRONIC INJECTION

ol
g

e,

V2 _taly

VA
\A\f

<?‘1‘ULJ‘
rONE &
A PN
¥ N T )

VLR

G LS

=7
s

L AN Nt

iy~ SR
TR




0.41.0 p1 | 03/09
ELECTRONIC INJECTION
REF FN PART NUMBER QTY DESCRIPTION
1 2853616 1 SCREW
2 2854971 1 ELECTRONIC UNIT, CONTROL
3 2852821 1 SENSOR, Boost/Air Temperature
4 4897224 1 SENSOR, Temperature
5 4895477 1 O-RING
6 4890193 1 SENSOR, - ASSY
7 4899110 3 SCREW, Hex Flg, M6 x 1 x 20
8 2853552 1 SENDER UNIT, Crankshaft Speed
9 2854857 1 SENSOR
10 4895817 2 SCREW, Hex Flg, M6 x 1 x 20

PUMA 155 PUMA 115

PUMA 125 PUMA 140




0.41.3 p1

03/09

CONNECTIONS CABLE FOR ENGINE INJECTION




0.41.3 p1 | 03/09
CONNECTIONS CABLE FOR ENGINE INJECTION
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 2854859 1 HARNESS
2 17793701 3  WASHER
3 4899815 2 COLLAR, RETAINER, 20 MM.
3 2854410 1 COLLAR CLAMP, 16 MM.
4 2852484 3 NUT, M6

PUMA 155 PUMA 115

PUMA 125 PUMA 140




0.88.0

p1

03/09

COMPRESSOR, AIR CONDITIONING

13

0.88.0/ A 3]




0.88.0 p1 [ 03/09
COMPRESSOR, AIR CONDITIONING
REF FN PART NUMBER QTyY DESCRIPTION
1 87377961 1 SUPPORT
2 87803498 1 BRACKET
3 87802912 C5908 1 COMPRESSOR, AIRCOND, ASSY
4 4895227 2 RING, GUIDE
5 4899402 1 STUD, M10 x 45
6 15500121 1 NUT,M10
7 16046131 3 BOLT, Hex, M8 x 100, 10.9
8 4899093 1 SCREW, Hex Flg, M10 x 1.5 x 30
9 87803278 1 NUT,M10
10 87803152 1 IDLER
1 4899843 1 SCREW, Hex, M10 x 1.5 x 80
12 87802911 1 BELT, 4 Rib, 14.24mm W, 990mm Lg
13 87032337 3 BOLT, Hex Flg, M10 x 40, 10.9
13 87015921 2 BOLT, Hex Flg, M10 x 75, 10.9
14 14496601 3  WASHER, M10x 20 x 2
15 10519604 3  WASHER, M8 x 17 x 2
16 87709785 D5908 1 COMPRESSOR, AIRCOND
D5908 After Date 05 December 2007 PU MA 140 PU MA 1 1 5

PUMA 125 PUMA 155




0.88.0/ A

p1

03/09

COMPRESSOR, AIR CONDITIONING - BREAKDOWN - C5908

L | I TR |
(o) 20 -3

PAdonm
o




0.88.0/ A p1 | 03/09
COMPRESSOR, AIR CONDITIONING - BREAKDOWN - C5908
REF FN PART NUMBER QTyY DESCRIPTION
1 87802912 1 COMPRESSOR, AIRCOND, ASSY
2 87334406 1 CYLINDER HEAD
3 87334395 1 PLATE
4 87334396 1 KIT
5 87334397 1 RING, SNAP
6 87334398 1 KIT, SEALS
7 82008819 1 PLUG
8 82008822 1 BOLT
9 87334407 1 CLUTCH
10 87334408 1 PROTECTING COVER
11 87334409 1 COIL
12 87334402 1 DUST CAP
13 87334403 1 PROTECTING COVER
14 87334410 1 KIT, SERVICE
15 82036317 1 O-RING
16 82036318 1 O-RING
C5908 Before Date 05 December 2007 PUMA 140 PUMA 115

PUMA 125 PUMA 155







SECTION INDEX
Engine Equipment

1.14.0
1.14.6
1.14.7
1.14.7/01
1.15.1
1.17.0
1.17.0
1.17.0
1.17.0
1.17.0
1.17.0/ A
1.17.0/ B
1.17.0/ C
1.17.2
1.17.3
1.17.5
1.19.1
1.19.1/01
1.19.6
1.19.9

01
01A
01B
01C
02

FUEL TANK

FUEL LINES

MAIN FUEL TANK SUPPORT

(VAR.330142) FUEL TANK GUARDS

SILENCER

RADIATOR, COOLING SYSTEM & RELATED PARTS - C5790
RADIATOR, COOLING SYSTEM & RELATED PARTS - D5790 - C6266
RADIATOR, COOLING SYSTEM & RELATED PARTS - D6266
RADIATOR, COOLING SYSTEM & RELATED PARTS - D6266
DEHYDRATING FILTER FOR AIR CONDITIONED

INTERCOOLER AND CONDENSER - BREAKDOWN

INTERCOOLER AND CONDENSER - BREAKDOWN

INTERCOOLER AND CONDENSER - BREAKDOWN

COOLING - EXPANSION TANK

RADIATOR HOSES

RADIATOR DUCT AND SEALS

DRY AIR FILTER - PIPES

(VAR.330189) AIRCLEANER WITH PRECLEANER FOR ROOF WITH LOW PROFILE
INTERCOOLER AND CONDENSER - PIPES

ENGINE GUARD



03/09

p1

1.14.0

FUEL TANK

OXDK

%2
O M~
Te)

[aV]

y—




1.14.0 p1 | 03/09
FUEL TANK
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 84162103 1 FUEL TANK, ASSY, Main, Incl.2 - 15
2 10615479 6 WASHER, LOCK, Ext Tooth, M6, Serr
3 10902221 6 SCREW, Hex, M6 x 16, 8.8
4 15687201 1 SCREW, SELF TAPPING, Cross Pan Hd, M3.5 x 13
5 87554848 1 NECKFILLER
6 82012210 1 CAP, FILLER, Not locking fuel capl
6 82011472 1 CAP, FUEL, LOCKABLE, Locking fuel cap incl. key
82012211
7 87490453 1 LINK, CHAIN
8 82012726 1 CLAMP, HOSE
9 87341216 1 PLATE
10 87580493 1 GAUGE, FUEL, Float ASSY
11 83998666 1 CAP
12 87554849 1 O-RING
13 87341159 1 PLATE
14 82012719 1 CLAMP
15 83952371 1 PLUG
PUMA 155 PUMA 115

PUMA 125 PUMA 140




07/09

p1

1.14.6

FUEL LINES




1.14.6 p1 | 07/09
FUEL LINES
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87591419 1 HOLDER
2 11190774 1 WASHER, Belleville, M13, (Bolt dia. M12 x 24 x 2.8)
3 87585662 1 CONNECTOR, HYD., 12x1.75
4 87590622 3 WASHER, SEALING, D=14MM
5 87592298 1 FILTER, FUEL, ASSY., Biodiesel compatible
6 87585673 1 CONNECTOR, HYD., 14x1.5
7 4893833 1 CONNECTOR, HYD., 14x1.5
8 87370924 1 TUBE, FEED, 900MM
9 82028482 4 FITTING
10 82028479 1 FITTING, Red
11 82028475 1 TUBE, Return, 960MM
12 82028480 1 FITTING, Green
13 87591975 1 TUBE, Feed, 550MM
14 86507087 2 BOLT, Hex Serr Flg, M12 x 20, CI 8.8, Full Thd
15 82013031 3 STRAP, CABLE, M4.8 x 193

PUMA 140 PUMA 115
PUMA 155 PUMA 125




1.14.7

p1

03/09

MAIN FUEL TANK SUPPORT




1.14.7 p1 | 03/09

MAIN FUEL TANK SUPPORT

REF FN  PARTNUMBER Qry DESCRIPTION
1 87519071 1 HOLDER
2 14496704 2 WASHER
3 15540324 2 BOLT, Hex, M12 x 1.25 x 25, 8.8, Full Thd
4 82017920 1 STRAP, SECURING
5 14496601 2 WASHER, M10x 20 x 2
6 87574100 1 STRAP, SECURING
7 11701711 4 NUT,M10,CI8
PUMA 155 PUMA 115

PUMA 125 PUMA 140




1.14.7/01

p1

03/09

(VAR.330142) FUEL TANK GUARDS




1.14.7/01 p1 | 03/09
(VAR 330142) FUEL TANK GUARDS
REF FN  PARTNUMBER Qry DESCRIPTION
1 87570828 1 SHIELD
2 82008683 4 STUD
3 12626201 4 WASHER,M10x25x 3
4 12577211 4 NUT,LOCK, M10x 1.5,CI 8
5 87571013 1 SUPPORT
6 14496704 2 WASHER, 13x24x2.5MM
7 11112221 2 BOLT, Hex, M12 x 25, 8.8, Full Thd, M12x25
PUMA 140 PUMA 115

PUMA 155 PUMA 125




03/09

p1

1.15.1

SILENCER

A
—




1.15.1 p1 | 03/09
SILENCER
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 87571378 1 PIPE, EXHAUST SYSTEM
2 87524289 1 CLAMP, Stamped NORMA
3 14432334 8 SCREW, Hex Soc Hd, M10 x 22, 10.9
4 87571361 C5883 1 SHIELD, OUTER
4 87741814 D5883 1 SHIELD, OUTER
5 87533949 1  MUFFLER
5 87356795 1  MUFFLER, VAR.330189
6 87605312 1 SUPPORT
7 11124874 4 SCREW, M20 x 55
8 14497101 4  WASHER, M20 x 37 x 3
9 16043424 5 SCREW, Hex, M8 x 20, 8.8, Full Thd
10 12646704 5 WASHER, M8 x 20 x 2
11 1 87569642 1 PLATE
12 84164202 1 PLATE

(1) Less Radar

D5883 Serial N. (27 November 2007 Basildon Prod. / Z8BL52325 St. Valentin Prod:IPU MA 155 PUMA 115

PUMA 125 PUMA 140




1.17.0 01 p1 | 04/09

RADIATOR, COOLING SYSTEM & RELATED PARTS - C5790

11
8

10
g 12

S

w




1.17.0 01 p1 | 04/09
RADIATOR, COOLING SYSTEM & RELATED PARTS - C5790
REF FN PART NUMBER QTyY DESCRIPTION
1 87641372 1 AFTERCOOLER, ASSY
2 82030145 2 SEAL
3 82027541 1 BRACKET
4 16043224 1 SCREW, Hex, M8 x 16, 8.8, Full Thd
5 82023389 2 ISOLATOR
6 5102702 2  WASHER, M10 x 45 x 3 Thk
7 11343821 2 BOLT, Hex, M10 x 1.25 x 50, 8.8
8 85700654 1 WASHER, M10.5 x 20 x 2.5 Thk
9 12577211 1 NUT, LOCK, M10x 1.5, CI 8
10 82009429 1 ISOLATOR
1 16040821 1 BOLT, Hex, M10 x 40, 8.8, Full Thd
12 83904166 1 WASHER, M10.5 x 30 x 4 Thk, HDN
13 1 87575998 1 RADIATOR, 5 Row
13 2 87575996 1 RADIATOR, 6 Row
14 87306788 1 CAP, RADIATOR
15 10519604 1 WASHER, M8 x 17 x 2
16 82004582 1 CLIP
17 82004583 1 PLATE
18 82005454 1 FASTENER
19 87311174 1 COOLER, OIL, Trasmission Qil Cooler
20 16044121 4  SCREW, Hex, M8 x 45, 8.8
21 14496501 4 WASHER, M8 x 16 x 1.6
(1) PUMA115, PUMA125
(2) PUMA140, PUMA155
C5790 Before Date 26 November 2007 PU MA 1 55 PU MA 11 5

PUMA 125 PUMA 140




04/09

p1

01A

1.17.0

RADIATOR, COOLING SYSTEM & RELATED PARTS - D5790 - C6266

G 14

15—

1

4

18

17
16




1.17.0 01A | p1 | 04/09
RADIATOR, COOLING SYSTEM & RELATED PARTS - D5790 - C6266
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87726038 1 INTERCOOLER, ASSY
2 82030145 2 SEAL
3 82027541 1 BRACKET
4 16043224 1 SCREW, Hex, M8 x 16, 8.8, Full Thd
5 82023389 2 ISOLATOR
6 5102702 2 WASHER, M10 x 45 x 3 Thk
7 11343821 2 BOLT, Hex, M10x 1.25x 50, 8.8
8 85700654 1 WASHER, M10.5x 20 x 2.5 Thk
9 12577211 1 NUT, LOCK,M10x 1.5, CI 8
10 82009429 1 ISOLATOR
1 16040821 1 BOLT, Hex, M10 x 40, 8.8, Full Thd
12 83904166 1 WASHER, M10.5 x 30 x 4 Thk, HDN
13 1 87737096 1 RADIATOR, 5 Row
13 2 87737098 1 RADIATOR, 6 Row
14 87306788 1 CAP, RADIATOR
15 10519604 1 WASHER, M8 x 17 x 2
16 82004582 1 CLIP
17 82004583 1 PLATE
18 82005454 1 FASTENER
19 87311174 1 COOLER, OIL, Trasmission Qil Cooler
20 16044121 4 SCREW, Hex, M8 x 45, 8.8
21 14496501 4 WASHER,M8x16x1.6
(1) PUMA115
(2) PUMA125, PUMA140, PUMA155
D5790 After Date 26 November 2007;11C6266 Before Date 19 September 2008 PUMA 155 PUMA 115

PUMA 125 PUMA 140




04/09

p1

01B

1.17.0

RADIATOR, COOLING SYSTEM & RELATED PARTS - D6266

22

G 14

15—

1

4

18

17
16




1.17.0 01B | p1

04/09

RADIATOR, COOLING SYSTEM & RELATED PARTS - D6266

REF FN PART NUMBER YR/SN QTyY DESCRIPTION

1 87726038 1 INTERCOOLER, ASSY

2 82030145 2 SEAL

3 82027541 1 BRACKET

4 16043224 1 SCREW, Hex, M8 x 16, 8.8, Full Thd
5 82023389 2 ISOLATOR

6 5102702 2  WASHER, M10 x 45 x 3 Thk

7 11343821 2 BOLT, Hex, M10 x 1.25 x 50, 8.8

8 85700654 1 WASHER, M10.5 x 20 x 2.5 Thk

9 12577211 1 NUT, LOCK, M10x 1.5, CI 8

10 82009429 1 ISOLATOR

1 16040821 1 BOLT, Hex, M10 x 40, 8.8, Full Thd
12 83904166 1 WASHER, M10.5 x 30 x 4 Thk, HDN
13 87737096 1 RADIATOR, 5 Row

14 87306788 1 CAP, RADIATOR

15 10519604 1 WASHER, M8 x 17 x 2

16 82004582 1 CLIP

17 82004583 1 PLATE

18 82005454 1 FASTENER

19 87311174 1 COOLER, OIL, Trasmission Qil Cooler
20 16044121 4 SCREW, Hex, M8 x 45, 8.8

21 14496501 4 WASHER, M8x 16 x 1.6

22 83964601 1 MOLDING

D6266 After Date 19 September 2008

PUMA 115




07/09

p1

01C

1.17.0

RADIATOR, COOLING SYSTEM & RELATED PARTS - D6266




1.17.0 01C | p1 | 07/09
RADIATOR, COOLING SYSTEM & RELATED PARTS - D6266
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 84158367 1 INTERCOOLER, ASSY
2 82030145 2 SEAL
3 82027541 1 BRACKET
4 16043224 1 SCREW, Hex, M8 x 16, 8.8, Full Thd
5 82023389 2 ISOLATOR
6 5102702 2  WASHER, M10 x 45 x 3 Thk
7 11343821 2 BOLT, Hex, M10x 1.25x 50, 8.8
8 85700654 1 WASHER, M10.5 x 20 x 2.5 Thk
9 12577211 1 NUT, LOCK,M10x 1.5, CI 8
10 82009429 1 ISOLATOR
1 16040821 1 BOLT, Hex, M10 x 40, 8.8, Full Thd
12 83904166 1 WASHER, M10.5 x 30 x 4 Thk, HDN
13 84154109 1 RADIATOR, 6 Row
14 87306788 1 CAP, RADIATOR
15 10519604 1 WASHER, M8 x 17 x 2
16 82004582 1 CLIP
17 82004583 1 PLATE
18 82005454 1 FASTENER
19 87311174 1 COOLER, OIL, Trasmission Qil Cooler
20 16044121 4 SCREW, Hex, M8 x 45, 8.8
21 14496501 4 WASHER, M8x 16 x 1.6
22 82033528 1 RING, SNAP
D6266 After Date 19 September 2008 PU MA 1 55 PU MA 1 25

PUMA 140




1.17.0

02

p1

03/09

DEHYDRATING FILTER FOR AIR CONDITIONED




1.17.0 02 p1 | 03/09
DEHYDRATING FILTER FOR AIR CONDITIONED
REF FN PART NUMBER QTY DESCRIPTION
1 87374420 1 RECEIVER-DRYER
2 87530594 1 BRACKET
3 10902424 1 BOLT, Hex, M6 x 20, 8.8, Full Thd
4 15896221 1 NUT, M6, Cl 10
5 10516474 1 WASHER, LOCK

PUMA 140 PUMA 115

PUMA 125 PUMA 155




03/09

p1

1.17.0/ A

INTERCOOLER AND CONDENSER - BREAKDOWN




1.17.0/ A p1 | 03/09
INTERCOOLER AND CONDENSER - BREAKDOWN
REF FN PART NUMBER QTY DESCRIPTION
1 87641372 1 AFTERCOOLER, ASSY
2 87610901 1 CONDENSER, Intercooler
3 87658578 1 PIN
4 87641371 1 AFTERCOOLER, Air Conditioning Condenser
5 87385206 2 HANDLE
6 87385211 2 NUT
7 87385207 2 BUSHING
8 84129836 4 WASHER

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

1.17.0/ B

INTERCOOLER AND CONDENSER - BREAKDOWN




1.17.0/ B p1 | 03/09
INTERCOOLER AND CONDENSER - BREAKDOWN
REF FN PART NUMBER QTY DESCRIPTION
1 87726038 1 INTERCOOLER, ASSY
2 87739454 1 INTERCOOLER, Intercooler
3 87658578 1 PIN
4 87739451 1 CONDENSER, Air Conditioning Condenser
5 87734728 2 STUD
6 87734729 2 RING, SNAP
7 87734730 2 CLIP, SPRING
8 87741699 2 HOLDER

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

1.17.0/ C

INTERCOOLER AND CONDENSER - BREAKDOWN

G 14

15—

4

18

17
16




1.17.0/ C p1

03/09

INTERCOOLER AND CONDENSER - BREAKDOWN

REF FN PART NUMBER QTyY DESCRIPTION
1 84158367 1 INTERCOOLER, ASSY
2 87739454 1 INTERCOOLER, Intercooler
3 87658578 1 PIN
4 84158364 1 CONDENSER, Air Conditioning Condenser
5 87734728 2 STUD
6 84137543 2 RETAINER CUP
7 87734730 2 CLIP, SPRING
8 87741699 2 HOLDER
PUMA 155

PUMA 140




1.17.2

p1 | 03/09

COOLING - EXPANSION TANK




1.17.2 p1 | 03/09
COOLING - EXPANSION TANK
REF FN PART NUMBER QTY DESCRIPTION
1 82019588 1 RESERVOIR, COOLANT EXPNSN
2 16043224 4 SCREW, Hex, M8 x 16, 8.8, Full Thd
3 12646704 4 WASHER, M8 x20x2
4 87313783 2 CLAMP, 10-16
5 82000885 1 HOSE, FLEXIBLE, 485MM
6 87388682 1 HOSE, FLEXIBLE
7 82039344 2 CLAMP, 20-32
8 82022744 1 CAP
9 82031702 1 HOSE, 1295MM
10 83933061 2 STRAP

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

1.17.3

RADIATOR HOSES

1.17.0




1.17.3 p1 | 03/09

RADIATOR HOSES

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 82030133 1 HOSE

2 87374233 1 COLLAR CLAMP, 40-60

3 82030135 1 HOSE

4 82036351 3 CLAMP, HOSE, 50-70

PUMA 140 PUMA 115
PUMA 125 PUMA 155




1.17.5

p1

03/09

RADIATOR DUCT AND SEALS




1.17.5 p1 | 03/09
RADIATOR DUCT AND SEALS
REF FN PART NUMBER QTY DESCRIPTION
1 82031638 1 GASKET
2 87316559 1 GASKET
3 87315613 1 GASKET, 445MM
3 87315614 1 GASKET, 545MM
4 87387897 1 SHROUD
5 87377778 8 SCREW, M6 x 16
6 81872184 8 WASHER, D=6
7 87580269 1 GASKET, 197MM
8 1 87312432 C5989 1 PLATE
9 86511841 2 BOLT, Hex Flg, M8 x 16, 8.8
10 87668400 D5989 1 DEFLECTOR, ASSY
11 87649701 D5989 1 DEFLECTOR
12 87649703 D5989 2 DEFLECTOR
13 87668399 D5989 1 FOAM
13 2 87649704 D5989 1 FOAM
14 87635853 D5989 6 STUD
15 2 87668401 D5989 1 DEFLECTOR, ASSY
(1) For Suspended Axle, VAR.336811
(2) For Suspended front axle, VAR. 330429 - 330430
D5989 After Date 01 August 2007 PU MA 140 PU MA 11 5

PUMA 125 PUMA 155




1.19.1

p1

07/09

DRY AIR FILTER - PIPES




1.19.1 p1 | 07/09
DRY AIR FILTER - PIPES
REF FN PART NUMBER QTY DESCRIPTION
1 82037329 1 AIR CLEANER, ASSY
2 82034620 1 FILTER, AR, Outer
3 82034623 1 FILTER, AIR, Inner
4 82029621 1 INDICATOR
5 87301833 1 COVER
6 87301825 1 VALVE, DUST
7 13387570 1 CLIP, HOSE, 34MM
8 82019459 1 PLUG
9 82039344 2 CLAMP, 20-32MM
10 14496401 8 WASHER, M6.4 x12x 1.6 Thk
1 87312773 1 HOSE, FLEXIBLE
12 15896211 4 NUT, Me, CI8
13 87522437 1 DUCT
14 11106221 3 BOLT, Hex, M10 x 25, 8.8, Full Thd
15 14496621 3  WASHER, M10x 21 x 2
16 82036460 2 CLAMP, 100-120MM
17 87312771 C6231 1 CONDUIT, ASSY
17 84131841 D6231 1 CONDUIT
18 10902421 4  BOLT, Hex, M6 x 20, 8.8
19 87344666 4 |SOLATOR
20 10450990 1 CLAMP
21 10902221 4 SCREW, Hex, M6 x 16, 8.8
22 10523404 1 WASHER, M6 x 18 x 2
D6231 Serial N. (29 July 2008 Basildon Prod. / Z9BL52982 St. Valentin Prod.) PU MA 140 PU MA 11 5

PUMA 125 PUMA 155




1.19.1/01 p1 | 07/09

(VAR.330189) AIRCLEANER WITH PRECLEANER FOR ROOF WITH LOW PROFILE




1.19.1/01 p1 | 07/09
(VAR.330189) AIRCLEANER WITH PRECLEANER FOR ROOF WITH LOW PROFILE
REF FN PART NUMBER QTY DESCRIPTION
1 87585981 1 FILTER, ASSY
2 82028977 1 FILTER, AIR
3 82028151 1 FILTER, ELEMENT
4 82029621 1 INDICATOR
5 11701711 3 NUT,M10,ClI8
6 82036709 4  CLAMP, HOSE
7 81870144 3 STUD,M10x 32
8 87718749 1 TUBE
9 10902421 4  BOLT, Hex, M6 x 20, 8.8
10 14496401 8 WASHER, M6.4 x12x 1.6 Thk
11 82036395 1 HOSE, FLEXIBLE, 140MM
12 87518694 1 DUCT
13 87396929 1 HOSE, FLEXIBLE
15 13387570 1 CLIP, HOSE, 34MM
14 14496601 3 WASHER, M10x 20 x 2
17 82039344 2 CLAMP, 20/32MM
16 82019459 1 PLUG
18 87313773 2 CLAMP, 100 x 120 x 12
19 15896211 4 NUT, Me, CI8
20 87312771 C6231 1 CONDUIT, Incl. 15, 16
20 84131841 D6231 1 CONDUIT
21 82021427 1 CLAMP
22 87344666 4 |ISOLATOR
23 10450990 1 CLAMP
24 10902221 1 SCREW, Hex, M6 x 16, 8.8
25 10523401 1 WASHER, M6 x 18 x 2
D6231 Serial N. (29 July 2008 Basildon Prod. / Z9BL52982 St. Valentin Prod.) PU MA 140 PU MA 1 25

PUMA 155 PUMA 115




07/09

p1

1.19.6

INTERCOOLER AND CONDENSER - PIPES




1.19.6 p1 | 07/09
INTERCOOLER AND CONDENSER - PIPES
REF FN  PARTNUMBER QTY DESCRIPTION
1 87524288 1 CLAMP
2 84201628 1 TUBE
3 82036354 1 CLAMP, HOSE, 70 - 90
4 87695004 1 HOSE
5 82036351 5 CLAMP, HOSE, 50 - 70
6 16043424 1 SCREW, Hex, M8 x 20, 8.8, Full Thd
7 14496504 1 WASHER, M8x 17 x 1.6
8 82036504 1 HOSE
9 14460081 1 SEALRING, -142, CI 7, 2.362" ID x .103" Thk
10 87312778 1 SEAL
11 87519081 1 SEAL
12 87689037 1 TUBE, HYD

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.19.9

p1

03/09

ENGINE GUARD




1.19.9 p1 | 03/09
ENGINE GUARD
REF FN PART NUMBER QTY DESCRIPTION
1 87590016 1 GUARD
2 16043224 8 SCREW, Hex, M8 x 16, 8.8, Full Thd
3 14496501 10 WASHER, M8x 16 x 1.6
4 87314961 1  GUARD
5 16043624 2 BOLT, Hex, M8 x 25, 8.8, Full Thd
6 87590024 1 SHIELD
7 87544581 1  GUARD

PUMA 140 PUMA 115

PUMA 125 PUMA 155







SECTION INDEX
Transmission

1.21.0
1.21.0
1.21.0
1.21.0/03
1.21.0/03
1.21.0/03
1.21.1
1.21.1
1.21.1
1.21.1/01
1.21.1/02

1.21.2

1.21.2

1.21.2
1.21.2
1.21.2
1.21.21 A
1.21.3
1.21.3

1.21.3

1.21.5
1.21.5/01
1.21.5/02
1.21.5/03
1.21.5/04
1.21.6

1.21.6/01
1.25.3
1.25.3
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7
1.28.7/01

1.28.7/01

1.28.7/01

01
02
03
01
02
03
01
02
03

01

01A

02
02A
03

01
02

03

01
02
01
02
03
04
05
06
07
08
09
01

02

03

CLUTCH BOX ASSY

CENTRAL HOUSING / TRANSMISSION BOX

CENTRAL HOUSING / TRANSMISSION BOX

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING , GEARS
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING , GEARS
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING - SPACER
4WD SUPPORT FOR FRONT AXLE

4WD SUPPORT FOR FRONT AXLE

4WD SUPPORT FOR FRONT AXLE

(VAR.330211) SIDE RAILS

(VAR.330414-330427) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK -
SUPPORT

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - VALVE SUSP. CONTR. -
C5833

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - VALVE SUSP. CONTR. -
D5833

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES - C5833
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES - D5833
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF.LOCK - PIPES, AND CYLINDER
HYDRAULIC VALVE - BREAKDOWN

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - ARM AND SUSPENSION
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - CYLINDER AND REL.
PARTS

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - CYLINDER AND REL.
PARTS

VAR.330217-332217) FRONT WEIGHT CARRIER FOR FAN STYLED WEIGHTS
VAR.330222) FRONT PULL HOOK

VAR.330220-330221) WEIGHT CARRIER

VAR.330224) WEIGHT CARRIER - WITH HOOK

VAR.330228) WEIGHT CARRIER - WITH HOOK

VAR. 332821-334821) EUROPEAN LOADER READY WITH 2 ELEMENTS MMV -
SUPPORTS

(VAR. 333821-333822) NAR LOADER READY - BRACKETS

SEMI POWER SHIFT - DAMPER AND TRASMISSION / PTO INPUT SHAFT

FULL POWER SHIFT - DAMPER AND TRASMISSION / PTO INPUT SHAFT

SPEED GEAR AND CLUTCHES - SUPPORT AND MANIFOLD

SPEED GEAR AND CLUTCHES - "A" CLUTCH AND GEARS

SPEED GEAR AND CLUTCHES - "B" CLUTCH

SPEED GEAR AND CLUTCHES - TOP DRIVING SHAFT AND GEARS

SPEED GEAR AND CLUTCHES - DRIVING SHAFT AND "E" CLUTCH

SPEED GEAR AND CLUTCHES - "C" AND "D" CLUTCHES

SPEED GEAR AND CLUTCHES - GEARS

SPEED GEAR AND CLUTCHES - SHIMS

SPEED GEAR AND CLUTCHES - SHIMS

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

Py



SECTION INDEX
Transmission

1.28.7/01

1.28.7/01

1.28.7/01

1.28.7/01
1.28.7/01
1.28.7/02

1.28.7/02

1.29.6
1.29.6
1.29.6
1.29.6
1.29.6/01

1.29.6/01
1.29.6/01
1.29.7
1.29.7
1.29.7
1.29.7
1.29.7
1.29.7
1.29.7
1.29.7/01
1.29.7/01
1.32.0
1.32.1
1.32.1
1.32.1
1.32.1
1.32.1
1.32.1
1.32.1
1.32.1
1.32.1
1.32.1
1.32.1
1.32.1/01

1.32.1/01

1.32.1/01
1.32.1/01

1.32.1/01

04

05

06

07
08
01

02

01
02
03
04
01

02
03
01
01A
02
03
03A
04
05
01
01A

01
02
03
04
05
06
07
08
09
10
1
01

02

03
04

05

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH
ENGAGEMENT

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS
(VAR.331247-331291) TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - CLUTCH
ENGAGEMENT

(VAR.331247-331291) TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - CLUTCH
ENGAGEMENT

HYDRAULIC GEARBOX CONTROL

HYDRAULIC GEARBOX CONTROL

TRANSMISSION LUBRICATION SYSTEM - PIPES

TRANSMISSION LUBRICATION SYSTEM - PIPES

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HYDRAULIC
GEARBOX CONTROL

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - PIPES
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - PIPES
TRANSMISSION LUBRICATION SYSTEM - PIPES - C5876

SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES - D5876
SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES

SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES - C5833
TRANSMISSION LUBRICATION SYSTEM - PIPES - D5833

SEMI POWER SHIFT - TRANSMISSION OIL COOLER PIPES

FULL POWER SHIFT - TRANSMISSION OIL COOLER PIPES

TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - VALVE AND PIPES - C5833
TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - VALVE AND PIPES - D5833
TRANSMISSION, COVERS AND SUPPORTS

CENTRAL REDUCTION GEARS

CENTRAL REDUCTION GEARS

SEMI POWER SHIFT - CENTRAL REDUCTION GEARS

FULL POWER SHIFT - CENTRAL REDUCTION GEARS

CENTRAL REDUCTION GEARS - SHIMS

CENTRAL REDUCTION GEARS - SHIMS

CENTRAL REDUCTION GEARS - SHIMS

CENTRAL REDUCTION GEARS - SHIMS

CENTRAL REDUCTION GEARS - SHIMS

CENTRAL REDUCTION GEARS - SHIMS

CENTRAL REDUCTION GEARS - SHIMS

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

CENTRAL REDUCTION GEARS

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS



SECTION INDEX
Transmission

1.32.1/01

1.32.1/01

1.32.2
1.32.2
1.32.2
1.32.2
1.32.2/01

1.32.2/01

1.32.3

1.32.3

1.32.3

1.32.4
1.32.5
1.32.5
1.32.6
1.32.6
1.32.6/01
1.32.6/02

1.32.8
1.32.8
1.32.8
1.32.8
1.32.8
1.33.3
1.33.3
1.33.3
1.33.3
1.33.3
1.38.5
1.38.5

06

07

01
02
03
04
01

02

01

02

03

01
02

02

01
02
03
04
05
01
02
03
04
05
01
02

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION
GEARS

SEMI POWER SHIFT - CENTRAL REDUCTION GEARS - SHIMS

SEMI POWER SHIFT - CENTRAL REDUCTION GEAR CONTROLS

SEMI POWER SHIFT - CENTRAL REDUCTION GEAR CONTROLS

SEMI POWER SHIFT - CENTRAL REDUCTION GEAR CONTROLS

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL
REDUCT.GEAR CTRL

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL
REDUCT.GEAR CTRL

(VAR. 332330-335330) CREEPER FOR TRANSMISSION 16X16/17X6/18X6/19X6 -
REDUCTION UNIT CONTROLS

(VAR. 332330-335330) CREEPER FOR TRANSMISSION 16X16/17X6/18X6/19X6 -
GEARS

(VAR. 332330-335330) CREEPER FOR TRANSMISSION 16X16/17X6/18X6/19X6 -
VALVE AND PIPES

DIFFERENTIAL GEARS

TRASMISSION 19X6 (40/50KM/H) SPS/FPS - HYDRAULIC CENTRAL SPLITTER
TRASMISSION 19X6 (40/50KM/H) SPS/FPS - HYDRAULIC CENTRAL SPLITTER
DIFFERENTIAL LOCKS

DIFFERENTIAL LOCKS - PIPES

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES
(VAR.330408-330409) FRONT AXLE W/MULTI-PLATE DIFF. LOCK AND STEERING
SENSOR - PIPES

PUMPS FOR HYDRAULIC SYSTEM AND LIFT - PUMPS

PUMPS FOR HYDRAULIC SYSTEM AND LIFT - OIL FILTER, PIPES AND SUPPORT
PUMPS FOR HYDRAULIC SYSTEM AND LIFT - GEARS

PUMPS FOR HYDRAULIC SYSTEM AND LIFT - ADJUSTING SHIMS

PUMPS FOR HYDRAULIC SYSTEM AND LIFT - ADJUSTING SHIMS

START HYDRAULIC CLUTCH (4WD)

START HYDRAULIC CLUTCH (4WD
START HYDRAULIC CLUTCH (4WD
START HYDRAULIC CLUTCH (4WD
START HYDRAULIC CLUTCH (4WD
FRONT AXLE PROPELLER SHAFT
FRONT AXLE PROPELLER SHAFT

—_— = =

AWD)
AWD)

—_—



03/09

p1

01

1.21.0

CLUTCH BOX ASSY




1.21.0 01 p1 | 03/09
CLUTCH BOX ASSY
REF FN PART NUMBER QTY DESCRIPTION
1 87314354 1 HOUSING
2 5153109 4 DOWEL
3 14328701 1 PLUG, M20, Tapered
4 5186785 1 COVER
5 15970724 8 BOLT, Hex, M10 x 1.25 x 25, 8.8, Full Thd
6 10119311 2 PLUG,M16x1.5x12,ClI5.8
7 14437885 2 O-RING, 13.3MM ID x 2.4 Thk
8 10798204 1 PIN, SPLIT (COTTER), M6.3 x 32
9 14324011 1 PLUG
10 14328701 2 PLUG, M20, Tapered
10 14328501 1 PLUG, M16, Tapered
11 10118811 1 PLUG,M22x1.5x14,CI5.8
12 14438085 1 O-RING, 19.3MM ID x 2.4 Thk
13 10273140 1 PLUG, Hex Soc, M18 x 1.5
14 10259960 1 WASHER, SEALING, M18.3x24 x 1.5
15 84169162 1 SENSOR, Speed, Hall Effect, High Sens
16 14305773 1 SCREW
17 12601279 1 WASHER, Wave, M6.4
18 15981234 1 BOLT, Hex, M16 x 1.5 x 65, 10.9
18 11254134 4 BOLT, Hex, M16 x 1.5 x 80, 10.9
18 15982131 4 BOLT, Hex, M16 x 1.5 x 140, 10.9
18 15982334 2 SCREW, Hex, M16 x 1.5 x 150, 10.9
19 87564690 1 SENSOR
20 1 5145574 1 PLUG
21 87564761 1 SENSOR, Speed
(1)  With Water Proofing only, VAR.330448

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.21.0

02

p1

05/09

CENTRAL HOUSING / TRANSMISSION BOX

NS

15
14




1.21.0 02 p1 | 05/09
CENTRAL HOUSING / TRANSMISSION BOX
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 87680753 1 TRANSMISSION HOUSING
1 1 87680754 1 TRANSMISSION HOUSING
2 13398776 1 RING, SNAP, M35, Int
3 87386528 1 TUBE, HYD, PTO Clutch
4 4985062 4 DOWEL, 15x25
5 5186628 3 BUSHING
6 5110200 10 DOWEL, M12 x 25
7 14453180 3 O-RING, 12.42MM ID x 1.78 Thk
8 5180491 4 BUSHING
9 10839710 2 DOWEL
10 87386537 1 TUBE, HYD, Lubrification PTO
11 87374620 1 TUBE, HYD, Control Valves Drain
12 87386535 1 TUBE, HYD, Brake PTO
13 11066476 3 RING, SNAP, M16, Ext
14 87376006 1 TUBE, HYD
15 14306520 1 SCREW, Hex Soc Hd, M8 x 30, 8.8
16 14198700 1 PLATE, LOCKING
17 16100821 1 NUT, M8, Cl10
18 14458780 1 O-RING, -129, 70 Duro, 1.549" ID x .103" Thk
(1) With 19x6 40/50 KPH f/SPS and f/FPS only, VAR.331247-331291-332247-332291

PUMA 140 PUMA 115

PUMA 125 PUMA 155




04/09

p1

03

1.21.0

CENTRAL HOUSING / TRANSMISSION BOX




1.21.0 03 p1 | 04/09
CENTRAL HOUSING / TRANSMISSION BOX
REF FN PART NUMBER QTyY DESCRIPTION
1 87694186 1 COVER
2 47132374 1 SPACER
3 14302824 2 SCREW, Hex Soc Hd, M8 x 18, 8.8
4 11422030 4 BOLT, Hex, M14 x 1.5x 55, 10.9
5 5185747 1 PLUG
6 81903721 1 O-RING
7 10119511 1 PLUG, M33x2x16,Cl5.8
8 83957506 1 PLUG, 3/4"-14 (B)
9 11306924 9 SCREW, Hex, M10 x 1.25 x 30, 8.8, Full Thd
10 15971424 3 BOLT, Hex, M10 x 1.25x 80, 8.8
11 83925022 1 BREATHER
12 15981031 8 BOLT, Hex, M16 x 1.5x 55, 10.9
12 15981234 2 BOLT, Hex, M16 x 1.5x 65, 10.9
13 10119311 3 PLUG,M16x1.5x12,ClI5.8
14 14437885 4  O-RING, 13.3MM ID x 2.4 Thk
15 10119340 1 PLUG, M16 x 1.5 x 15, Brass
16 87683202 1 PLUG
17 82012599 1 HOSE, FLEXIBLE
18 82000599 1 CLAMP
19 82894853 1 FITTING
20 87302117 1 CLIP
21 13611211 1 SPACER
22 16044021 1 BOLT, Hex, M8 x 40, 8.8
23 83931520 1 WASHER, M8 x 17 x 2 Thk
24 87535222 1 PLUG
25 87316678 1 WASHER, SEALING

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.21.0/03 01 p1 | 03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING , GEARS




1.21.0/03 | o1 | p1

03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING , GEARS

REF FN PART NUMBER QTY DESCRIPTION
1 87317402 1 HOUSING
2 87307348 1 PLUG
3 47136259 1 O-RING
4 14305724 1 SCREW, Hex Soc Hd, M6 x 14, 8.8
5 5185423 4 COUPLING
6 12601274 1 WASHER, Wave, M6.4
7 5185424 4 PLUG
8 14438285 1 O-RING, 29.5MM ID x 3.0 Thk
9 10119511 1 PLUG, M33x2x 16, CI5.8, M33x2
10 14437785 8 O-RING, 11.3MM ID x 2.4 Thk
11 10118711 3 PLUG,M14x1.5x12,CI5.8
12 10275501 2 PLUG, M12x1.25
13 5189017 1 BUSHING, 90.020/90.050 x 100.050/100.065 x 52.5
14 5189016 1 BUSHING, 90.020/90.050 x 100.050/100.065 x 28
15 87696615 1 GAUGE, LEVEL
16 47130060 2 O-RING
17 87349969 2 SEAL, RUBBER
18 47130059 2 SCREW
PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.21.0/03 02 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING , GEARS




1.21.0/03 02 p1 | 03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING , GEARS
REF FN PART NUMBER QTY DESCRIPTION
1 87303551 1 PLUG
2 14457080 1 O-RING, -112, 70 Duro, .487" ID x .103" Thk
3 14437785 1 O-RING, 11.3MM ID x 2.4 Thk
4 10118711 1 PLUG,M14x1.5x12,CI5.8
5 87559322 1 GUARD
6 14305624 4 SCREW, Hex Soc Hd, M6 x 35, 8.8
7 5185307 1 GUARD
8 84169162 2 SENSOR, Speed, Hall Effect, High Sens
9 12601274 2 WASHER, Wave, M6.4
10 14305773 2 SCREW
11 47136259 2 O-RING, 3x17.2
12 87564690 1 SENSOR

PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.21.0/03 03 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING - SPACER




1.21.0/03 03 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HOUSING - SPACER

REF FN  PARTNUMBER YR/SN QrY DESCRIPTION

1 5183810 1 SPACER

2 4985062 2 DOWEL, D=15x 25

3 10275501 1 PLUG,M12x1.25

4 5189018 1 BUSHING, 90,020/90,050 x 100,050/100,065 x 52,5
5 11422030 14 BOLT, Hex, M14 x 15x 55,109

PUMA 140 PUMA 125
PUMA 155 PUMA 115




05/09

p1

01

1.21.1
4WD SUPPORT FOR FRONT AXLE




1.21 .1 01 p1 | 05/09
4WD SUPPORT FOR FRONT AXLE
REF FN PART NUMBER QTY DESCRIPTION
1 87716758 1 SUPPORT
2 87361847 2 SPACER
3 82029234 6 SCREW, 20x1.5x118
4 82028022 8 WASHER
5 87301866 2 STUD, 20x1.5x170
6 87312644 2 NUT, 20x1.5
7 82021866 1 GRILLE
8 82026240 AR SHIM, 4.5mm Thk (Yellow)
8 82026241 AR SHIM, 4.8mm Thk (Green)
8 82026242 AR SHIM, 5.1mm Thk (Red)
8 82026243 AR SHIM, 5.4mm Thk (Blue)
8 82026244 AR SHIM, 5.7mm Thk (White)
8 82026245 AR SHIM, 6.0mm Thk (Black)
8 82026246 AR SHIM, 6.3mm Thk (Pink)
8 82026247 AR SHIM, 6.6mm Thk (Light Blue)
8 82026248 AR SHIM, 6.9mm Thk (Gold)
8 82026249 AR SHIM, 7.2mm Thk (Lime)
8 82026250 AR SHIM, 7.5mm Thk (Orange)
8 82026251 AR SHIM, 7.8mm Thk (Blue/Gray)
9 82027992 1 PLUG
10 87305541 1 PLUG
11 82015433 4 SCREW
12 85700666 AR PLASTIC PLUG
12 85700614 4 DUST CAP, D=15.44
13 82037171 8 PLASTIC PLUG
14 82039357 8 PLUG, Trasmission, D=23
15 16050621 2 BOLT, Hex, M6 x 30, 8.8, Full Thd
16 14496401 2 WASHER, M6.4 x 12 x 1.6 Thk
17 87649699 1 COVER

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.21.1

02

p1

03/09

4WD SUPPORT FOR FRONT AXLE




1.21 .1 02 p1 | 03/09
4WD SUPPORT FOR FRONT AXLE
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87311589 1 TRUNNION, ASSY
2 5101112 1 BUSHING, 52x57x42
3 10837710 4 DOWEL M10x 25
4 13411117 1 VALVE, PRESSURE RELIEF
5 13407211 2 NIPPLE, LUBE, M10 x 1
6 15222234 2 SCREW
7 14471380 1 O-RING, -330, 70 Duro, 2.1" ID x .210" Thk
8 5188609 2 SEAL, 99x115x7.5
9 15223534 2 SCREW
10 1 87515300 1 TRUNNION, ASSY
10 2 87311603 1 TRUNNION
11 1 5129385 1  BUSHING
11 2 5140589 1  BUSHING
12 5140456 1 RING
13 11191674 4 WASHER, SPRING, Belleville, M19
(1) CL.3 Front Axle - PUMA115, PUMA125, PUMA140
(2) CL.4 Front Axle - PUMA155

PUMA 140 PUMA 115

PUMA 125




1.21.1

03

p1

03/09

4WD SUPPORT FOR FRONT AXLE




1.21.1 03 | p1

03/09

4WD SUPPORT FOR FRONT AXLE

REF FN PART NUMBER QTY DESCRIPTION

1 87311589 1 TRUNNION

2 5101112 1 BUSHING, 52x57x42

3 10837710 4 DOWEL, M10 x 25

4 13411117 1 VALVE, PRESSURE RELIEF

5 13407211 2 NIPPLE, LUBE, M10 x 1

6 15222234 2 SCREW

7 14471380 1 O-RING, -330, 70 Duro, 2.1" ID x .210" Thk
8 5188609 2 SEAL, 99x115x7.5

9 15223534 2 SCREW

10 87311603 1 TRUNNION, ASSY

11 5140589 1 BUSHING

12 5140456 1 RING

13 11191674 4 WASHER, SPRING, Belleville, M19

PUMA 155




1.21.1/01

p1

03/09

(VAR.330211) SIDE RAILS




1.21.1/01 p1 | 03/09

(VAR.330211) SIDE RAILS

REF FN PART NUMBER QTY DESCRIPTION
1 87650941 1 SUPPORT, LH

1 87650939 1 SUPPORT, RH

2 82020153 8 SCREW

3 11125174 4 BOLT

4 86592715 4  WASHER

5 11125374 4 SCREW

6 14497101 4  WASHER, M20 x 37 x 3

PUMA 140 PUMA 115
PUMA 155 PUMA 125




1.21.1/02 p1 | 03/09

(VAR.330414-330427) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - SUPPORT




1.21.1/02 p1 | 03/09
(VAR.330414-330427) SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - SUPPORT
REF FN PART NUMBER QTY DESCRIPTION
1 87618801 1 BOLSTER
2 82028028 3 SCREW, M20x1.5x118
3 82028022 3 WASHER
4 87333612 3 STUD, M20x1.5x295
4 87333613 2 STUD, M20x1.5x240
5 82021866 1 GRILLE
6 82026240 AR SHIM, 4.5mm Thk (Yellow)
6 82026241 AR SHIM, 4.8mm Thk (Green)
6 82026242 AR SHIM, 5.1mm Thk (Red)
6 82026243 AR SHIM, 5.4mm Thk (Blue)
6 82026244 AR SHIM, 5.7mm Thk (White)
6 82026245 AR SHIM, 6.0mm Thk (Black)
6 82026246 AR SHIM, 6.3mm Thk (Pink)
6 82026247 AR SHIM, 6.6mm Thk (Light Blue)
6 82026248 AR SHIM, 6.9mm Thk (Gold)
6 82026249 AR SHIM, 7.2mm Thk (Lime)
6 82026250 AR SHIM, 7.5mm Thk (Orange)
6 82026251 AR SHIM, 7.8mm Thk (Blue/Gray)
7 87305541 1 PLUG
8 82027992 1 PLUG
9 16043624 2 BOLT, Hex, M8 x 25, 8.8, Full Thd
10 82030470 1 SUPPORT
11 10571779 2 WASHER, LOCK, M8 x 15 x 0.8 Thk
12 82018767 2 WASHER, THRUST
13 82023393 5 NUT
PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.21.2 01 p1 | 03/09

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - VALVE SUSP. CONTR. - C5833




1.21.2 01 p1 | 03/09
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - VALVE SUSP. CONTR. - C5833
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 14496721 4 WASHER, M12x 24 x 2.5
2 16101521 2 NUT,M12x1.25,Cl 10
3 87630752 1 PLATE
4 87630747 1 SUPPORT
5 16044621 4 BOLT, Hex, M8 x 70, 8.8
6 14496521 4 WASHER,M8x17x 1.6
7 5197118 1 ELBOW
8 14438185 1 O-RING, 24MM ID x 3.0 Thk
9 5185513 1 O-RING, M18.77 ID x 1.78 Thk
10 87556424 1 VALVE, HYDRAULIC
11 82025705 1 ACCUMULATOR
12 14438285 1 O-RING, 29.5MM ID x 3.0 Thk
13 5185562 1 ELBOW
14 14437985 2 O-RING, 15.3MM ID x 2.4 Thk
15 5185512 1 O-RING, M15.6 ID x 1.78 Thk
16 15541521 2 BOLT, Hex, M12x 1.25 x 90, 8.8
17 5185052 1 ELBOW
18 5185511 1 O-RING
Group is valid for VAR.330414-330427-330429-33043001C5833 Serial N. (01 August PU M A 140 PU M A 1 2 5

2007 Basildon Prod. / Z7BL52613 St. Valentin Prod.)il

PUMA 155 PUMA 115




03/09

p1

01A

1.21.2

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - VALVE SUSP. CONTR. - D5833




1.21.2 01A | p1 | 03/09
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - VALVE SUSP. CONTR. - D5833
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 14496721 4 WASHER, M12x 24 x 2.5
2 16101521 2 NUT,M12x1.25,Cl 10
3 87630752 1 PLATE
4 87680956 1 SUPPORT
5 16044621 4 BOLT, Hex, M8 x 70, 8.8
6 14496521 4 WASHER,M8x17x 1.6
7 5197118 1 ELBOW
8 14438185 1 O-RING, 24MM ID x 3.0 Thk
9 5185513 1 O-RING, M18.77 ID x 1.78 Thk
10 87556424 1 VALVE, HYDRAULIC
11 82025705 1 ACCUMULATOR
12 14438285 1 O-RING, 29.5MM ID x 3.0 Thk
13 5185562 1 ELBOW
14 14437985 2 O-RING, 15.3MM ID x 2.4 Thk
15 5185512 1 O-RING, M15.6 ID x 1.78 Thk
16 15541521 2 BOLT, Hex, M12x 1.25 x 90, 8.8
17 5185052 1 ELBOW
18 5185511 1 O-RING
Group is valid for VAR.330414-330427-330429-33043000D5833 Serial N. (01 August PU M A 1 55 PU M A 1 1 5

2007 Basildon Prod. / Z7BL52614 St. Valentin Prod.)

PUMA 125 PUMA 140




03/09

p1

02

1.21.2

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES - C5833

1.82.1 02




1.21.2 02 p1

03/09

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES - C5833

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87519163 1 HOSE, HYDRAULIC

2 86579680 1 CONNECTOR, HYD., 1"-14 ORFS x M22 x 1.5 ORB
3 14438085 1 O-RING, 19.3MM ID x 2.4 Thk

4 A14157 1 FLANGE

5 87630883 1 CONNECTOR, HYD.

6 5185510 2 O-RING, M9.25 ID x 1.78 Thk

7 5185512 2 O-RING, M15.6 ID x 1.78 Thk

8 83987627 1 CAP

9 87580025 1 HOSE

10 5188442 1 CONNECTOR, HYD.

11 14437785 1 O-RING, 11.3MM ID x 2.4 Thk

12 82018814 1 VALVE

13 81844850 2 O-RING

14 87315465 1 CONNECTOR, HYD., M16

15 87519165 1 HOSE, HYDRAULIC

16 16044021 1 BOLT, Hex, M8 x 40, 8.8

17 14496521 2 WASHER, M8x 17 x 1.6

18 87519166 1 CLAMP BRACKET

19 87536621 1 PIPE, SUPPLY

20 87531660 1 PIPE, DISCHARGE

21 5185513 1 O-RING,M18.77 ID x 1.78 Thk
22 87536618 1 BRACKET

23 16043321 1 SCREW, Hex, M8 x 18, 8.8, Full Thd

Group is valid for VAR.330414-330427-330429-33043001C5833 Serial N. (01 August PUMA 140 PUMA 125

2007 Basildon Prod. / Z7BL52613 St. Valentin Prod.)

PUMA 155 PUMA 115




1.21.2 02A | p1 |03/09

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES - D5833




1.21.2 02A | p1

03/09

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - PIPES - D5833

REF FN PART NUMBER

YR/SN QTY

DESCRIPTION

1 87654013
2 86579680
3 14438085
4 A14157

5 86639081
6 5185510

7 5185512

8 83987627
9 87580025
10 5188442

11 14437785
12 82018814
13 81844850
14 87315465
15 87519165
16 16044021
17 14496521
18 87519166
19 87679508
20 87679504
21 5185513

22 87729657
23 16043321
24 87653711

[EEE &' JRNL UL (UL (L U U QUL U UL U |\ JSIE L (U . U G O TN | JE UL I (L U

HOSE
CONNECTOR, HYD., 1"-14 ORFS x M22 x 1.5 ORB
O-RING, 19.3MM ID x 2.4 Thk
FLANGE

TEE, 1"-14 ORFS, Blkd Run
O-RING, M9.25ID x 1.78 Thk
O-RING, M15.6 ID x 1.78 Thk
CAP

HOSE

CONNECTOR, HYD.

O-RING, 11.3MM ID x 2.4 Thk
VALVE

O-RING
CONNECTOR, HYD., M16
HOSE, HYDRAULIC
BOLT, Hex, M8 x 40, 8.8
WASHER, M8 x 17 x 1.6
CLAMP BRACKET

PIPE, SUPPLY

PIPE, DISCHARGE

O-RING, M18.77 ID x 1.78 Thk
GUARD

SCREW, Hex, M8 x 18, 8.8, Full Thd
TUBE

Group is valid for VAR.330414-330427-330429-33043001D5833 Serial N. (01 August PUMA 155 PUMA 115
2007 Basildon Prod. / Z7BL52614 St. Valentin Prod.)

PUMA 125 PUMA 140




1.21.2 03 p1 | 03/09

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF.LOCK - PIPES, AND CYLINDER




1.21.2 03 p1 | 03/09

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF.LOCK - PIPES, AND CYLINDER

REF FN  PARTNUMBER YR/SN QrY DESCRIPTION
1 87545823 1 HOSE, RAISE

2 87545824 1 HOSE, LOWER

3 11107621 2 SCREW, Hex, M10x 70, 8.8

4 14496601 2 WASHER, M10x20x 2

5 82022172 4 CLAMP

Group is valid for VAR.330414-330427-330429-330430

PUMA 140 PUMA 125
PUMA 155 PUMA 115




1.21.2/ A

p1

05/09

HYDRAULIC VALVE - BREAKDOWN




1.21.2/ A p1 | 05/09
HYDRAULIC VALVE - BREAKDOWN
REF FN PART NUMBER QTY DESCRIPTION
1 87556424 1 VALVE, HYDRAULIC, ASSY
2 87728643 1 RESTRICTOR
3 87728642 1 PLUG
4 87728641 1 RESTRICTOR
5 87739309 1 SOLENOID, ASSY
6 82025708 1 BODY
7 87728638 2 COolL
8 87728637 2 NUT, SPECIAL
9 87728646 1 KIT, SERVICE, ASSY
10 87728640 1 BODY, VALVE
11 87728636 1 VALVE, PRESSURE RELIEF
12 87728635 1 BALL
13 87728634 1 SCREW, ADJUSTMENT
14 87728633 1 WASHER
15 87728632 1 RING, SNAP
16 87728645 1 SOLENOID
17 87728631 2 COolL
18 87728627 2 NUT, SPECIAL
19 87728630 1 PLUG
20 87728629 1 PLUG
21 47126450 1 VALVE, CHECK
22 47126449 1 VALVE, CHECK
23 87728644 1 KIT, SEALS, Art Not Available
PUMA 155 PUMA 115

PUMA 125 PUMA 140




1.21.3 01 p1 | 03/09

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - ARM AND SUSPENSION




1.21.3 01 p1 | 03/09
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - ARM AND SUSPENSION
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 87618799 1 HOLDER, Incl.2
2 14723110 1 KEY
3 82037881 1 PLATE
4 5150371 1 DISC
5 82037905 1 BEARING ASSY
6 87601957 1 CARRIER, BEARING
7 11254134 12 BOLT, Hex, M16 x 1.5 x 80, 10.9
8 28996550 2 BEARING ASSY, 35 x 80 x 21
9 11061976 1 RING, SNAP, M80, Int
10 5198541 1 DISC
11 87601964 1 SHAFT, D=40
12 11068876 1 RING, SNAP, M40, Ext
13 11061576 1 RING, SNAP, M72, Int
14 28996540 1 BEARING, BALL
15 14233634 8 BOLT, Hex, M10 x 30
16 87383924 1 ARM
17 82037880 1 NUT, M55x2
18 (83908570} 4
Group is Valid for VAR.330429-330430-330414-3304271 PU M A 1 40 PU M A 1 2 5

PUMA 155 PUMA 115




03/09

p1

02

1.21.3

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - CYLINDER AND REL. PARTS




2007

PUMA 155 PUMA 115

1.21.3 02 p1 | 03/09
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - CYLINDER AND REL. PARTS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87316820 C5775 1 CYLINDER, Incl. 2
1 87664861 D5775 1 CYLINDER, Incl. 2, 3, 10
2 11061076 1 RING, SNAP, M62, Int
3 87316817 1 KIT, SEALS
4 87311698 1 PIN
5 83962654 2 SCREW
6 82016870 1 BRACKET
7 87340146 1 PIN
8 85700672 2 WASHER, LOCK. M10
9 13407211 2 NIPPLE, LUBE, M10 x 1
10 82016695 D5775 1 BEARING
Group is Valid for VAR.330429-330430-330414-330427;1D5775 After Date 13 June PU M A 1 40 PU M A 1 2 5




03/09

p1

03

1.21.3

SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - CYLINDER AND REL. PARTS

<




1.21.3 03 p1 | 03/09
SUSPENDED FRONT AXLE W/MULTI-PLATE DIFF. LOCK - CYLINDER AND REL. PARTS
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 87383938 1 CROSSRAIL
2 11061076 2 RING, SNAP, M62, Int
3 14483280 1 O-RING, -370, 70 Duro, 8.224" ID x .210" Thk
4 82016870 1  BRACKET
5 83962654 2 SCREW
6 85700672 2 WASHER, LOCK, M10
7 13406911 1 NIPPLE, LUBE, 1/4"-28
8 87305641 1 PIN
9 13411117 1 VALVE, PRESSURE RELIEF
10 82020450 1 BUSHING
11 14483180 1 O-RING, -369, 70 Duro, 7.976" ID x .210" Thk
12 13407211 1 NIPPLE, LUBE, M10 x 1
13 82016695 2 BEARING
14 83963081 2 WASHER
15 82033192 1 BRACKET
16 16043424 2 SCREW, Hex, M8 x 20, 8.8, Full Thd
17 87311709 1 BLOCK
18 10837810 2 DOWEL, D=12
19 82020394 2 PN
20 14271974 4 SCREW, M18x1.5x60
20 11125874 4  BOLT, Hex, M20 x 105, 12.9, M20x2.5x105
21 82014658 4 WASHER
21 82014831 4 WASHER
22 87383938 1 CROSSRAIL
Group is Valid for VAR.330429-330430-330414-330427 PU M A 140 PU M A 1 2 5

PUMA 155 PUMA 115




03/09

p1

1.21.5

(VAR.330217-332217) FRONT WEIGHT CARRIER FOR FAN STYLED WEIGHTS




1.21.5 p1 | 03/09

(VAR.330217-332217) FRONT WEIGHT CARRIER FOR FAN STYLED WEIGHTS

REF PART NUMBER QTY DESCRIPTION

1 82031491 1 SUPPORT, VAR.332217

2 44995060 1 PIN

3 11191779 6 WASHER

4 16050821 6 BOLT, Hex, M20 x 90, 8.8

5 82031499 1 CARRIER, WEIGHTS, VAR.330217

PUMA 140 PUMA 125
PUMA 155 PUMA 115




03/09

p1

1.21.5/01

(VAR.330222) FRONT PULL HOOK




1.21.5/01 p1 | 03/09

(VAR.330222) FRONT PULL HOOK

REF FN PART NUMBER YR/SN DESCRIPTION
1 82022185 TOW HOOK

2 81863249 4 BOLT, Hex, M20 x 50, Cl 8.8

3 85700666 2 PLASTIC PLUG

PUMA 140 PUMA 125
PUMA 155 PUMA 115




1.21.5/02

p1

03/09

(VAR.330220-330221) WEIGHT CARRIER




1.21.5/02 p1 | 03/09
(VAR.330220-330221) WEIGHT CARRIER
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 1 86988727 AR WEIGHT
2 229483A1 1  RETAINER
3 83924746 2 WASHER
4 2 82028018 1 ROD, M16x500
4 3 44995059 1 ROD, M16x950
5 82011968 4 NUT
6 82031499 1 CARRIER, WEIGHTS, VAR.330219-330220
7 82031491 1 SUPPORT, VAR.330221
8 11191774 6 WASHER, LOCK
9 16050821 6 BOLT, Hex, M20 x 90, 8.8
10 44995060 1 PIN
(1) Quty=8 for VAR.330220, Q.ty=16 for VAR 330221
(2)  With 8 Weights, VAR 330220
(3) With 16 Weights, VAR.330221

PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.21.5/03

p1

06/09

(VAR.330224) WEIGHT CARRIER - WITH HOOK




1.21.5/03 p1 | 06/09
(VAR.330224) WEIGHT CARRIER - WITH HOOK
REF FN  PARTNUMBER YR/SN Qry DESCRIPTION
1 86988727 6 WEIGHT
2 229483A1 1 RETAINER
3 83924746 2 WASHER
4 82028019 1 ROD, M16x610
5 82011968 4 NUT
6 82024272 1 SUPPORT
7 44995008 1 PN
8 82031499 1 CARRIER, WEIGHTS
9 44995060 1 PN
10 16050821 6 BOLT, Hex, M20x 90, 8.8
11 11191774 6 WASHER, LOCK
PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.21.5/04

p1

03/09

(VAR.330228) WEIGHT CARRIER - WITH HOOK




1.21.5/04 p1 | 03/09
(VAR.330228) WEIGHT CARRIER - WITH HOOK
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 82031491 1 SUPPORT
2 87376053 1 WEIGHT
3 87376911 2 CLAMP
4 11119921 2 BOLT, Hex, M16 x 100, 8.8
5 44995060 1 PIN
6 87301897 2 PIN,HEADED
7 11191774 6 WASHER, LOCK
8 16050821 6 BOLT, Hex, M20 x 90, 8.8
9 11113021 8 BOLT, Hex, M12x 45, 8.8
10 87376051 1 WEIGHT
11 14496701 8 WASHER, M12x24 x2.5
12 87377164 4 STUD
13 14497101 4 WASHER, M20 x 37 x 3
14 12163511 4 NUT, M20,CI 8
15 85700666 2 PLASTIC PLUG
15 85700893 8 COVER

PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.21.6 p1 | 03/09

(VAR. 332821-334821) EUROPEAN LOADER READY WITH 2 ELEMENTS MMV - SUPPORTS




1.21.6 p1 | 03/09
(VAR. 332821-334821) EUROPEAN LOADER READY WITH 2 ELEMENTS MMV - SUPPORTS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 47057776 C5796 2 BRACKET
2 47057709 4 SPACER, 10MM
2 47057794 4 SPACER, 70MM
3 82020153 16 SCREW, Self Locking, M20 x 2.5 x 58, 12.9
3 47057711 4 SCREW, M20 x2.5x130
4 87658657 1 FRAME, RH
5 87493266 1  FRAME, LH
6 14497101 4  WASHER, M20 x 37 x 3, 20x37
7 11125374 4 SCREW
8 87652548 D5796 2 BRACKET
D5796 After Date 18 June 2007 PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

1.21.6/01

(VAR. 333821-333822) NAR LOADER READY - BRACKETS




1.21.6/01 p1 | 03/09

(VAR. 333821-333822) NAR LOADER READY - BRACKETS

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87430417 1 BRACKET,RH

1 87430416 1 BRACKET, LH

2 82014831 8 WASHER

2 L 14497101 4  WASHER,M20 x 37 x 3

3 11125274 8 SCREW, M20x75x2.5

3 L 11125374 4 SCREW

3 82020153 4 SCREW

4 {87658655} 1

5 {87658653} 1

(1) With Electronic Joystick 3 Slice for EDC only, VAR.333821

Basildon Production Only PUMA 155 PUMA 140

PUMA 125 PUMA 115




03/09

p1

01

1.25.3

SEMI POWER SHIFT - DAMPER AND TRASMISSION / PTO INPUT SHAFT

™~
o
@
—




1.25.3 01 p1

03/09

SEMI POWER SHIFT - DAMPER AND TRASMISSION / PTO INPUT SHAFT

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87302871 C5763 1 DAMPER

1 87542609 D5763 1 DAMPER

2 47125891 1 FLYWHEEL, ENGINE

3 11198674 8 WASHER, SPRING, Belleville, M13
4 16208430 8 BOLT, Hex, M12x 65

5 87319483 1 SHAFT, CONTROL

6 11059076 1 RING, SNAP, M32, Int

7 87314222 1 PLUG

8 14463681 1 O-RING,-218,Cl 7, 1.234" ID x .139" Thk
9 87372502 1 SHAFT, PTO Control

10 87525188 1 GEAR,DRIVING

11 87372775 1 SPACER

12 11061976 2 RING, SNAP, M80, Int

13 20045200 1 BEARING ASSY, 35 x 80 x 21

14 11068376 2 RING, SNAP, M35, Ext x 1.5 Thk
15 11058676 1 RING, SNAP, M28, Int

16 87372774 1 SLEEVE

D5763 Serial N. (05 June 2007 Basildon Prod. / Z7BL51691 St. Valentin Prod.) PUMA 140 PUMA 115

PUMA 125 PUMA 155




03/09

p1

02

1.25.3

FULL POWER SHIFT - DAMPER AND TRASMISSION / PTO INPUT SHAFT

™~
o
@
—




1.25.3 02 p1

03/09

FULL POWER SHIFT - DAMPER AND TRASMISSION / PTO INPUT SHAFT

REF FN PART NUMBER

QTY

DESCRIPTION

87302871
87542609
47125891
11198674
16208430
87314183
11059076
87314222
14463681
87372505
87525188
87372775
11061976
20045200
87372774
11058676

O N O Or b WDN -~

RS U T U U U S (o ]
O~ wW NN -~ O

C5763
D5763

= A A N N 0000

DAMPER

DAMPER

FLYWHEEL, ENGINE

WASHER, SPRING, Belleville, M13
BOLT, Hex, M12 x 65

SHAFT, PTO

RING, SNAP, M32, Int

PLUG

O-RING, -218, Cl 7, 1.234" ID x .139" Thk
SHAFT, PTO Control

GEAR, DRIVING

SPACER

RING, SNAP, M80, Int

BEARING ASSY, 35 x 80 x 21
SLEEVE

RING, SNAP, M28, Int

D5763 Serial N. (05 June 2007 Basildon Prod. / Z7BL51691 St. Valentin Prod.) PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.28.7

01

p1

03/09

SPEED GEAR AND CLUTCHES - SUPPORT AND MANIFOLD




1.28.7 01 p1 | 03/09
SPEED GEAR AND CLUTCHES - SUPPORT AND MANIFOLD
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5187970 1 SUPPORT
2 16043624 4 BOLT, Hex, M8 x 25, 8.8, Full Thd
3 14457081 4 O-RING,-112,Cl 7, 487" ID x .103" Thk
4 5135738 1 O-RING,-115, Cl9, 674" ID x .103" Thk
5 5178212 1 TUBE
6 10261860 2 WASHER, COPPER, M22.3 x 30 x 1.5, Copper
7 5185573 1 VALVE, PRESSURE RELIEF
8 14457281 3 O-RING,-114,Cl 7, 612" ID x 103" Thk
9 5167066 1 BUSHING, 16.2x20x11
10 5164984 1 SPACER
11 5164980 1 TUBE
12 10275501 4 PLUG,M12x1.25
13 5164862 1 COVER, ASSY
14 5167313 1 PLUG, M12X12
15 14326001 1 PLUG,M10x1.25
16 20063460 1 BALL, DIA=7.144
17 16043924 10  SCREW, Hex, M8 x 35, 8.8, Full Thd
18 5185502 1 O-RING
19 5186000 1 TUBE

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.28.7

02

p1

03/09

SPEED GEAR AND CLUTCHES - "A" CLUTCH AND GEARS




1.28.7 02 p1 | 03/09
SPEED GEAR AND CLUTCHES - "A" CLUTCH AND GEARS
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 87566840 1 GASKET, 55x90x10
2 11062476 2 RING, SNAP, M90, Int
3 5122846 1 BEARING, BALL, 55x90x18
4 11069576 1 RING, SNAP, M55, Ext
5 5131232 2 SEALRING
6 87319795 1 HOUSING, CLUTCH, ASSY, Incl. 7, 10
7 20063460 2 BALL,D=7.144
8 5162398 1 SEALRING
9 5143775 1 SEAL
10 14158470 1 PIN, LOCK, M2 x 10, Slotted
1 5166536 7 SPRING
12 5162253 1 CIRCLIP
13 5162263 1 RETAINER CUP
14 87547943 9 SPRING
15 5171202 1 PISTON
16 87530796 1 CLUTCH-PACK, Clutch Plates
17 11062976 1 RING, SNAP, Int, M100 x 3
18 11070376 1 RING, SNAP, M70, Ext
19 5162399 1 BEARING, BALL, 70x100x16
20 5169098 1 WASHER
21 5162334 1 HUB
22 1930955 1 KIT, Main Clutch Gasket

PUMA 140 PUMA 115

PUMA 125 PUMA 155




03/09

p1

03

1.28.7

SPEED GEAR AND CLUTCHES

-"B" CLUTCH




1.28.7 03 p1 | 03/09
SPEED GEAR AND CLUTCHES - "B" CLUTCH
REF FN PART NUMBER QTyY DESCRIPTION
1 5162333 1 HUB
2 11078676 1 RING, SNAP, M175, Int
3 5122844 1 RING, SNAP
4 5122821 1 DISC
5 87530796 1 CLUTCH-PACK, CLUTCH PLATES
6 5166536 7 SPRING
7 5162263 1 RETAINER CUP
8 5162253 2 CIRCLIP
9 87547943 9 SPRING
10 5171202 1 PISTON
11 5143775 1 SEAL
12 5162398 1 SEALRING
13 5171195 1 HOUSING
14 5131232 3 SEALRING

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.28.7 04 p1 | 03/09

SPEED GEAR AND CLUTCHES - TOP DRIVING SHAFT AND GEARS




1.28.7 04 p1 | 03/09
SPEED GEAR AND CLUTCHES - TOP DRIVING SHAFT AND GEARS
REF FN PART NUMBER QTY DESCRIPTION
1 5138419 1 RING, SNAP, D=50
2 5144962 1 WASHER, THRUST
3 26800160 1 BEARING, ROLLER, TAPERED, 50x90x24.75
4 5138418 1 BEARING, 50x110x29.25
5 5107725 1 BUSHING
6 5162246 1 SHAFT, DRIVEN
7 47126213 1 GEAR, lIl-V-V-VI Speed
8 5183725 1 SPACER
9 5162233 1 GEAR, DRIVEN, | Speed
10 5134792 1 RING, SNAP
11 5142178 3 RING, LOCKING
12 5162255 2 GASKET, 50x58x4
13 5162256 1 BEARING, NEEDLE, 50x58x25
14 5164739 1 GEAR, DRIVEN, Il Speed
15 28996390 1 BEARING, 75x130x25
16 14460680 1 O-RING, -148, 90 Duro, 2.737" ID x .103" Thk
17 14464980 1 O-RING, -231, 70 Duro, 2.609" ID x .139" Thk
18 5162361 1 RING, 66.83 x 72.83 x 1.27 Thk
19 14455480 1 O-RING, -037, 70 Duro, 2.489" ID x .070" Thk
20 5195945 1 SEALRING, D=45
21 5149933 1 CIRCLIP
22 5162254 1 BEARING, NEEDLE, 50x55x20

PUMA 140 PUMA 115

PUMA 125 PUMA 155




03/09

p1

05

1.28.7

SPEED GEAR AND CLUTCHES - DRIVING SHAFT AND "E" CLUTCH




1.28.7 05 p1 | 03/09
SPEED GEAR AND CLUTCHES - DRIVING SHAFT AND "E" CLUTCH
REF FN PART NUMBER QTyY DESCRIPTION
1 11059076 1 RING, SNAP, M32, Int
2 5162260 3 PLUG
3 5180808 1 SHAFT, MAIN, ASSY, Incl. 1, 2
4 5138418 1 BEARING
5 5162261 1 SPACER
6 5162622 1 BEARING, BALL
7 5162623 1 CIRCLIP
8 47126212 1 GEAR, 5/6 Speed
9 5175981 1 CIRCLIP
10 5164928 1 O-RING
11 87547947 6 SPRING
12 87547826 1  RING
13 5138955 1 GASKET
14 87547824 1 PISTON
15 47132782 1 RING, SNAP
16 87530788 1 CLUTCH-PACK
17 5162252 1 GASKET
18 47132786 1 HOUSING, CLUTCH, 5/6 Speed
19 47132780 1 PLATE, THRUST
20 5166039 1 SLEEVE
21 5135738 2 O-RING, -115,Cl9, .674" ID x .103" Thk, 2.62x17.2
PUMA 140 PUMA 115

PUMA 125 PUMA 155




03/09

p1

06

1.28.7

SPEED GEAR AND CLUTCHES - "C" AND "D" CLUTCHES




1.28.7 06 p1 | 03/09
SPEED GEAR AND CLUTCHES - "C" AND "D" CLUTCHES
REF FN PART NUMBER QTY DESCRIPTION
1 5162622 1 BEARING, BALL
2 5162623 1 CIRCLIP
3 5167830 1 GEAR, DRIVEN, 3/4 Speed Driven Gear
4 5175981 2 CIRCLIP
5 5164928 2 O-RING
6 87547947 14 SPRING
7 87547826 2 RING
8 5138955 2 GASKET
9 87547824 2 PISTON
10 47132782 2 RING, SNAP
11 47132780 2 PLATE, THRUST
12 87530788 1 CLUTCH-PACK, Clutch Plates
13 5162252 2 GASKET
14 47132827 1 HOUSING, CLUTCH, 1/2 - 3/4 Speed
15 87530789 1 CLUTCH-PACK, Clutch Plates

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.28.7 07 p1 | 03/09

SPEED GEAR AND CLUTCHES - GEARS

e thy
Ty TEENY

AN

a

o
A
ey

W

ek
W

Wy

o

0

T

R

AU

S o
ATV Trnale S £y
RN R R Z r k) At
SRS BT B i SR & cels
e e I Y R e T Il cEl ] e
e R oz AL Bl SR
P TREA R e i b Y I YU AV X RN
T NSRS T el ERVT egia ) G (2 PANCAR
WY NN s el ey e S ISR A
CEL N R ) GBS SR el
oS DTNV RS IR ES AN IR N2 .
ER S\ N N PN N2 e
RSN GO NTE e e
RN -




1 287 07 p1 03/09
SPEED GEAR AND CLUTCHES - GEARS
REF FN PART NUMBER QTY DESCRIPTION
1 5167826 1 GEAR, DRIVEN, | - Il Speed Driven Gear
2 24903820 2 BEARING ASSY,45x75x20
3 5167099 1 SPACER
4 5187957 1 MANIFOLD
5 5166037 1 SPRING
6 5177809 1 SPACER
7 5147930 1 NUT,RING
8 5150900 1 BEARING, ROLLER, 45X85X19
9 14454781 2 O-RING, -030,Cl7,1.614" ID x .070" Thk
10 83911795 4 SEAL, 3"ID x.105" Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




08 p1 | 03/09

1.28.7

SPEED GEAR AND CLUTCHES - SHIMS

e
A
Y

n

<
MO

SAPN ]
VO s
ARSI

/- PAG.4 |




1.28.7 08 p1 | 03/09
SPEED GEAR AND CLUTCHES - SHIMS
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 5134799 AR SHIM, 3.80MM
1 5134800 AR SHIM, 3.85mm Thk
1 5134801 AR SHIM, 3.90mm Thk
1 5134802 AR SHIM, 3.95mm Thk
1 5134803 AR SHIM, 4.00MM
1 5134804 AR SHIM, 4.05mm Thk
1 5129634 AR SHIM, 4.10MM
1 5129635 AR SHIM, 4.15mm Thk
1 5129636 AR SHIM, 4.20MM
1 5129637 AR SHIM, 4.25mm Thk
1 5129638 AR SHIM, 4.30MM
1 5129639 AR SHIM, 4.35mm Thk
1 5129640 AR SHIM, 4.40MM
1 5129641 AR SHIM, 4.45mm Thk
1 5129642 AR SHIM, 4.50mm Thk
1 5129643 AR SHIM, 4.55mm Thk
1 5129644 AR SHIM, 4.60mm Thk
1 5129645 AR SHIM, 4.65mm Thk
1 5129646 AR SHIM, 4.70mm Thk
1 5129647 AR SHIM, 4.75mm Thk
1 5129648 AR SHIM, 4.80mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.28.7

09

p1

03/09

SPEED GEAR AND CLUTCHES - SHIMS




1.28.7 09 p1 | 03/09
SPEED GEAR AND CLUTCHES - SHIMS
REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 5167100 AR SHIM, 9.80mm Thk
1 5167101 AR SHIM, 9.825mm Thk
1 5167102 AR SHIM, 9.85mm Thk
1 5167103 AR SHIM, 9.875mm Thk
1 5167104 AR SHIM, 9.90mm Thk
1 5167105 AR SHIM, 9.925mm Thk
1 5167106 AR SHIM, 9.95mm Thk
1 5167107 AR SHIM, 9.975mm Thk
1 5167108 AR SHIM, 10.00mm Thk
1 5167109 AR SHIM, 10.025mm Thk
1 5167110 AR SHIM, 10.05mm Thk
1 5167111 AR SHIM, 10.075mm Thk
1 5167112 AR SHIM, 10.10mm Thk
1 5167113 AR SHIM, 10.125mm Thk
1 5167114 AR SHIM, 10.15mm Thk
1 5167115 AR SHIM, 10.175mm Thk
1 5167116 AR SHIM, 10.20mm Thk
1 5167117 AR SHIM, 10.225mm Thk
1 5167118 AR SHIM, 10.25mm Thk
1 5175400 AR SHIM, 10.275mm Thk
1 5175401 AR SHIM, 10.300mm Thk
1 5175402 AR SHIM, 10.325mm Thk
1 5175403 AR SHIM, 10.350mm Thk
1 5175404 AR SHIM, 10.375mm Thk
1 5175405 AR SHIM, 10.400mm Thk
1 5175406 AR SHIM, 10.425mm Thk
1 5175408 AR SHIM, 10.450mm Thk
1 5175409 AR SHIM, 10.475mm Thk
1 5175410 AR SHIM, 10.500mm Thk
1 5175411 AR SHIM, 10.525mm Thk
1 5175412 AR SHIM, 10.550mm Thk
1 5175414 AR SHIM, 10.575mm Thk
1 5175415 AR SHIM, 10.600mm Thk
1 5175416 AR SHIM, 10.625mm Thk
1 5175417 AR SHIM, 10.650mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.28.7

09

p2

03/09

SPEED GEAR AND CLUTCHES - SHIMS




1.28.7 09 | p2 |03/09

SPEED GEAR AND CLUTCHES - SHIMS

REF FN  PARTNUMBER YR/SN Qry DESCRIPTION
1 5175418 AR SHIM, 10.675mm Thk
1 5175419 AR SHIM, 10.700mm Thk
PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.28.7/01 01 p1 | 03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT

— ]

=B




1.28.7/01 01 | p1 [03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5179106 1 MANIFOLD
2 16043624 6 BOLT, Hex, M8 x 25, 8.8, Full Thd
3 5178778 4 RING
4 5135738 1 O-RING, -115,Cl 9, .674" ID x .103" Thk
5 5178212 1 TUBE
6 10261860 2 WASHER, COPPER, M22.3 x 30 x 1.5, Copper
7 5185573 1 VALVE, PRESSURE RELIEF
8 14457281 6 O-RING,-114,Cl7,.612"ID x .103" Thk
9 5185502 1 O-RING
10 5164984 1 SPACER
11 5172521 1 TUBE
12 10275501 9 PLUG
13 5171865 1 COVER
14 5183149 1 THROAT
15 5171880 1 TUBE
16 20063460 1 BALL
17 16043924 10 SCREW, Hex, M8 x 35, 8.8, Full Thd
18 5172342 1 O-RING, 3.53x15.47
PUMA 140 PUMA 125

PUMA 155 PUMA 115




03/09

p1

02

1.28.7/01

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT




1.28.7/01 02 | p1 |[03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87566840 1 GASKET, 55x90x10
2 11062476 2 RING, SNAP, M90, Int
3 5122846 1 BEARING, BALL, 55x90x18
4 11069576 1 RING, SNAP, M55, Ext
5 5131232 2 SEALRING
6 87315038 1 HOUSING, CLUTCH, Incl. 7,10
7 20063460 2 BALL
8 5160154 1 GASKET
9 5172235 1 GASKET
10 14158470 1 PIN, LOCK, M2 x 10, Slotted
11 5166536 7 SPRING
12 5162253 1 CIRCLIP, D=68
13 5162263 1 RETAINER CUP
14 5162331 7 SPRING
15 87547822 1 PISTON
16 87530795 1 KIT, CLUTCH PLATES
17 11062976 1 RING, SNAP, Int, M100 x 3
18 11070376 1 RING, SNAP, M70, Ext
19 5162399 1 BEARING, BALL, 70x100x16
20 5169098 1 WASHER
21 5171870 1 HUB
PUMA 140 PUMA 125

PUMA 155 PUMA 115




03/09

p1

03

1.28.7/01

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT

& —m=g
\ ////“\-1‘ ‘./o»//d \

$as

=i
2o




1.28.7/01 03 | p1 [03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT
REF FN PART NUMBER QTY DESCRIPTION
1 5171871 1 HUB
2 11078676 1 RING, SNAP, M175, Int
3 5122844 1 RING, SNAP
4 5122821 1 DISC
5 87530795 1 KIT, CLUTCH PLATES
6 5166536 7 SPRING
7 5162263 1 RETAINER CUP
8 5162253 2 CIRCLIP
9 87547943 7 SPRING
10 5171873 1 CLUTCH, PLATE
11 5172235 1 GASKET
12 5160154 1 GASKET
13 5179509 1 HOUSING
14 5131232 3 SEALRING

PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.28.7/01 04 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT




1.28.7/01 04 | p1 [03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT
REF FN PART NUMBER QTY DESCRIPTION
1 5138419 1 RING, SNAP
2 5144962 1 WASHER, THRUST
3 16043824 4 BOLT, Hex, M8 x 30, 8.8, Full Thd
4 5125453 1 BEARING, BALL
5 5107725 1 BUSHING
6 5171899 1 SHAFT
7 47126213 1 GEAR, IlIl-IV-V-VI SPEED
8 5183725 1 SPACER
9 5162233 1 GEAR, DRIVEN, | SPEED
10 5134792 1 RING, SNAP
11 5142178 6 RING, LOCKING
12 5162255 2 GASKET, 50x58x4
13 5162256 1 BEARING, NEEDLE, 50x58x25
14 5171876 1 GEAR, Il SPEED
15 28996390 1 BEARING
16 14460680 1 O-RING, -148, 90 Duro, 2.737" ID x .103" Thk
17 14464980 1 O-RING, -231, 70 Duro, 2.609" ID x .139" Thk
18 5162361 1 RING, 66.83 x 72.83 x 1.27 Thk
19 14455480 1 O-RING, -037, 70 Duro, 2.489" ID x .070" Thk
20 5195945 1 SEALRING
21 5149933 1 CIRCLIP
22 5162254 1 BEARING, NEEDLE, 50x55x20
23 5171949 1 COVER
PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.28.7/01 05 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT




1.28.7/01 05 | p1 [03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT
REF FN PART NUMBER QTY DESCRIPTION
1 5175981 3 CIRCLIP
2 5179204 1 PLUG
3 11059076 1 RING, SNAP, M32, Int
4 5162260 3 PLUG
5 5179214 1 SHAFT
6 5138418 1 BEARING, 50x110x29.2
7 5162261 1 SPACER
8 5162622 1 BEARING, BALL, 50x80x32
9 5162623 1 CIRCLIP
10 47126212 1 GEAR, V-VI SPEED
11 47132780 1 PLATE, THRUST
12 5164928 1 O-RING
13 87547947 6 SPRING
14 87547826 1 RING
15 47132780 1 PLATE, THRUST
16 87547824 1 PISTON
17 47132782 1 RING, SNAP
18 87530788 1 CLUTCH-PACK, CLUTCH PLATES
19 5162252 1 GASKET
20 47132801 1 HOUSING, CLUTCH
PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.28.7/01 06 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT




1.28.7/01 06 | p1 [03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CLUTCH ENGAGEMENT
REF FN PART NUMBER QTY DESCRIPTION
1 5162622 1 BEARING, BALL, 50x80x32
2 5162623 1 CIRCLIP
3 5167830 1 GEAR, DRIVEN, lll-IV SPEED
4 47132780 2 PLATE, THRUST
5 5164928 2 O-RING
6 87547947 14 SPRING
7 87547826 2 RING
8 5138955 2 GASKET
9 87547824 2 PISTON
10 5162251 2 RING, LOCKING
11 5167824 2 DISC
12 87530788 1 CLUTCH-PACK, CLUTCH PLATES
13 5162252 2 GASKET
14 47132827 1 HOUSING, CLUTCH
15 87530789 1 CLUTCH-PACK, CLUTCH PLATES
16 5167826 1 GEAR, DRIVEN, I-Il SPEED
17 24903820 2 BEARING ASSY, 45x75x20
18 5167099 1 SPACER
19 5150900 1 BEARING, ROLLER, 45x85x19
20 14454781 2 O-RING, -030, Cl 7,1.614" ID x .070" Thk
21 83911795 4 SEAL,3"IDx.105" Thk
22 5187957 1 MANIFOLD
23 5166037 1 SPRING
24 5147930 1 NUT,RING
PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.28.7/01 07 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS




1.28.7/01 07 | p1 [03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5167100 AR SHIM, 9.80mm Thk
1 5167101 AR SHIM, 9.825mm Thk
1 5167102 AR SHIM, 9.85mm Thk
1 5167103 AR SHIM, 9.875mm Thk
1 5167104 AR SHIM, 9.90mm Thk
1 5167105 AR SHIM, 9.925mm Thk
1 5167106 AR SHIM, 9.95mm Thk
1 5167107 AR SHIM, 9.975mm Thk
1 5167108 AR SHIM, 10.00mm Thk
1 5167109 AR SHIM, 10.025mm Thk
1 5167110 AR SHIM, 10.05mm Thk
1 5167111 AR SHIM, 10.075mm Thk
1 5167112 AR SHIM, 10.10mm Thk
1 5167113 AR SHIM, 10.125mm Thk
1 5167114 AR SHIM, 10.15mm Thk
1 5167115 AR SHIM, 10.175mm Thk
1 5167116 AR SHIM, 10.20mm Thk
1 5167117 AR SHIM, 10.225mm Thk
1 5167118 AR SHIM, 10.25mm Thk
1 5175400 AR SHIM, 10.275mm Thk
1 5175401 AR SHIM, 10.300mm Thk
1 5175402 AR SHIM, 10.325mm Thk
1 5175403 AR SHIM, 10.350mm Thk
1 5175404 AR SHIM, 10.375mm Thk
1 5175405 AR SHIM, 10.400mm Thk
1 5175406 AR SHIM, 10.425mm Thk
1 5175408 AR SHIM, 10.450mm Thk
1 5175409 AR SHIM, 10.475mm Thk
1 5175410 AR SHIM, 10.500mm Thk
1 5175411 AR SHIM, 10.525mm Thk
1 5175412 AR SHIM, 10.550mm Thk
1 5175414 AR SHIM, 10.575mm Thk
1 5175415 AR SHIM, 10.600mm Thk
1 5175416 AR SHIM, 10.625mm Thk
1 5175417 AR SHIM, 10.650mm Thk

PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.28.7/01 07 | p2 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS




1.28.7/01 07

p2

03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5175418 AR SHIM, 10.675mm Thk
1 5175419 AR SHIM, 10.700mm Thk

PUMA 140 PUMA 125
PUMA 155 PUMA 115




1.28.7/01 08 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS




1.28.7/01 08 | p1 |[03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - SHIMS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5134799 AR SHIM, 3.80MM
1 5134800 AR SHIM, 3.85mm Thk
1 5134801 AR SHIM, 3.90mm Thk
1 5134802 AR SHIM, 3.95mm Thk
1 5134803 AR SHIM, 4.00MM
1 5134804 AR SHIM, 4.05mm Thk
1 5129634 AR SHIM, 4.10MM
1 5129635 AR SHIM, 4.15mm Thk
1 5129636 AR SHIM, 4.20MM
1 5129637 AR SHIM, 4.25mm Thk
1 5129638 AR SHIM, 4.30MM
1 5129639 AR SHIM, 4.35mm Thk
1 5129640 AR SHIM, 4.40MM
1 5129641 AR SHIM, 4.45mm Thk
1 5129642 AR SHIM, 4.50mm Thk
1 5129643 AR SHIM, 4.55mm Thk
1 5129644 AR SHIM, 4.60mm Thk
1 5129645 AR SHIM, 4.65mm Thk
1 5129646 AR SHIM, 4.70mm Thk
1 5129647 AR SHIM, 4.75mm Thk
1 5129648 AR SHIM, 4.80mm Thk
PUMA 140 PUMA 125

PUMA 155 PUMA 115




03/09

p1

01

1.28.7/02

(VAR.331247-331291) TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - CLUTCH ENGAGEMENT




1.28.7/02 01 | p1 [03/09
(VAR.331247-331291) TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - CLUTCH ENGAGEMENT
REF FN PART NUMBER QTY DESCRIPTION
1 11059076 1 RING, SNAP, M32, Int
2 5162260 3 PLUG
3 5180808 1 SHAFT, MAIN, ASSY, Incl. 1, 2
4 5138418 1 BEARING
5 5162261 1 SPACER
6 5162622 1 BEARING, BALL
7 5162623 1 CIRCLIP
8 47126212 1 GEAR, 5/6 Speed
9 5175981 1 CIRCLIP
10 5164928 1 O-RING
11 87547948 5 SPRING
12 87730418 1 CLUTCH-PACK, ASSY
13 5138955 1 GASKET
14 87709752 1 PISTON
15 47132782 1 RING, SNAP
16 87530788 1 CLUTCH-PACK
17 5162252 1 GASKET
18 47132786 1 HOUSING, CLUTCH, 5/6 Speed
19 47132780 1 PLATE, THRUST
20 5166039 1 SLEEVE
21 5135738 2 O-RING,-115,Cl9, .674" ID x .103" Thk, 2.62x17.2
22 87709753 1 RING

PUMA 155 PUMA 115

PUMA 125 PUMA 140




03/09

p1

02

1.28.7/02

(VAR.331247-331291) TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - CLUTCH ENGAGEMENT

o m,w J
2 ,a.;_m,
%;M%.i“!ﬂmﬁ




1.28.7/02 02 | p1 |[03/09
(VAR.331247-331291) TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - CLUTCH ENGAGEMENT
REF FN PART NUMBER QTY DESCRIPTION
1 5162622 1 BEARING, BALL, 50x80x32
2 5162623 1 CIRCLIP
3 5167830 1 GEAR, DRIVEN, lll-IV SPEED
4 5175981 2 CIRCLIP
5 5164928 2 O-RING
6 87547948 12 SPRING
7 5138955 2 GASKET
8 87709753 2 RING
9 87709752 2 PISTON
10 47132782 2 RING, SNAP
11 47132780 2 PLATE, THRUST
12 87530788 1 CLUTCH-PACK, CLUTCH PLATES
13 5162252 2 GASKET
14 47132827 1 HOUSING, CLUTCH
15 87530789 1 CLUTCH-PACK, CLUTCH PLATES
16 87730396 1 CLUTCH-PACK, ASSY

PUMA 155 PUMA 115

PUMA 125 PUMA 140




1.29.6

01

p1

03/09

HYDRAULIC GEARBOX CONTROL




1.29.6 01 p1 | 03/09
HYDRAULIC GEARBOX CONTROL
REF FN PART NUMBER QTyY DESCRIPTION
1 87678192 1 BODY
2 5165241 1 GASKET
3 47134550 1 BODY, VALVE
4 14308124 1 SCREW
5 87386700 1 SPACER
6 47134564 1 PLATE, FIXING
7 5162184 4 CONNECTOR, HYD.
8 14453181 10 O-RING, -014, Cl 7, .489" ID x .070" Thk
9 13397776 4 RING, SNAP, M16, Int
10 14305221 6 SCREW, Hex Soc Hd, M6 x 16, 8.8
11 14307524 2 SCREW, Hex Soc Hd, M10 x 1.25 x 30, 8.8
12 10902624 14 BOLT, Hex, M6 x 25, 8.8, Full Thd
13 5167065 1 CONNECTOR, HYD.
14 87577678 5 SOLENOID
15 5185422 5 CONNECTOR, HYD.
16 5185423 1 COUPLING
17 14437785 1 O-RING, 11.3MM ID x 2.4 Thk
18 87316678 5 WASHER, SEALING
19 5185424 5 PLUG

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.29.6

02

p1

03/09

HYDRAULIC GEARBOX CONTROL




1.29.6 02 p1

03/09

HYDRAULIC GEARBOX CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 5192286 1 ELBOW

2 14438085 1 O-RING, 19.3MM ID x 2.4 Thk

3 5185512 1 O-RING,M15.6 ID x 1.78 Thk

4 1 87687004 1 PIPE

5 14437885 C5833 1 O-RING, 13.3MM ID x 2.4 Thk

6 87601162 C5833 1 HOSE, "A" Clutch Power Shift

7 87574620 1 CONNECTOR, HYD.

8 82028133 1 SENDER UNIT

9 87671394 D5833 1 PIPE

10 9992298 D5833 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

11 86579675 D5833 1 CONNECTOR, HYD., 13/16"-16 ORFS x M16 x 1.5
ORB

12 86598100 D5833 1 O-RING, Cl 6, 13.3MM ID x 2.2 Thk

(1)  From Accumulator to Power Shift Control Valve

D5833 Serial N. (01 August 2007 Basildon Prod. / Z7BL52614 St. Valentin Prod.) PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.29.6 03 | p1

03/09

TRANSMISSION LUBRICATION SYSTEM - PIPES




1.29.6 03 | p1 |03/09
TRANSMISSION LUBRICATION SYSTEM - PIPES
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87519204 1 PIPE, 4WD Clutch Supply
2 5185046 1 CONNECTOR, HYD.
3 14437985 2  O-RING, 15.3MM ID x 2.4 Thk
4 5185512 4 O-RING,M15.6 ID x 1.78 Thk
5 87519206 1 PIPE, Differencial Lock, Rear
6 47123020 1 PLUG, 13/16
7 87519170 1 BRACKET
8 16043324 2 SCREW, Hex, M8 x 18, 8.8, Full Thd
9 14496521 2  WASHER,M8x17 x 1.6
10 13001690 1 CLAMP, 30 x45
11 1 87519188 C5833 1 PIPE, Rear
11 1 87660983 D5833 1 PIPE
12 87571078 1 CONNECTOR, HYD.
13 83987627 1 CAP
14 1 87687002 1 PIPE, Front
15 87679093 D5833 1 SUPPORT
(1)  From PC Port to Rear Valves Block
D5833 Serial N. (01 August 2007 Basildon Prod. / Z7BL52614 St. Valentin Prod.) PUMA 140 PUMA 115

PUMA 125 PUMA 155




05/09

p1

04

1.29.6

TRANSMISSION LUBRICATION SYSTEM - PIPES




1.29.6 04 p1 | 05/09
TRANSMISSION LUBRICATION SYSTEM - PIPES
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 1 87519196 1 PIPE, Rear
2 87690352 2 CONNECTOR, HYD.
3 5185510 2 O-RING,M9.25ID x 1.78 Thk
4 14437885 2 O-RING, 13.3MM ID x 2.4 Thk
5 2 87519209 1 PIPE, Rear
6 1 87531654 1 PIPE, Front
7 2 87531656 1 PIPE, Front
8 87531658 1 SUPPORT
9 87531659 1 CLAMP BRACKET
10 10903024 2 BOLT, Hex, M6 x 35, 8.8
11 14496431 2 WASHER, M6.4 x 12.5x 1.6 Thk
12 15540231 1 BOLT, Hex, M12 x 1.25 x 20, 10.9, Full Thd
13 14496721 1 WASHER,M12x24 x2.5
(1) From Solenoid Valve to PTO Brake
(2) Supply to Rear PTO Clutch

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.29.6/01 01 p1 | 03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HYDRAULIC GEARBOX CONTROL




1.29.6/01 01 | pf

03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - HYDRAULIC GEARBOX CONTROL

REF FN PART NUMBER YR/SN QTY DESCRIPTION

1 87678192 1 BODY

2 5165241 1 GASKET

3 47134550 1 BODY, VALVE

4 14308124 1 SCREW

5 87386700 1 SPACER

6 47134564 1 PLATE, FIXING

7 5162184 4 CONNECTOR, HYD.

8 14453181 10 O-RING, -014, Cl 7, .489" ID x .070" Thk

9 13397776 4 RING, SNAP, M16, Int

10 14305221 6 SCREW, Hex Soc Hd, M6 x 16, 8.8

11 14307524 2 SCREW, Hex Soc Hd, M10 x 1.25 x 30, 8.8

12 10902624 14 BOLT, Hex, M6 x 25, 8.8, Full Thd

13 5167065 1 CONNECTOR, HYD.

14 87577678 C5913 5 SOLENOID

14 87739558 D5913 5 SOLENOID

15 5185422 5 CONNECTOR, HYD.

16 5185423 1 COUPLING

17 14437785 1 O-RING, 11.3MM ID x 2.4 Thk

18 87316678 5 WASHER, SEALING

19 5185424 5 PLUG

20 87601162 C5833 1 HOSE

21 87574619 1 CONNECTOR, HYD.

22 82028133 1 SENDER UNIT

23 87671396 D5833 1 PIPE

24 9992298 D5833 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

25 86579675 D5833 1 CONNECTOR, HYD., 13/16"-16 ORFS x M16 x 1.5
ORB

26 86598100 D5833 1 O-RING, Cl 6, 13.3MM ID x 2.2 Thk

D5833 Serial N. (01 August 2007 Basildon Prod. / Z7BL52614 St. Valentin Prod.); PUMA 140 PUMA 125

1D5913 After Date 06 Dicember 2007

PUMA 155 PUMA 115




1.29.6/01 02 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - PIPES




1.29.6/01 02 | p1 |03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - PIPES
REF PART NUMBER Qry DESCRIPTION
1 87519147 1 PIPE
2 87660987 1 TUBE
3 87571078 1 CONNECTOR, HYD.
4 47123019 1 PLUG
5 87519113 1 PIPE
6 87690352 1 CONNECTOR, HYD., Incl.8, 9
7 87519121 1 PIPE
8 5185510 1 O-RING, M9.25 ID x 1.78 Thk
9 14437885 1 O-RING, 13.3MM ID x 2.4 Thk
1 87519153 1 PIPE

PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.29.6/01 03 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - PIPES




1.29.6/01 03 p1 | 03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - PIPES
REF PART NUMBER QTY DESCRIPTION
1 87519109 1 PIPE
2 5192286 1 ELBOW, Incl.3, 4
3 14438085 1 O-RING, 19.3MM ID x 2.4 Thk
4 5185512 1 O-RING,M15.6 ID x 1.78 Thk
5 87519111 1 PIPE
6 87519117 1 PIPE
7 87519152 1 PIPE
8 87580031 1 PIPE
9 5185562 1 ELBOW
10 5185512 1 O-RING,M15.6 ID x 1.78 Thk
11 14437985 1 O-RING, 15.3MM ID x 2.4 Thk
12 87354145 1 TUBE, HYD
13 87354147 1 TUBE, HYD
PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.29.7

01

p1

03/09

TRANSMISSION LUBRICATION SYSTEM - PIPES - C5876




1.29.7 01 p1 | 03/09
TRANSMISSION LUBRICATION SYSTEM - PIPES - C5876
REF FN PART NUMBER QTyY DESCRIPTION
1 87347550 1 CONNECTOR, HYD.
2 14438085 1 O-RING, 19.3MM ID x 2.4 Thk
3 5185513 1 O-RING,M18.77 ID x 1.78 Thk
4 5185512 3 O-RING,M15.6 ID x 1.78 Thk
5 47134655 1 TEE
6 87519183 1 PIPE, Discharge Oil Cooler
7 87519213 1 PIPE, Added Lube
8 87570549 1 PIPE, Front Lube
9 87570485 1 HOSE, Brake Lube
10 5192374 1 CONNECTOR, HYD., 11/16 - 16
1 5185510 4 O-RING,M9.25ID x 1.78 Thk
12 14437885 3 O-RING, 13.3MMID x 2.4 Thk
13 87336785 1 CONNECTOR, HYD., 11/16-M16 x 1.5
14 87519162 1 CONNECTOR, HYD.
15 87519171 1 PIPE, Left Brake Lube
C5876 Before Date 28 September 2007 PU MA 140 PU MA 11 5

PUMA 125 PUMA 155




1.29.7 01A | p1 |03/09

SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES - D5876




1.29.7 01A | p1 | 03/09
SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES - D5876
REF FN PART NUMBER QTyY DESCRIPTION
1 87347550 1 CONNECTOR, HYD.
2 14438085 1 O-RING, 19.3MM ID x 2.4 Thk
3 5185513 1 O-RING, M18.77 ID x 1.78 Thk
4 5185512 3 O-RING,M15.6 ID x 1.78 Thk
5 47134655 1 TEE
6 87519183 1 PIPE, Discharge Oil Cooler
7 87519213 1 PIPE, Added Lube
8 87570549 1 PIPE, Front Lube
9 87722392 1 HOSE, Brake Lube
10 86579675 1 CONNECTOR, HYD., 13/16"-16 ORFS x M16 x 1.5
ORB
1 5185510 4  O-RING,M9.251D x 1.78 Thk
12 14437885 3 O-RING, 13.3MM ID x 2.4 Thk
13 87722406 1 CONNECTOR, HYD., 11/16-M16 x 1.5
14 87519162 1 CONNECTOR, HYD.
15 87722393 1 PIPE, Left Brake Lube
D5876 After Date 28 September 2007 PU MA 1 55 PU MA 11 5

PUMA 125 PUMA 140




1.29.7 02 p1 | 03/09

SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES




1.29.7 02 p1 | 03/09
SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87570548 1 BLOCK, ASSY
2 10119311 1 PLUG,M16x1.5x12,CI5.8
3 14437885 1 O-RING, 13.3MM ID x 2.4 Thk
4 86579675 2 CONNECTOR, HYD., 13/16"-16 ORFS x M16 x 1.5
ORB, M16x1.5, 13/16"-16
5 81845038 2 O-RING, -014, 90 Duro, .489" ID x .070" Thk
6 82019812 2 SEAL
7 86579676 1 CONNECTOR, HYD., 13/16"-16 ORFS x M18 x 1.5
ORB

8 86598101 1 O-RING, CI 6, 15.3MM ID x 2.2 Thk
9 9992298 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk
10 5135738 1 O-RING, -115, Cl 9, .674" ID x .103" Thk
11 5167639 1 WASHER, SEALING, D=16
12 87519177 1 BOLT, BANJO
13 87519175 2 HOSE, Lube Cylinder
14 5185052 2 ELBOW, 13/16"-16, M18x1.5
15 5185511 2 O-RING, 12.42x1.78
16 14437985 2 O-RING, 15.3MM ID x 2.4 Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.29.7 03 | p1 |03/09

SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES - C5833




1.29.7 03 | p1

03/09

SEMI POWER SHIFT - TRANSMISSION LUBRICATION SYSTEM - PIPES - C5833

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 87580026 1 PIPE, Residual Flow

2 5185046 1 CONNECTOR, HYD.

3 14437985 1 O-RING, 15.3MM ID x 2.4 Thk

4 5185512 1 O-RING, M15.6 ID x 1.78 Thk

5 1 87519202 1 PIPE

6 14496611 1 WASHER, M10x21x 2

7 87519194 1 PIPE, Differential Lock, Front

8 16043324 1 SCREW, Hex, M8 x 18, 8.8, Full Thd
9 14496521 1 WASHER, M8x 17 x 1.6

10 5185510 1 O-RING, M9.25 1D x 1.78 Thk

(1) Rear Delivery Pipe to Qil Cooler

C5833 Serial N. (01 August 2007 Basildon Prod. / Z7BL52613 St. Valentin Prod.) PUMA 140 PUMA 115
PUMA 125 PUMA 155




1.29.7

03A

p1

03/09

TRANSMISSION LUBRICATION SYSTEM - PIPES - D5833




1.29.7 03A | p1

03/09

TRANSMISSION LUBRICATION SYSTEM - PIPES - D5833

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 87580026 1 PIPE, Residual Flow

2 5185046 1 CONNECTOR, HYD.

3 14437985 1 O-RING, 15.3MM ID x 2.4 Thk

4 5185512 1 O-RING, M15.6 ID x 1.78 Thk

5 T 87519202 1 PIPE

6 14496611 1 WASHER,M10x21x2

7 {87679090} 1 Differential Lock, Front

8 16043324 1 SCREW, Hex, M8 x 18, 8.8, Full Thd
9 14496521 1 WASHER,M8x 17 x 1.6

10 5185510 1 O-RING, M9.25 ID x 1.78 Thk

(1) Rear Delivery Pipe to Qil Cooler

D5833 Serial N. (01 August 2007 Basildon Prod. / Z7BL52614 St. Valentin Prod.) PUMA 155 PUMA 115

PUMA 125 PUMA 140




1.29.7

04

p1

05/09

SEMI POWER SHIFT - TRANSMISSION OIL COOLER PIPES




1.29.7 04 p1 | 05/09
SEMI POWER SHIFT - TRANSMISSION OIL COOLER PIPES
REF FN PART NUMBER QTyY DESCRIPTION
1 84136405 1  HOLDER
2 11112421 3 BOLT, Hex, M12x 30, 8.8
3 14496701 3 WASHER,M12x24x25
4 81825117 4 O-RING
5 87617966 1 TUBE, HYD
6 87647690 1 TUBE, HYD
7 87652575 1 SUPPORT
8 87649791 1 COVER
9 10902421 3 BOLT, Hex, M6 x 20, 8.8
10 14496401 3  WASHER, M6.4 x 12 x 1.6 Thk
11 87583753 1 TUBE, HYD, Feed
12 87538831 1 TUBE, HYD, Return
13 81825117 1  O-RING

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.29.7

05

p1

05/09

FULL POWER SHIFT - TRANSMISSION OIL COOLER PIPES




1.29.7 05 | p1 |05/09
FULL POWER SHIFT - TRANSMISSION OIL COOLER PIPES
REF FN PART NUMBER QTyY DESCRIPTION
1 84136405 1  HOLDER
2 11112421 3 BOLT, Hex, M12x 30, 8.8
3 14496701 3 WASHER,M12x24x25
4 81825117 4 O-RING
5 87617966 1 TUBE, HYD
6 87647690 1 TUBE, HYD
7 87652575 1 SUPPORT
8 87649791 1 COVER
9 10902421 3 BOLT, Hex, M6 x 20, 8.8
10 14496401 3  WASHER, M6.4 x 12 x 1.6 Thk
11 87583750 1 TUBE, HYD, Feed
12 87658923 1 TUBE, HYD, Return

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.29.7/01 01 p1 | 03/09

TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - VALVE AND PIPES - C5833




1.29.7/01 01 | pf

03/09

TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - VALVE AND PIPES - C5833

REF FN PART NUMBER QTyY DESCRIPTION

1 87315602 1 VALVE, HYDRAULIC, ASSY

2 16044524 3 BOLT, Hex, M8 x 65, 8.8

3 5185424 1 PLUG

4 5185423 1 COUPLING

5 14437785 1 O-RING, 11.3MM ID x 2.4 Thk

6 14437885 3 O-RING, 13.3MM ID x 2.4 Thk

7 5192374 2 CONNECTOR, HYD.

8 5185510 2 O-RING,M9.25ID x 1.78 Thk

9 86598100 1 O-RING, CI6, 13.3MM ID x 2.2 Thk

10 86579675 1 CONNECTOR, HYD., 13/16"-16 ORFS x M16 x 1.5
ORB

1 9992298 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

12 14457081 1 O-RING,-112,Cl7, .487" ID x .103" Thk

13 14305121 4 SCREW, Hex Soc Hd, M6 x 12, 8.8

14 87577678 1 SOLENOID

15 87723774 1 VALVE, SOLENOID

16 5194826 2 BRACKET

17 81845038 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

18 86579675 1 CONNECTOR, HYD., 13/16"-16 ORFS x M16 x 1.5
ORB

19 82019812 1 SEAL

20 87519140 1 PIPE, Rear Lubrification

21 5185511 1 O-RING

22 87519126 1 CONNECTOR, HYD.

23 87519127 1 PIPE, Front

24 87519138 1 PIPE, Lubrification

Group is valid for VAR.331247-331291-332247-332291(1C5833 Serial N. (01 August PUMA 155 PUMA 140

2007 Basildon Prod. / Z7BL52613 St. Valentin Prod.)

PUMA 125 PUMA 115




1.29.7/01 01A | p1 |03/09

TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - VALVE AND PIPES - D5833




1.29.7/01 | 01A | p1

03/09

TRANSMISSION 19X6 (40/50 KM/H) SPS/FPS - VALVE AND PIPES - D5833

REF PART NUMBER QTyY DESCRIPTION

1 87315602 1 VALVE, HYDRAULIC, ASSY

2 16044524 3 BOLT, Hex, M8 x 65, 8.8

3 5185424 1 PLUG

4 5185423 1 COUPLING

5 14437785 1 O-RING, 11.3MM ID x 2.4 Thk

6 14437885 3 O-RING, 13.3MM ID x 2.4 Thk

7 5192374 2 CONNECTOR, HYD.

8 5185510 2 O-RING,M9.25ID x 1.78 Thk

9 86598100 1 O-RING, CI6, 13.3MM ID x 2.2 Thk

10 86579675 1 CONNECTOR, HYD., 13/16"-16 ORFS x M16 x 1.5
ORB

1 9992298 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

12 14457081 1 O-RING,-112,Cl7, .487" ID x .103" Thk

13 14305121 4 SCREW, Hex Soc Hd, M6 x 12, 8.8

14 87577678 1 SOLENOID

15 87723774 1 VALVE, SOLENOID

16 5194826 2 BRACKET

17 81845038 1 O-RING, -014, 90 Duro, .489" ID x .070" Thk

18 86579675 1 CONNECTOR, HYD., 13/16"-16 ORFS x M16 x 1.5
ORB

19 82019812 1 SEAL

20 87661022 1 PIPE, Rear Lubrification

21 5185511 1 O-RING

22 87519126 1 CONNECTOR, HYD.

23 87519127 1 PIPE, Front

24 87519138 1 PIPE, Lubrification

Group is valid for VAR.331247-331291-332247-332291(1D5833 Serial N. (01 August PUMA 155 PUMA 115

2007 Basildon Prod. / Z7BL52614 St. Valentin Prod.)

PUMA 125 PUMA 140




1.32.0

p1

03/09

TRANSMISSION, COVERS AND SUPPORTS




1.32.0 p1 | 03/09
TRANSMISSION, COVERS AND SUPPORTS
REF FN PART NUMBER QTY DESCRIPTION
1 5162538 1 SUPPORT, RH
2 5162537 1 SUPPORT, LH
3 1 5164771 1 PLATE, VAR 448
4 14233721 12 BOLT, Hex, M10 x 1.25 x 35, W/112
5 5152097 AR SHIM, .15mm Thk
5 5152098 AR SHIM, .20mm Thk
5 5152099 AR SHIM, .50mm Thk
6 5155028 1 GUARD
7 16100811 1 NUT, M8, CI8
8 14198700 1 PLATE, LOCKING
9 14306524 1 SCREW, Hex Soc Hd, M8 x 30, 8.8
10 5143257 1 PLATE
11 5164785 1 SUPPORT
12 10839710 2 DOWEL, M10x 15
13 14233424 11 BOLT, Hex, M10 x 1.25 x 25
14 11227024 4 BOLT, Hex, M14 x 1.5 x 65, 8.8
14 11422021 2 BOLT, Hex, M14 x 1.5 x 55, 8.8, Full Thd
15 11194174 6 WASHER, SPRING, Belleville, M10.5
16 z2 16204321 8 BOLT, Hex, M10 x 25
17 Z2 11190574 8 WASHER, Belleville, M10.5
18 2 5185547 1 PLATE
(1) With Creeper For SPS, VAR.332330
(2)  With Full Power Shift Trasmission

PUMA 140 PUMA 115

PUMA 125 PUMA 155




03/09

p1

01

1.32.1

CENTRAL REDUCTION GEARS




1.32.1 01 p1 | 03/09
CENTRAL REDUCTION GEARS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 26800160 1 BEARING, ROLLER, TAPERED, 50 x 90 x 24.75
2 5166028 1 SHAFT, DRIVEN
3 5160404 1 GEAR, DRIVEN, Reverser
4 5160345 1 SPACER
5 5166035 1  GEAR
6 5166040 1 WASHER, THRUST, 50x68x4.5
7 5160347 1 SPACER
8 20996680 2 BEARING, BALL
9 11061076 1 RING, SNAP, M62, Int
10 5160382 1 GEAR, DRIVEN, Reverser
11 5178342 1 PIN, ROLL
12 5164846 1 SHAFT

PUMA 140 PUMA 115

PUMA 125 PUMA 155




05/09

p1

02

1.32.1

CENTRAL REDUCTION GEARS




1.32.1 02 p1 | 05/09
CENTRAL REDUCTION GEARS
REF FN PART NUMBER QTY DESCRIPTION
1 5166038 1 PIPE
2 5180813 1 BEARING, CONE
3 5169085 1 RING
4 5180850 1 SHAFT, MAIN
5 5125566 1 DOWEL
6 87567127 1 SYNCHRONIZER
7 5164695 3 RACE, RING
8 5164727 1 GEAR, DRIVEN
9 5149239 2 WASHER, THRUST
10 5165372 1 GEAR, DRIVEN, Reverse
11 87537028 1 SYNCHRONIZER
12 5164729 1 GEAR, DRIVEN
13 5169086 1 BEARING, ROLLER, TAPERED, 47.5x100x27.25
14 5169091 1 NUT, M47.5x 1.5 LH thread

PUMA 140 PUMA 115

PUMA 125 PUMA 155




03/09

p1

03

1.32.1

SEMI POWER SHIFT - CENTRAL REDUCTION GEARS




1.32.1 03 p1 | 03/09
SEMI POWER SHIFT - CENTRAL REDUCTION GEARS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5163988 10 SCREW, M14x1,5x93
2 5162572 1 GEARSET, (RATIO 10/43)
3 5147930 1 NUT, RING, M45x1.5x17
4 5138727 1 BEARING, ROLLER, TAPERED, 45x100x27.25
5 1 5163666 1 GEAR, DRIVING, 4WD
5 2 5162724 1  GEAR, DRIVEN, 4WD
6 5145129 1 SPACER, 55x70x42.5
7 5111271 1 BEARING, ROLLER, TAPERED, 60x130x48.5
8 5183202 1 GEAR
9 87677236 1 PINION, 40E/50 KM/M
10 11059776 1 RING, SNAP, M38, Int
11 5176850 1 SLEEVE
(1) PUMA115, PUMA125, PUMA140
(2) PUMA155

PUMA 140 PUMA 115

PUMA 125 PUMA 155




03/09

p1

04

1.32.1

FULL POWER SHIFT - CENTRAL REDUCTION GEARS




1.32.1 04 p1 | 03/09
FULL POWER SHIFT - CENTRAL REDUCTION GEARS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 11059776 1 RING, SNAP, M38, Int
2 5176850 1 SLEEVE
3 5147930 1 NUT, RING, M45x1.5x17
4 5138727 1 BEARING, ROLLER, TAPERED, 45x100x27.25
5 1 5163666 1 GEAR, DRIVING, 4WD
5 2 5171890 1 GEAR, 4WD
6 5145129 1 SPACER, 55x70x42.5
7 5111271 1 BEARING, ROLLER, TAPERED, 60x130x48.5
8 5185558 1 SPACER, 55x74x79
9 1 5162572 1 GEARSET, (RATIO 10/43)
9 2 87559710 1 GEAR, BEVEL, (RATIO 11/43)
10 87677236 1 PINION, 40E/50KM/H
(1) PUMA115, PUMA125, PUMA140
(2) PUMA155

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.32.1 05

p1

03/09

CENTRAL REDUCTION GEARS - SHIMS




1.32.1 05 p1 | 03/09

CENTRAL REDUCTION GEARS - SHIMS

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 5138520 AR SHIM, 1.70mm Thk

1 5138521 AR SHIM, 1.80mm Thk

1 5138522 AR SHIM, 1.90mm Thk

1 5138523 AR SHIM, 2.00mm Thk

1 5138524 AR SHIM, 2.05mm Thk

1 5138525 AR SHIM, 2.10mm Thk

1 5138526 AR SHIM, 2.15mm Thk

1 5138527 AR SHIM, 2.20mm Thk

1 5138528 AR SHIM, 2.25mm Thk

1 5138529 AR SHIM, 2.30mm Thk

1 5138530 AR SHIM, 2.35mm Thk

1 5138531 AR SHIM, 2.40mm Thk

1 5138532 AR SHIM, 2.45mm Thk

1 5138533 AR SHIM, 2.50mm Thk

1 5138534 AR SHIM, 2.55mm Thk

1 5138535 AR SHIM, 2.60mm Thk

1 5138536 AR SHIM, 2.65mm Thk

1 5138537 AR SHIM, 2.70mm Thk

1 5138538 AR SHIM, 2.75mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.32.1 06

p1

03/09

CENTRAL REDUCTION GEARS - SHIMS

(G




1.32.1 06 p1 | 03/09

CENTRAL REDUCTION GEARS - SHIMS

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 5138539 AR SHIM, 2.80mm Thk

1 5138540 AR SHIM, 2.85mm Thk

1 5138541 AR SHIM, 2.90mm Thk

1 5138542 AR SHIM, 2.95mm Thk

1 5138543 AR SHIM, 3.00mm Thk

1 5138544 AR SHIM, 3.10mm Thk

1 5138545 AR SHIM, 3.20mm Thk

1 5138546 AR SHIM, 3.30mm Thk

1 5159714 AR SHIM, 1.75mm Thk

1 5159715 AR SHIM, 1.85mm Thk

1 5159716 AR SHIM, 1.95mm Thk

1 5178492 AR SHIM, 1.50mm Thk

1 5178493 AR SHIM, 1.55mm Thk

1 5178494 AR SHIM, 1.60mm Thk

1 5178495 AR SHIM, 1.65mm Thk

1 5178496 AR SHIM, 3.05mm Thk

1 5178497 AR SHIM, 3.15mm Thk

1 5178498 AR SHIM, 3.25mm Thk

1 5178499 AR SHIM, 3.35mm Thk

1 5178500 AR SHIM, 3.40mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.32.1

07

p1

03/09

CENTRAL REDUCTION GEARS - SHIMS




1.32.1 07 p1 | 03/09

CENTRAL REDUCTION GEARS - SHIMS

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 5138547 AR SHIM, 1.70mm Thk

1 5138548 AR SHIM, 1.80mm Thk

1 5138549 AR SHIM, 1.90mm Thk

1 5138550 AR SHIM, 2.00mm Thk

1 5138551 AR SHIM, 2.05mm Thk

1 5138552 AR SHIM, 2.10mm Thk

1 5138553 AR SHIM, 2.15mm Thk

1 5138554 AR SHIM, 2.20mm Thk

1 5138555 AR SHIM, 2.25mm Thk

1 5138556 AR SHIM, 2.30mm Thk

1 5138557 AR SHIM, 2.35mm Thk

1 5138558 AR SHIM, 2.40mm Thk

1 5138559 AR SHIM, 2.45mm Thk

1 5138560 AR SHIM, 2.50mm Thk

1 5138561 AR SHIM, 2.55mm Thk

1 5138562 AR SHIM, 2.60mm Thk

1 5138563 AR SHIM, 2.65mm Thk

1 5138564 AR SHIM, 2.70mm Thk

1 5138565 AR SHIM, 2.75mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.32.1

08

p1

03/09

CENTRAL REDUCTION GEARS - SHIMS




1.32.1 08 p1 | 03/09

CENTRAL REDUCTION GEARS - SHIMS

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 5138566 AR SHIM, 2.80mm Thk

1 5138567 AR SHIM, 2.85mm Thk

1 5138568 AR SHIM, 2.90mm Thk

1 5138569 AR SHIM, 2.95mm Thk

1 5138570 AR SHIM, 3.00mm Thk

1 5138571 AR SHIM, 3.10mm Thk

1 5138572 AR SHIM, 3.20mm Thk

1 5138573 AR SHIM, 3.30mm Thk

1 5159712 AR SHIM, 1.85mm Thk

1 5159711 AR SHIM, 1.75mm Thk

1 5159713 AR SHIM, 1.95mm Thk

1 5178501 AR SHIM, 1.60mm Thk

1 5178502 AR SHIM, 1.65mm Thk

1 5178503 AR SHIM, 3.05mm Thk

1 5178504 AR SHIM, 3.15mm Thk

1 5178505 AR SHIM, 3.25mm Thk

1 5178506 AR SHIM, 3.35mm Thk

1 5178507 AR SHIM, 3.40mm Thk

1 5178508 AR SHIM, 3.45mm Thk

1 5178509 AR SHIM, 3.50mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.32.1 09

p1

03/09

CENTRAL REDUCTION GEARS - SHIMS




1.32.1 09 p1 | 03/09

CENTRAL REDUCTION GEARS - SHIMS

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 5148557 AR SHIM, 4.400mm Thk

1 5148558 AR SHIM, 4.500mm Thk

1 5148559 AR SHIM, 4.600mm Thk

1 5148560 AR SHIM, 4.700mm Thk

1 5148561 AR SHIM, 4.800mm Thk

1 5148562 AR SHIM, 4.850mm Thk

1 5148563 AR SHIM, 4.900mm Thk

1 5148564 AR SHIM, 4.950mm Thk

1 5148565 AR SHIM, 5.000mm Thk

1 5148566 AR SHIM, 5.050mm Thk

1 5148567 AR SHIM, 5.100mm Thk

1 5148568 AR SHIM, 5.150mm Thk

1 5148569 AR SHIM, 5.200mm Thk

1 5148570 AR SHIM, 5.250mm Thk

1 5148571 AR SHIM, 5.300mm Thk

1 5148572 AR SHIM, 5.350mm Thk

1 5148573 AR SHIM, 5.400mm Thk

1 5148574 AR SHIM, 5.450mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.32.1 10

p1

03/09

CENTRAL REDUCTION GEARS - SHIMS




1.32.1 10 p1 | 03/09

CENTRAL REDUCTION GEARS - SHIMS

REF FN PART NUMBER YR/SN QTyY DESCRIPTION
1 5148575 AR SHIM, 5.500mm Thk

1 5148576 AR SHIM, 5.550mm Thk

1 5148577 AR SHIM, 5.600mm Thk

1 5148578 AR SHIM, 5.650mm Thk

1 5148579 AR SHIM, 5.700mm Thk

1 5148580 AR SHIM, 5.750mm Thk

1 5148581 AR SHIM, 5.800mm Thk

1 5148582 AR SHIM, 5.850mm Thk

1 5148583 AR SHIM, 5.900mm Thk

1 5148584 AR SHIM, 5.950mm Thk

1 5148585 AR SHIM, 6.000mm Thk

1 5148586 AR SHIM, 6.050mm Thk

1 5148587 AR SHIM, 6.100mm Thk

1 5148588 AR SHIM, 6.150mm Thk

1 5148589 AR SHIM, 6.200mm Thk

1 5148590 AR SHIM, 6.300mm Thk

1 5148591 AR SHIM, 6.400mm Thk

1 5148592 AR SHIM, 6.500mm Thk

1 5148593 AR SHIM, 6.600mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.32.1 11

p1

03/09

CENTRAL REDUCTION GEARS - SHIMS




1.32.1 11 p1 | 03/09
CENTRAL REDUCTION GEARS - SHIMS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5102442 AR SHIM, 3.00mm Thk
1 5178413 AR SHIM, 3.05mm Thk
1 5102443 AR SHIM, 3.10mm Thk
1 5178414 AR SHIM, 3.15mm Thk
1 5102444 AR SHIM, 3.20mm Thk
1 5178415 AR SHIM, 3.25mm Thk
1 5102445 AR SHIM, 3.30mm Thk
1 5178416 AR SHIM, 3.35mm Thk
1 5102446 AR SHIM, 3.40mm Thk
1 5178417 AR SHIM, 3.45mm Thk
1 5102447 AR SHIM, 3.5mm Thk
1 5178418 AR SHIM, 3.55mm Thk
1 5102448 AR SHIM, 3.60mm Thk
1 5178419 AR SHIM, 3.65mm Thk
1 5102449 AR SHIM, 3.70mm Thk
1 5178420 AR SHIM, 3.75mm Thk
1 5102450 AR SHIM, 3.80mm Thk
1 5178421 AR SHIM, 3.85mm Thk
1 5102451 AR SHIM, 3.90mm Thk
1 5178422 AR SHIM, 3.95mm Thk
1 5102452 AR SHIM, 4.00mm Thk

PUMA 140 PUMA 115

PUMA 125 PUMA 155




1.32.1/01 01 p1 | 03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS




1.32.1/01 01 | p1 [03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 13421876 1 CIRCLIP
2 5172261 1 SPACER
3 5131232 3 SEALRING
4 87696100 1 SHAFT, Incl. 1,2
5 5187424 1 PISTON
6 5162252 1 GASKET
7 5172302 1 GASKET
8 87547826 1 RING,61x85x3
9 87547948 12 SPRING
10 5175981 1 CIRCLIP
11 5164928 1 O-RING,60x70x3
12 5179183 C5725 1 SPACER, 55.1/55.3 x 73 x 3.2
12 87545218 D5725 C5785 1 SPACER
12 87673443 D5785 1 SPACER
13 5176949 C5725 1 SEALRING
14 5187264 3 BEARING, ROLLER, TAPERED, 55 x 90 x 23
15 5179538 1 SPACER, 78 x 89.6/89.8 x 15.75
16 11062476 1 RING, SNAP, M90, Int
17 5187828 1 NUT, RING, M55 x 1.5 x 20
18 87530794 1 CLUTCH-PACK
19 5179115 1 DISC
20 47132979 1 RING, LOCKING
21 5179124 1 RING, LOCKING
22 81865152 1 SEAL
23 5179047 C5725 1 GEAR
23 87629846 D5725 1 GEAR,DRIVING
5179047=87629846+87673443+87632519;1D5725 After Date 03 May 2007;1D5785 PUMA 140 PUMA 125

After Date 10 July 2007

PUMA 155 PUMA 115




1.32.1/01 02 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS




1.32.1/01 02 | p1 |03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5179141 AR SHIM, M55.2 x 62 x 8.900
1 5179142 AR SHIM, M55.2 x 62 x 8.925
1 5179143 AR SHIM, M55.2 x 62 x 8.950
1 5179144 AR SHIM, M55.2 x 62 x 8.975
1 5179145 AR SHIM, M55.2 x 62 x 9.000
1 5179146 AR SHIM, M55.2 x 62 x 9.025
1 5179147 AR SHIM, M55.2 x 62 x 9.050
1 5179148 AR SHIM, M55.2 x 62 x 9.075
1 5179149 AR SHIM, M55.2 x 62 x 9.100
1 5179150 AR SHIM, M55.2 x 62 x 9.125
1 5179151 AR SHIM, M55.2 x 62 x 9.150
1 5179152 AR SHIM, M55.2 x 62 x 9.175
1 5179153 AR SHIM, M55.2 x 62 x 9.200
1 5179154 AR SHIM, M55.2 x 62 x 9.225
1 5179155 AR SHIM, M55.2 x 62 x 9.250
1 5179156 AR SHIM, M55.2 x 62 x 9.275
1 5179157 AR SHIM, M55.2 x 62 x 9.300
1 5179158 AR SHIM, M55.2 x 62 x 9.325
1 5179159 AR SHIM, M55.2 x 62 x 9.350
1 5179160 AR SHIM, M55.2 x 62 x 9.375
1 5179161 AR SHIM, M55.2 x 62 x 9.400
1 5179162 AR SHIM, M55.2 x 62 x 9.425
1 87632519 D5725 AR SHIM, M55.2 x 62 x 5.900
D5725 After Date 03 May 2007 PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.32.1/01

03

p1

03/09

CENTRAL REDUCTION GEARS




1.32.1/01 03 | p1 [03/09

CENTRAL REDUCTION GEARS

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5138539 AR SHIM, 2.80mm Thk
1 5138540 AR SHIM, 2.85mm Thk
1 5138541 AR SHIM, 2.90mm Thk
1 5138542 AR SHIM, 2.95mm Thk
1 5138543 AR SHIM, 3.00mm Thk
1 5138544 AR SHIM, 3.10mm Thk
1 5138545 AR SHIM, 3.20mm Thk
1 5138546 AR SHIM, 3.30mm Thk
1 5159714 AR SHIM, 1.75mm Thk
1 5159715 AR SHIM, 1.85mm Thk
1 5159716 AR SHIM, 1.95mm Thk
1 5178492 AR SHIM, 1.50mm Thk
1 5178493 AR SHIM, 1.55mm Thk
1 5178494 AR SHIM, 1.60mm Thk
1 5178495 AR SHIM, 1.65mm Thk
1 5178496 AR SHIM, 3.05mm Thk
1 5178497 AR SHIM, 3.15mm Thk
1 5178498 AR SHIM, 3.25mm Thk
1 5178499 AR SHIM, 3.35mm Thk
1 5178500 AR SHIM, 3.40mm Thk
1 5138547 AR SHIM, 1.70mm Thk
1 5138548 AR SHIM, 1.80mm Thk
1 5138549 AR SHIM, 1.90mm Thk
1 5138550 AR SHIM, 2.00mm Thk
1 5138551 AR SHIM, 2.05mm Thk
1 5138552 AR SHIM, 2.10mm Thk
1 5138553 AR SHIM, 2.15mm Thk
1 5138554 AR SHIM, 2.20mm Thk
1 5138555 AR SHIM, 2.25mm Thk
1 5138556 AR SHIM, 2.30mm Thk
1 5138557 AR SHIM, 2.35mm Thk
1 5138558 AR SHIM, 2.40mm Thk
1 5138559 AR SHIM, 2.45mm Thk
1 5138560 AR SHIM, 2.50mm Thk
1 5138561 AR SHIM, 2.55mm Thk

PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.32.1/01

03

p2

03/09

CENTRAL REDUCTION GEARS




1.32.1/01 03 | p2 |03/09

CENTRAL REDUCTION GEARS

REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5138562 AR SHIM, 2.60mm Thk

1 5138563 AR SHIM, 2.65mm Thk

1 5138564 AR SHIM, 2.70mm Thk

1 5138565 AR SHIM, 2.75mm Thk

PUMA 140 PUMA 125
PUMA 155 PUMA 115




03/09

p1

04

1.32.1/01

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS




1.32.1/01 04 | p1 |03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS
REF PART NUMBER QTY DESCRIPTION
1 5172328 1 BEARING, ROLLER, TAPERED, 40x75x26
2 5172234 1 HUB
3 5171953 1 CIRCLIP
4 47132782 1 RING, SNAP
5 47132780 1 PLATE, THRUST
6 87530793 1 CLUTCH-PACK, ASSY
7 5164928 2 O-RING, 60x70x3
8 5175981 2 CIRCLIP
9 87547948 8 SPRING
10 5164926 1 RING, 61x85x3
11 5162252 1 GASKET
12 5138955 1 GASKET
13 5187425 1 PISTON
14 11059076 1 RING, SNAP, M32, Int
15 5162260 3 PLUG
16 87319501 1 SHAFT, Incl. 14,15
PUMA 140 PUMA 125

PUMA 155 PUMA 115




1.32.1/01 05 | p1 |03/09

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS




1.32.1/01 05 | p1 [03/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 5187424 1 PISTON
2 5162252 1 GASKET
3 5172302 1 GASKET
4 5164926 1 RING, 61x85x3
5 87547948 12 SPRING
6 5175981 1 CIRCLIP
7 5164928 1 O-RING, 60x70x3
8 5199903 1 KIT
9 47132782 1 RING, SNAP
10 5179115 1 DISC
11 5179124 1 RING, LOCKING
12 81865152 1 SEAL
13 5183118 1 SPACER, 55.1/55.3x66x2.5
14 5183706 1 WASHER, THRUST, 55.1x89x1
15 28042510 2 BEARING, BALL, 55x90x18
16 5179172 1 SHIM, M55.2 x 62 x 10.500
17 5179113 1 GEAR
18 5131232 4 SEALRING
19 5185208 1 MANIFOLD
20 14455080 2 O-RING, -033, 70 Duro, 1.989" ID x .070" Thk
21 5187264 1 BEARING, ROLLER, TAPERED, 55x90x23
22 5172206 1 NUT, RING, M50x1.5x20
PUMA 140 PUMA 125

PUMA 155 PUMA 115




04/09

p1

06

1.32.1/01

(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS




1.32.1/01 06 | p1 |[04/09
(VAR.330285) FULL POWER-SHIFT TRANS. 18X6 AND 17X6 - CENTRAL REDUCTION GEARS
REF FN PART NUMBER YR/SN QTY DESCRIPTION
1 81865152 1 SEAL
2 5185166 1 GEAR
3 5185165 1 SPACER, 55.1/55.3x64x28
4 28042510 2 BEARING, BALL, 55x90x8
5 5183706 2 WASHER, THRUST, 55.1x89x1
6 5187839 1 SPACER, 55.1/55.3x64x9.5
7 5185575 1 BEARING ASSY, 55x100x25
8 5185169 1 SHAFT
9 87530794 1 CLUTCH-PACK
10 5179115 1 DISC
11 47132979 1 RING, LOCKING
12 5179124 1 RING, LOCKING
13 5187838 1 SPACER, 46.1/46.3x68x5.5
14 14238024 2 BOLT, Hex <ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>